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REVISION HISTORY

The revision history for this test report is shown in table.

Revision No. Date of Issue Description

0 Feb. 01, 2023 Initial Release

If this report is required to confirmation of authenticity, please contact to www.hct.co.kr
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1. Test Regulations

The tests were performed according to the following regulations:

Manufacturer’s specification:

- IEEE 1528-2013

- FCC KDB Publication 941225 D07 UMPC Mini Tablet vO1r02

- FCC KDB Publication 941225 D06 Hotspot Mode v02r01

- FCC KDB Publication 447498 D01 General SAR Guidance v06

- FCC KDB Publication 648474 D04 Handset SAR v01r03

- FCC KDB Publication 941225 D05 SAR for LTE Devices v02r05

- FCC KDB Publication 248227 D01 802.11 Wi-Fi SAR v02r02

- FCC KDB Publication 865664 D01 SAR measurement 100 Miz to 6 GHz v01r04
- FCC KDB Publication 865664 D02 SAR Reporting vO1r02

Test Method

In Addition to the above, the following information was used.

- April 2015 TCB Workshop Notes (Simultaneous transmission summation clarified)
- October 2016 TCB Workshop Notes (DUT Holder Perturbations)
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2. Test Location

2.1 Test Laboratory

Company Name HCT Co., Ltd.
74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si,
Address .
Gyeonggi-do, 17383 KOREA
Telephone 031-645-6300
Fax. 031-645-6401

3. Information of the EUT

3.1 SAR Test General Information

Model Name IML-C6400W
Equipment Type LTE Mobile WiFi
Manufacturer Infomark Co.,Ltd

3.2 Attestation of test result of device under test

The Highest Reported SAR (W/kg)
Band Tx. Frequency eqé:ilpar:sent feported SAR (ko)
1 g SAR Body
LoRa (125 kHz US) 902.3 Miz ~ 914.9 Mz DSS 1472
LoRa (125 kHz AU) 915.2 Mz ~ 927.5 Mz DSS 1.440
LTE Band 26 814 Wz ~ 849 W TNB 0.305
2.4 GHz WLAN 2412 Wz ~ 2 472 Mz DTS < 0.10
Simultaneous SAR per KDB 690783 D0O1v01r03 1.481
Date(s) of Tests Dec. 23, 2022 ~ Jan. 20, 2023
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4. Device Under Test Description
4.1 DUT specification

Device Wireless specification overview

Band & Mode Operating Mode Tx Frequency

LoRa (125 kHz US) Data 902.3 Miz ~ 914.9 Mz
LoRa (125 Kz AU) Data 915.2 Miz ~ 927.5 Mz
LTE Band 26 Data 814 Mz ~ 849 W

24 Gz WLAN Data 2412 Wiz ~ 2 472 Mz

Device Description

Device Dimension 93 mm x 61 mm x 15 mm
Battery Information FT736551 (3 300 mAh, 3.8 V)
HW Version Rev.D

SW Version V1.2.0

Device Serial Numbers 980086, 980087, 980089
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4.2 Nominal and Maximum Output Power Specifications
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This device operates using the following maximum output power specifications. SAR values were
scaled to the maximum allowed power to determine compliance per KDB publication 447498 DO1v06.

4.2.1 Maximum Power

Maximum 22.0
LoRa (125 kHz) -
Nominal 21.0
(Tolerance -1.5dBm ~ +1dBm)
Maximum 24.0
LTE Band 26 -
Nominal 23.0
(Tolerance -1.5dBm ~ +1dBm)
Maximum 10.0
WLAN 2.4GHz -
Nominal 8.0

F-TP22-03 (Rev. 04)
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4.3 DUT Antenna Locations

This device is also operating at hand-held use near body. So, FCC KDB Publication 941225 D07 is apply to
this condition. 1g SAR test is evaluated to some position (distance from to the edge/side is within 2.5 cm) at
0 mm. So 10g SAR is not required.

Mode Rear Front Left Right Bottom Top
LoRa (125 kHz) Yes Yes Yes Yes No Yes
LTE Band 26 Yes Yes Yes Yes Yes No
2.4GHz WLAN Yes Yes No Yes No No

Particular EUT edges were not required to be evaluated for Wireless router SAR or phablet SAR if the edges
were greater than 2.5 m from the transmitting antenna according to FCC KDB 941225 D07 and October
2016 TCBC Workshop Note.

The distance between the transmit antennas and the edges of the device are included in the filing.

- Note: All test configurations are based on front view position.

4.4 SAR Summation Scenario

According to FCC KDB 447498 DO1v06, transmitters are considered to be transmitting simultaneously when
there is overlapping transmission, with the exception of transmissions during network hand-offs with
maximum hand-off duration less than 30 seconds. Possible transmission paths for the EUT are shown below
paths and are mode in same rectangle to indicate communication modes which share the same path. Modes
which share the same transmission path cannot transmit simultaneously with one another.

This device contains multiple transmitters that may operate simultaneously, and therefore requires a
simultaneous transmission analysis according to FCC KDB 447498 D0O1v06.

Simultaneous Transmission Scenarios
Applicable Combination Body
LTE + 2.4 GHz WI-FI Yes
LoRA + 2.4 GHz WI-FI Yes

The LoRA mode was evaluated for simultaneous transmission analysis with the WLAN mode as
the more conservatively evaluated measured SAR result.

F-TP22-03 (Rev. 04) Page 9 of 131
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5. Introduction

The FCC has adopted the guidelines for evaluating the environmental effects of radio frequency radiation
in ET Docket 93-62 on Aug. 6, 1996 to protect the public and workers from the potential hazards of RF
emissions due to FCC-regulated portable devices.

The safety limits used for the environmental evaluation measurements are based on the criteria published
by the American National Standards Institute (ANSI) for localized specific absorption rate (SAR) in
IEEE/ANSI C95.1-1992 Standard for Safety Levels with Respect to Human Exposure to Radio Frequency
Electromagnetic Fields, 3 kiz to 300 GHz. 1992 by the Institute of Electrical and Electronics Engineers,
Inc, New York 10017. The measurement procedure described in IEEE/ANSI C95.3-1992 Recommended
Practice for the Measurement of Potentially Hazardous Electromagnetic Fields - RF and Microwave is
used for guidance in measuring SAR due to the RF radiation exposure from the Equipment Under Test
(EUT). These criteria for SAR evaluation are similar to those recommended by the National Council on
Radiation Protection and Measurements (NCRP) in Biological Effects and Exposure Criteria for Radio
Frequency Electromagnetic Fields” NCRP Report No. 86 NCRP, 1986, Bethesda, MD 20814. SAR is a
measure of the rate of energy absorption due to exposure to an RF transmitting source. SAR values have
been related to threshold levels for potential biological hazards.

SAR Definition

Specific Absorption Rate (SAR) is defined as the time derivative of the incremental electromagnetic
energy (d W absorbed by (dissipated in) an incremental mass (d/m) contained in a volume element (d V)
of a given density (r). It is also defined as the rate of RF energy absorption per unit mass at a point in
an absorbing body.

SAR — d (dU)
T dt \ d

Figure 1. SAR Mathematical Equation
SAR is expressed in units of Watts per Kilogram (W/g)

SAR = o E*/p

Where:
o = conductivity of the tissue-simulant material (S/m)
p = mass density of the tissue-simulant material (kg/m’)
E = Total RMS electric field strength (V/m)

NOTE: The primary factors that control rate of energy absorption were found to be the wavelength of
the incident field in relations to the dimensions and geometry of the irradiated organism, the orientation
of the organism in relation to the polarity of field vectors, the presence of reflecting surfaces, and
whether conductive contact is made by the organism with a ground plane.
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6. Description of test equipment

6.1 SAR MEASUREMENT SETUP

These measurements are performed using the DASY4 automated dosimetric assessment system. It is
made by Schmid & Partner Engineering AG (SPEAG) in Zurich, Switzerland. It consists of high precision
robotics system (Staubli), robot controller, Pentium Il computer, near-field probe, probe alignment sensor,
and the generic twin phantom containing the brain equivalent material. The robot is a six-axis industrial
robot performing precise movements to position the probe to the location (points) of maximum
electromagnetic field (EMF) (see Figure.2).

A cell controller system contains the power supply, robot controller, teach pendant (Joystick), and remote
control, is used to drive the robot motors. The PC with Windows XP or Windows 7 is working with SAR
Measurement system DASY4 & DASY5, A/D interface card, monitor, mouse, and keyboard. The Staubli
Robot is connected to the cell controller to allow software manipulation of the robot. A data acquisition
electronic (DAE) circuit performs the signal amplification, signal multiplexing, AD-conversion, offset
measurements, mechanical surface detection, collision detection, etc. is connected to the Electro-optical
coupler (EOC). The EOC performs the conversion from the optical into digital electric signal of the DAE
and transfers data to the PC plug-in card.

—
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Figure 2. HCT SAR Lab. Test Measurement Set-up

The DAE consists of a highly sensitive electrometer-grade preamplifier with auto-zeroing, a channel and
gain-switching multiplexer, a fast 16 bit AD-converter and a command decoder and control logic unit.
Transmission to the PC-card is accomplished through an optical downlink for data and status information
and an optical uplink for commands and clock lines. The mechanical probe mounting device includes
two different sensor systems for frontal and sidewise probe contacts. They are also used for mechanical
surface detection and probe collision detection. The robot uses its own controller with a built in VME-
bus computer. The system is described in detail in.
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7. SAR Measurement Procedure

The evaluation was performed using the following procedure compliant to FCC KDB Publication
865664 D01v01r04 and IEEE 1528-2013

1. The SAR distribution at the exposed side of the head or body was measured at a distance no
more than 5.0 mm from the inner surface of the shell. The area covered the entire dimension of
the DUT's head and body area and the horizontal grid resolution was depending on the FCC KDB
865664 D01v01r04 table 4-1 & IEEE 1528-2013.

2. Based on step, the area of the maximum absorption was determined by sophisticated
interpolations routines implemented in DASY software. When an Area Scan has measured all
reachable point. DASY system computes the field maximal found in the scanned are, within a
range of the maximum. SAR at this fixed point was measured and used as a reference value.

3. Around this point, a volume was assessed according to the measurement resolution and volume
size requirements of FCC KDB 865664 D0O1v01r04 table 4-1 and IEEE 1528-2013. On the basis of
this data set, the spatial peak SAR value was evaluated with the following procedure (reference from
the DASY manual.)

a. The data at the surface were extrapolated, since the center of the dipoles is no more than
2.7 mm away from the tip of the probe (it is different from the probe type) and the distance
between the surface and the lowest measuring point is 1.2 mm. The extrapolation was based
on a least square algorithm. A polynomial of the fourth order was calculated through the
points in z-axes. This polynomial was then used to evaluate the points between the surface
and the probe tip.

b. The maximum interpolated value was searched with a straight-forward algorithm. Around
this maximum the SAR values averaged over the spatial volumes (1 g or 10 g) were computed
using the 3D-Spline interpolation algorithm. The 3D-spline is composed of three one-
dimensional splines with the “Not a knot” condition (in x, y, and z directions. The volume was
integrated with the trapezoidal algorithm. One thousand points (10 x 10 x 10) were
interpolated to calculate the average.

c. All neighboring volumes were evaluated until no neighboring volume with a higher average
value was found.

4. The SAR reference value, at the same location as step 2, was re-measured after the zoom scan. If
the value changed by more than 5 %, the SAR evaluation and drift measurements were repeated.
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Area scan and zoom scan resolution setting follow KDB 865664 DO1v01r04 quoted below.

normal at the measurement location

< 3 GHz > 3 GHz
Maxmum distance from closest measurement point 541 mm 1/,81n(2)£0.5 mm
(geometric center of probe sensors) to phantom surface
Maximum probe angle from probe axis to phantom
surface 30°%1° 20°%1°

Maximum area scan Spatial resolution: AXarea AYarea

< 2 GHz: €15 mm
2-3 GHz: €12 mm

3-4 GHz: €12 mm
4-6 GHz: <10 mm

When the x or y dimension of the test
device, in the measurement plane
orientation, is smaller than the above, the
measurement resolution must be < the
corresponding x or y dimension of the
test device with at least one
measurement point on the test device.

Maximum zoom scan Spatial resolution: AX,oom, AYzo0m

< 2 GHz: <8mm
2-3 GHz: <5mm?*

3-4 GHz: <5 mm*
4-6 GHz: £4 mm*

3-4 GHz: £4 mm

volume

uniform grid: Az,oom(N) <5 mm 4-5 GHz: €3 mm
5-6 GHz: <2 mm
Maximum zoom scan

Spatial resolution Azy0m(1). between 1% 3-4 GHz: <3 mm
normal to phantom two Points closest to <4 mm 4-5 GHz: <2.5 mm
surface phantom surface 5-6 GHz: <2 mm

graded

grid A (n>1): bet
Zz00m{N . between
< . -
subsequent Points £1.5AZz00m(n-1)

Minimum zoom scan 3-4 GHz: 228 mm
XY, Z > 30 mm 4-5 GHz: 225 mm

5-6 GHz: 222 mm

standard IEEE P1528-2011 for details.

Note: & is the penetration depth of a plane-wave at normal incidence to the tissue medium; see draft

* When zoom scan is required and the reported SAR from the area scan based 1-g SAR estimation
procedures of KDB447498 is < 1.4 W/kg, < 8 mm, < 7 mm and £ 5 mm zoom scan resolution may
be applied, respectively, for 2 GHz to 3GHz, 3 GHz to 4 GHz and 4 GHz to 6 GHz.

F-TP22-03 (Rev. 04)
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8. Description of Test Position

8.1 Device Holder

The device holder is made out of low-loss POM material having the following dielectric parameters:
relative permittivity eand loss tangent §=0.02.

8.2 Positioning for Testing

The SAR test separation distance for hotspot mode is determined according to device form factor.
When the overall length and width of a device is > 9 cm x 5 cm (~3.5" x 2"), a test separation distance
of 10 mm is required for hotspot mode SAR measurements. A test separation distance of 5 mm or
less is required for smaller devices. The smaller test distance is established by the operating
configurations and exposure conditions of a device in next to body use configurations. The
combination of test distance and 1-g SAR measurements required for near-body exposure also
supports hand-held exposure; therefore, separate 10-g extremity SAR evaluation is not necessary.
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9. RF Exposure Limits

UNCONTROLLED CONTROLLED
HUMAN EXPOSURE ENVIRONMENT ENVIRONMENT
General Population Occupational
(W/kg) or (mW/g) (W/kg) or (mW/g)
SPATIAL PEAK SAR *
. 1.60 8.00
(Brain)
SPATIAL AVERAGE SAR ** 0.08 0.40
(Whole Body) ' ’
SPATIAL PEAK SAR *** 4.00 20.00
(Hands / Feet / Ankle / Wrist) ' '

NOTES:

* The Spatial Peak value of the SAR averaged over any 1 g of tissue (defined as a tissue volume
in the shape of a cube) and over the appropriate averaging time.

** The Spatial Average value of the SAR averaged over the whole-body.

*** The Spatial Peak value of the SAR averaged over any 10 g of tissue (defined as a tissue
volume in the shape of a cube) and over the appropriate averaging time.

Uncontrolled Environments are defined as locations where there is the exposure of individuals who
have no knowledge or control of their exposure. The general population/uncontrolled exposure limits
are applicable to situations in which the general public may be exposed or in which persons who are
exposed as a consequence of their employment may not be mad fully aware of the potential for exposure
or cannot exercise control over their exposure. Members of the general public would come under this
category when exposure is not employment-related; for example, in the case of a wireless transmitter
that exposes persons in its vicinity.

Controlled Environments are defined as locations where there is exposure that may be incurred by
persons who are aware of the potential for exposure, (i.e.as a result of employment or occupation). In
general, occupational/controlled exposure limits are applicable to situations in which persons are
exposed as a consequence of their employment, who have been made fully aware of the potential for
exposure and can exercise control over their exposure. This exposure category is also applicable when
the exposure is of a transient nature due to incidental passage through a location where the exposure
levels may be higher than the general population/uncontrolled limits, but the exposed person is fully
aware of the potential for exposure and can exercise control over his or her exposure by leaving the
area or by some other appropriate means.

F-TP22-03 (Rev. 04) Page 15 of 131
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10. FCC SAR General Measurement Procedures

Power Measurements for licensed transmitters are performed using a base simulator under
digital average power.

10.1 Measured and Reported SAR

Per FCC KDB Publication 447498 D01v06, when SAR is not measured at the maximum power
level allowed for production units, the results must be scaled to the maximum tune-up
tolerance limit according to the power applied to the individual channels tested to determine
compliance. For simultaneous transmission, the measured aggregate SAR must be scaled
according to the sum of the differences between the maximum tune-up tolerance and actual
power used to test each transmitter. When SAR is measured at or scaled to the maximum
tune-up tolerance limit, the results are referred to as Reported SAR. The highest reported SAR
results are identified on the grant of equipment authorization according to procedures in KDB
690783 D01v01r03.

10.2 SAR Measurement Conditions for LTE

LTE modes are tested according to FCC KDB 941225 D05v02rO5publication. Establishing
connections with base station simulators ensure a consistent means for testing SAR and are
recommended for evaluation SAR [4]. The R&S CMWS500 or Anritsu MT8820C simulators are
used for LTE output power measurements and SAR testing. Closed loop power control was
used so the UE transmits with maximum output power during SAR testing. SAR tests were
performed with the same number of RB and RB offsets transmitting on all TTl frames
(maximum TTI).

10.2.1 Spectrum Plots for RB Configurations

A properly configured base station simulator was used for SAR tests and power measurements.
Therefore, spectrum plots for RB configurations were not required to be included in this report.

10.2.2 MPR
MPR is permanently implemented for this device by the manufacturer. The specific

manufacturer target MPR is indicated alongside the SAR results. MPR is enabled for this device,
according to 3GPP TS36. 101 Section 6.2.3 — 6.2.5 under Table 6.2.3-1.

10.2.3 A-MPR

A-MPR (Additional MPR) has been disabled for all SAR tests by setting NS=01 on the base station
simulator.

10.2.4 Required RB Size and RB offsets for SAR testing

According to FCC KDB 941225 D05v02r05
a. Persec4.2.1, SAR is required for QPSK 1 RB Allocation for the largest bandwidth

i. The required channel and offset combination with the highest maximum output
power is required for SAR.

ii. When the reported SAR is < 0.8 W/kg, testing of the remaining RB offset
configurations and required test channels is not required. Otherwise, SAR is
required for the remaining required test channels using the RB offset
configuration with highest output power for that channel.

F-TP22-03 (Rev. 04) Page 16 of 131
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iii. When the reported SAR for a required test channel is > 1.45 W/kg, SAR is required
for all RB offset configurations for that channel.

b. Per Sec 4.2.2, SAR is required for 50% RB allocation using the largest bandwidth following
the same procedures outlined in Sec 4.2.1.

c.  PerSec.4.2.3, QPSK SAR is not required for the 100% allocation when the highest maximum output
power for the 100% allocation is less than the highest maximum output power of the 1 RB and
50% RB allocations and the reported SAR for the 1 RB and 50% RB allocations is < 0.8 W/kg.

d. PerSec.4.24 and 4.3, SAR test for higher order modulations and lower bandwidths configurations
are not required when the conducted power of the required test configurations determined by Sec.
4.2.1 through 4.2.3 is less than or equal to 1/2 dB higher than the equivalent configuration using
QPSK modulation and when the QPSK SAR for those configurations is < 1.45 W/kg.

10.3 SAR Testing with 802.11 Transmitters

The normal network operating configurations of 802.11 transmitters are not suitable for SAR
measurements. Unpredictable fluctuations in network traffic and antenna diversity conditions
can introduce undesirable variations in SAR results. The SAR for these devices should be
measured using chipset based test mode software to ensure the results are consistent and
reliable. See KDB Publication 248227 D01v02r02 for more details.

10.3.1 General Device Setup

Chipset based test mode software is hardware dependent and generally varies among
manufacturers. The device operating parameters established in test mode for SAR
measurements must be identical to those programmed in production units, including output
power levels, amplifier gain settings and other RF performance tuning parameters.

A periodic duty factor is required for current generation SAR system to measure SAR. When
802.11 frame gaps are accounted for in the transmission, a maximum transmission duty factor
of 92-96% is typically achievable in most test mode configurations. A minimum transmission
duty factor of 85% is required to avoid certain hardware and device implementation issues
related to wide range SAR scaling. The reported SAR is scaled to 100% transmission duty
factor to determine compliance at the maximum tune-up tolerance limit.

10.3.2 2.4 Gz SAR test Requirements

SAR is measured for 2.4 @z 802.11b DSSS using either the fixed test position or, when
applicable, the initial test position procedure. SAR test reduction is determined according to
the following:

1) When the reported SAR of the highest measured maximum output power channel for the
exposure configuration is < 0.8 W/kg, no further SAR testing is required for 802.11b DSSS is
that exposure configuration.

2) When the reported SAR is > 0.8 W/kg, SAR is required for that position using the next
highest measured output power channel. When any reported SAR is > 1.2 W/kg, SAR is
required for the third channel; i.e,, all channels require testing.

2.4 (H 802.11 g/n OFDM are additionally evaluated for SAR if the highest reported SAR for
802.11b, adjusted by the ratio of the OFDM to DSSS specified maximum output power, is >
1.2 W/kg. When SAR is required for OFDM modes in 2.4 @z band, the Initial Test Configuration
Procedures should be followed.
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10.3.3 Initial Test Position Procedure

For exposure conditions with multiple test positions, such as handset operating nest to the
ear, devices with hotspot mode or UMPC mini-tablet, procedures for initial test position can
be applied. Using the transmission mode determined by the DSSS procedure or initial test
configuration, area scans are measured for all positions in an exposure condition. The test
position with the highest extrapolated (peak) SAR is used as the initial test position. When
reported SAR for the initial test position is < 0.4 W/kg for 1g SAR and < 1.0 W/kg for 10g
SAR, no additional testing for the remaining test position is required. Otherwise, SAR is
evaluated at the subsequent highest peak SAR positions until the reported SAR result is < 0.8
W/kg for 1g SAR and < 2.0 W/kg for 10g SAR or all test positions are measured.

F-TP22-03 (Rev. 04) Page 19 of 131
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11. Output Power Specifications

11.1 LoRa Maximum Conducted Output Power

LoRa 125 kiiz US

Output Power(SF7) Output Power(SF10)
channel Frequency (MHz)
(dBm) (mW) (dBm) (mW)
Low 902.3 2045 110.92 20.27 106.41
Mid 908.5 20.31 107.40 20.32 107.65
High 914.9 20.39 109.40 20.41 109.90

LoRa 125 kiz AU

Output Power(SF7) Output Power(SF10)
channel Frequency (V)
(dBm) (mW) (dBm) (mW)
Low 915.2 20.32 107.65 20.31 107.40
Mid 9214 20.38 109.14 20.37 108.89
High 927.8 20.30 107.15 20.31 107.40
Page 20 of 131
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11.2 LoRa 125 kHiz Transmission Plot

— Keynight Spectrum Anslyzer - Swept S4

Center Freq 908.500000 MHz
PNO: Fast ~e— 1719: Free Run
¥ Gain:Low Atten: 34 d8
Mkr1 25.00 ms§}

Avg Type: Voitage

Ref Offset 20.1 dB
Ref 42.50 dBm

Span 0 Hz
Sweep $50.00 ms (1001 pts)

Center 908.500000 MHz
Res BW 8 MHz

VBW 8.0 MHz

Page 21 of 131
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11.3 LTE Maximum Conducted Output Power
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LTE B26 at Max Bandwidth does not support three non-overlapping channels. Per KDB 941225
DO5v02r05, when a device supports overlapping channel assignment in a channel Bandwidth
configuration, the mid channel of the group of overlapping channels should be selected for testing.

[ LTE Band 26 Conducted Power ]
LTE Band 26 _ 5 Miz Bandwidth

RB RB Max. Average Power [dBm] MPR Allowed MPR
Bandwidth [Modulation Size | Offset 26715 Ch. | 26865 Ch. | 27015 Ch. Per 3GPP [dB]
816.5 Miz 831.5M: | 846.5 ik [dB]
1 0 22.41 22.55 2242 0 0
1 12 22.60 22.64 22.86 0 0
1 24 23.02 22.97 22.87 0 0
QPSK 12 0 21.74 21.79 21.59 0-1 1
12 6 22.01 22.03 21.94 0-1 1
12 11 2213 2212 22.08 0-1 1
5 i 25 0 22.10 22.14 2215 0-1 1
1 0 21.87 21.98 21.87 0-1 1
1 12 21.89 21.94 22.18 0-1 1
1 24 22.35 22.31 22.23 0-1 1
16QAM 12 0 20.90 20.90 20.53 0-2 2
12 6 21.03 21.07 20.99 0-2 2
12 11 21.22 21.30 21.12 0-2 2
25 0 21.28 21.23 21.19 0-2 2
LTE Band 26 _ 10 Miz Bandwidth
: : RB RB Max. Average Power [dBm] MPR Allowed MPR
Bandwidth Modulation Size | Offset 26740 Ch. | 26865 Ch. | 26990 Ch. Per 3GPP [dB]
819 |z 831.5 M 844 Wi [dB]
1 0 22.27 22.46 22.21 0 0
1 24 22.88 22.76 22.26 0 0
1 49 22.40 22.78 22.49 0 0
QPSK 25 0 21.97 21.84 21.47 0-1 1
25 12 22.03 21.98 21.51 0-1 1
25 24 22.14 2217 21.73 0-1 1
10 W 50 0 2215 2211 21.73 0-1 1
1 0 21.57 21.73 21.66 0-1 1
1 24 22.31 2211 2152 0-1 1
1 49 21.62 22.14 21.77 0-1 1
16QAM 25 0 2113 20.91 20.65 0-2 2
25 12 21.18 20.98 20.58 0-2 2
25 24 21.16 21.28 20.72 0-2 2
50 0 21.24 21.12 20.74 0-2 2
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LTE Band 26 _ 15 Miz Bandwidth

Report No. HCT-SR-2301-FC004

Max. Average Power [dBm] MPR Allowed
Bandwidth Modulation Sl?fe O?fget 26865 Ch. Per 3GPP ?’é‘;‘;
831.5 MHz [dB]
1 0 22.06 0 0
1 36 22.87 0 0
1 74 22.18 0 0
QPSK 36 0 21.50 0-1 1
36 18 21.99 0-1 1
36 39 21.89 0-1 1
75 0 21.86 0-1 1
15 e 1 0 2134 0-1 1
1 36 22.03 0-1 1
1 74 21.69 0-1 1
16QAM 36 0 20.56 0-2 2
36 18 21.04 0-2 2
36 39 21.07 0-2 2
75 0 20.86 0-2 2
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11.4 WIFI Conducted Power Measurement Method

Report No. HCT-SR-2301-FC004

IEEE 802.11 (2.4 GHz) Average
el QISHECHCYRR | s Conducted Output Power [ngm]
2412 1 8.08
2 437 6 8.26
802.11b 2 462 11 772
2 467 12 7.68
2472 13 7.73
2412 1 8.06
2 437 6 8.20
802.11g 2 462 11 7.71
2 467 12 7.67
2472 13 7.70
2412 1 8.22
2 437 6 8.37
iiﬁ';g)” 2 462 11 7.90
2 467 12 7.86
2472 13 7.82
2 422 3 8.66
iOHZT'l:))” 2 437 6 7.97
2 452 9 8.46

F-TP22-03 (Rev. 04)

Page 24 of 131




HHCT

12. System Verification

12.1 Tissue Verification

In] 2 H o

CUSTOMER SECRET

Report No. HCT-SR-2301-FC004

The Head /body simulating material is calibrated by HCT using the DAKS 3.5 to determine the
conductivity and permittivity.

831.5 0.888 41.662 0.900 41.518 -1.33 0.35
12/23/2022 | 20.7 | HSL835
835 0.891 41.614 0.900 41.500 -1.00 0.27
900 0.951 41.553 0.970 41.500 -1.96 0.13
902.3 0.952 41.525 0972 41.500 -2.06 0.06
01/19/2023 | 23.3 | HSL90O
908.5 0.955 41.452 0.976 41.500 -2.15 -0.12
914.9 0.960 41438 0.980 41.500 -2.04 -0.15
900 0.966 40.691 0.970 41.500 -0.41 -1.95
915.2 0.983 40.668 0.980 41.500 0.31 -2.00
01/20/2023 | 21.0 | HSL90O
9214 0.990 40.618 0.983 41.487 0.71 -2.09
927.8 0.993 40.530 0.985 41474 0.81 -2.28
2437 1.800 39.800 1.789 39.223 0.61 147
12/26/2022 | 23.5 |HSL2450
2450 1.820 39.800 1.800 39.200 1.11 1.53
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12.2 System Verification

System Verification Results — 1 g SAR

In] 2 H o

CUSTOMER SECRET

Report No. HCT-SR-2301-FC004

* Input Power: 50 mW

835 |12/23/2022| 3972 | 441 |Head | 20.8 | 20.7 9.73 0.499 9.98 + 257 +10
900 |01/19/2023| 7751 | 130 |Head | 23.3 | 233 10.8 0.508 10.16 -593 £ 10
900 |01/20/2023| 7751 | 130 |Head | 21.0 | 21.0 10.8 0.537 10.74 - 0.56 £ 10
2 450 (12/26/2022| 3968 | 743 | Head | 23.7 | 23.5 53.2 2.73 54.6 + 2.63 £ 10

12.3 System Verification Procedure

SAR measurement was prior to assessment, the system is verified to the + 10 % of the specifications at
each frequency band by using the system verification kit. (Graphic Plots Attached)

- Cabling the system, using the verification kit equipment.

- Generate about 50 mW Input level from the signal generator to the Dipole Antenna.
- Dipole antenna was placed below the flat phantom.
- The measured one-gram SAR at the surface of the phantom above the dipole feed-point should be

within 10 % of the target reference value.
- The results are normalized to 1 W input power.

Note;

SAR Verification was performed according to the FCC KDB 865664 D01v01r04.
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13. SAR Test Data Summary

Report No. HCT-SR-2301-FC004

LoRa Body SAR (125 kiz US)
. .| Tune-
Frequency Mode BaniW'dt .Up. 2’:’ e‘:; Pg:ivf:r SF Te.es.t Duty |Distance IVIS?;u;;d Scaling R:::r::d Plot
(k) Limit Position| Cycle Factor No.

MHz Ch. (dB) | (dB) | (dB) (mm) (W/kg) (W/kg)
902.3 0 LoRa 125 22.0 | 2045 | -0.06 SF7 Rear 1:1 0 1.030 1.429 1472 | 1
902.3 0 LoRa 125 22.0 | 2045 | -0.05 SF7 Front 1:1 0 0.806 1429 1.152
902.3 0 LoRa 125 22.0 | 2045 | 0.00 SF7 Left 1:1 0 0.472 1429 0.674
902.3 0 LoRa 125 22.0 | 2045 | -0.03 SF7 Right 1:1 0 0.675 1.429 0.965
902.3 0 LoRa 125 22.0 | 2045 | -0.01 SF7 Top 1:1 0 0.310 1.429 0.443
908.5 31 | LoRa 125 22.0 | 2031 | 0.01 SF7 Rear 1:1 0 0.944 1476 1.393
9149 | 63 |LoRa 125 22.0 | 20.39 | 0.01 SF7 Rear 1:1 0 0.849 1.449 1.230
908.5 31 | LoRa 125 22.0 | 20.31 | -0.11 SF7 Front 1:1 0 0.816 1476 1.204
9149 | 63 |LoRa 125 22.0 | 20.39 | -0.03 SF7 Front 1:1 0 0.747 1.449 1.082
908.5 31 | LoRa 125 22.0 | 20.31 | -0.04 SF7 Right 1:1 0 0.584 1476 0.862
9149 | 63 |LoRa 125 22.0 | 20.39 | -0.04 SF7 Right 1:1 0 0.536 1.449 0.777
902.3 0 LoRa 125 22.0 | 2045 | 0.01 SF7 Rear 1:1 0 0.984 1.429 1406 | *
902.3 0 LoRa 125 22.0 | 2045 | -0.01 SF7 Rear 1:1 0 1.000 1.429 1429 | **

ANSI/ [EEE C95.1 - 2005- Safety Limit Body
Spatial Peak 1.6 W/kg
Uncontrolled Exposure/ General Population Averaged over 1 gram
Note: * Data entry indicate Variability measurement.
** Data entry indicate Device holder perturbation measurement.
LoRa Body SAR (125 kiz AU)
. .| Tune-
Frequency Mode Ban:mdt Up ::1 ?;':; PS:v“:r SF T(?S.t Duty |Distance Msféu;;d Scaling R:K:':Zd Plot
() Limit Position | Cycle Factor No.

Mhz Ch. (dB) | (dB) | (dB) (mm) (W/kg) (W/kg)
9214 | 31 |LoRa 125 22.0 | 20.38 | 0.14 SF7 Rear 1:1 0 0.814 1.452 1.182
9214 | 31 |LoRa 125 22.0 | 20.38 | 0.05 SF7 Front 1:1 0 0.753 1.452 1.093
9214 | 31 |LoRa 125 22.0 | 20.38 | -0.07 SF7 Left 1:1 0 0.257 1.452 0.373
9214 | 31 |LoRa 125 22.0 | 20.38 | -0.07 SF7 Right 1:1 0 0.518 1.452 0.752
9214 | 31 |LoRa 125 22.0 | 20.38 | 0.02 SF7 Top 1:1 0 0.549 1.452 0.797
915.2 0 LoRa 125 22.0 | 20.32 | 0.06 SF7 Rear 1:1 0 0.978 1472 1.440 | 2
9278 | 63 | LoRa 125 22.0 | 20.30 | 0.00 SF7 Rear 1:1 0 0.676 1.479 1.000
915.2 0 LoRa 125 22.0 | 20.32 | -0.07 SF7 Front 1:1 0 0.707 1472 1.041
9278 | 63 |LoRa 125 22.0 | 20.30 | 0.18 SF7 Front 1:1 0 0.657 1.479 0.972
915.2 0 LoRa 125 22.0 | 20.32 | -0.03 SF7 Rear 1:1 0 0.941 1472 1385 | *
915.2 0 LoRa 125 22.0 | 20.32 | -0.04 SF7 Rear 1:1 0 0.959 1472 1412 | **

ANSI/ [EEE C95.1 - 2005- Safety Limit Body
Spatial Peak 1.6 W/kg
Uncontrolled Exposure/ General Population Averaged over 1 gram

Note: * Data entry indicate Variability measurement.

** Data entry indicate Device holder perturbation measurement.
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LTE Band 26 Body SAR

Tune- Measure
Frequency Mode vl?nadnti Up Ili\’,c: e‘::; Pg:ivf:r Test |MPR| RB | RB |Duty|Distance d Scaling R:::r:c;d Plot|
(i) Limit Position Size |Offset|Cycle SAR 1g | Factor No.
Mz Ch. (dB) | (dB) | (dB) (dB) (mm) | (W/kg) (W/kg)
831.5 [26865| QPSK 15 24 | 2287 | 002 | Rear 0 1 36 | 11 10 0.235 1.297 0.305 | 3
831.5 [26865| QPSK 15 23 | 21.99 | -0.04 | Rear 1 36 18 | 11 10 0.200 1.262 0.252
831.5 [26865| QPSK 15 24 | 22.87 | -0.03 | Front 0 1 36 | 11 10 0.158 1.297 0.205
831.5 [26865| QPSK 15 23 2199 | 0.09 | Front 1 36 18 | 11 10 0.140 1.262 0177
831.5 [26865| QPSK 15 24 | 2287 | -0.04 | Left 0 1 36 | 11 10 0.066 1.297 0.086
831.5 [26865| QPSK 15 23 [ 21.99 | -0.02 | Left 1 36 18 | 11 10 0.056 1.262 0.071
831.5 [26865| QPSK 15 24 | 22.87 | 0.01 | Right 0 1 36 | 11 10 0.081 1.297 0.105
831.5 [26865| QPSK 15 23 | 21.99 | -0.02 | Right 1 36 18 | 11 10 0.068 1.262 0.086
831.5 [26865| QPSK 15 24 | 22.87 | -0.02 | Bottom| O 1 36 | 11 10 0.078 1.297 0.101
831.5 |26865| QPSK 15 23 [21.99 | -0.09 | Bottom| 1 36 18 | 11 10 0.067 1.262 0.085
ANSI/ IEEE C95.1 - 2005- Safety Limit Body
Spatial Peak 1.6 W/kg
Uncontrolled Exposure/ General Population Averaged over 1 gram
2.4 GHz WLAN Body SAR
Band Tune-| Meas. Power - éggz Meas ling |Reported
Frequency | 1 e Iwidth| Rate | UP. gty Pl et Dy Distance | peak | saR el Scaling "o aR R
(Mbps) osition |Cycle SAR actor (Duty) 0.
Wz Ch. (MHz) (dB) | (dB) | (dB) (mm)  |(W/kg) | (W/kg) (Wr/kg)
2 437 6 | 802.11b | 20 1 10 | 826 | 017 Rear 100 10 0.031] 0.006 | 1493 | 1.000 | 0.009
2 437 6 | 802.11b | 20 1 10 | 826 |-0.16| Front | 100 10 0.014 ] 0.014 | 1.493 | 1.000 | 0.021
2 437 6 | 802.11b | 20 1 10 | 826 | 0.17 Right | 100 10 0.064 | 0.030 | 1493 | 1.000 | 0.045 | 4
ANSI/ [EEE C95.1 - 2005- Safety Limit Body
Spatial Peak 1.6 W/kg

Uncontrolled Exposure/ General Population

Averaged over 1 gram
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13.1 SAR Test Notes

General Notes:

1. The test data reported are the worst-case SAR values according to test procedures specified in
IEEE 1528-2013, FCC KDB Procedure.

2. Batteries are fully charged at the beginning of the SAR measurements. A standard battery was
used for all SAR measurements.

3. Liquid tissue depth was at least 15.0 cm for all frequencies.

4.  The manufacturer has confirmed that the device(s) tested have the same physical, mechanical
and thermal characteristics and are within operational tolerances expected for production units.

5. SAR results were scaled to the maximum allowed power to demonstrate compliance per FCC
KDB 447498 DO1v06.

6. Per FCC KDB 648474 D04v01r03, SAR was evaluated without a headset connected to the device.
Since the standalone reported SAR was 1.2 W/kg, no additional SAR evaluation using a headset
cable were required.

7. Per FCC KDB 865664 D01v01r04, variability SAR measurement were performed when the
measured SAR results for a frequency band were greater than or equal to 0.8 W/kg for 1g SAR
and >2 for 10g SAR Please see Section 15 for variability analysis.

LTE Notes:

1. LTE Considerations: LTE test configurations are determined according to SAR Evaluation
Consideration for LTE Devices in FCC KDB 941225 DO5v02r05.

2. According to FCC KDB 941225 DO5v02r05:

When the reported SAR is 0.8 W/kg, testing of the 100% RB allocation and required test
channels is not required. Otherwise, SAR is required for the remaining required test channels
using the 1RB, 50%RB and 100%RB allocation with highest output power for that channel.
Only one channel, and as reported SAR values for 1RB allocation and 50%RB allocation were
less than 1.45W/kg only the highest power RB offset for each allocation was required.

3. MPR is permanently implemented for this device by the manufacturer. The specific
manufacturer target MPR is indicated alongside the SAR results. MPR is enabled for this device,
according to target MPR is indicated alongside the SAR results.

4.  When Power reduction is applied, MPR is 0 for some modes.

5. A-MPR was disabled for all SAR tests by setting NS=01 on the base station simulator.

WLAN Notes:

1. For held-to-ear and hotspot operations, the initial test position procedures were applied. For
initial test position, the highest extrapolated peak SAR will be used. When reported SAR for the
initial test position is < 0.4 W/kg for 1g SAR and < 1.0 W/kg for 10g SAR, no additional testing
for the remaining test positions was required. Otherwise, SAR is evaluated at the subsequent
highest peak SAR positions until the reported SAR results is < 0.8 W/kg for 1g SAR and < 2.0
W/kg for 10g SAR or all test position are measured.

2. Per KDB 2482227 D01v02r02 justification for test configurations of 2.4 @z WiFi Single
transmission chain operations, the highest measured maximum output power channel for
DSSS was selected for SAR measurement. SAR for OFDM modes (2.4 @z 802.11 g/n) was not
required due to the maximum allowed powers and the highest reported DSSS SAR

3. When the maximum reported 1g averaged SAR is < 0.8 W/kg, SAR testing on additional
channels was not required. Otherwise, SAR for the next highest output power channel was
required until the reported SAR result was < 1.20 W/kg or all test channels were measured.
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14. SAR Simultaneous Transmission Analysis.

Main 2.4 GHz SISO Ant.1 >
Band Configuration
(W/kg) (W/kg) (W/kg)
1 2 1+2
Rear 0.305 0.009 0314
Front 0.205 0.021 0.226
ITE Band 26 Left 0.086 0.086
Right 0.105 0.045 0.150
Top 0.000
Bottom 0.101 0.101
Rear 1472 0.009 1.481
Front 1.204 0.021 1.225
LoRA Left 0.674 0.674
(125 khiz US) Right 0.965 0.045 1.010
Top 0.443 0.443
Bottom 0.000
Rear 1.440 0.009 1.449
Front 1.093 0.021 1.114
LoRA Left 0373 0373
(125 kiiz AU) Right 0.752 0.045 0.797
Top 0.797 0.797
Bottom 0.000

Note:
The LoRA mode was evaluated for simultaneous transmission analysis with the WLAN mode as the

more conservatively evaluated measured SAR result.
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15. SAR Measurement Variability and Uncertainty

Per FCC KDB Publication 865664 D0O1v04, SAR measurement variability is assessed when measured 1g
SAR is >0.8W/kg or 10g SAR is >2.0 W/kg. Since Highest measured SAR for this device was below
these limits, measurement variability was not assessed

In accordance with KDB procedure 865664 DO1v01r04 SAR measurement 100 Mz to 6 GHz, SAR additional
measurements are repeated after the completion of all measurements requiring the same head or body
tissue-equivalent medium in a frequency band. The test device should be returned to ambient conditions
(normal room temperature) with the battery fully charged before it is re-mounted on the device holder
for the repeated measurement(s) to minimize any unexpected variations in the repeated results.

SAR Measurement variability was assessed using the following procedures for each frequency band:

1) Repeated measurement is not required when the original highest measured SAR is < 0.80 W/kg for
19 SAR or < 2.0 W/kg for 10g SAR; steps 2) through 4) do not apply.

2) When the original highest measured 1g SAR is > 0.80 W/kg or 10g SAR > 2.0W/kg, repeat that
measurement once.

3) Perform a second repeated measurement only if the ratio of largest to smallest SAR for the original
and first repeated measurements is > 1.20 or when the original or repeated measurement is > 1.45
W/kg for 1g SAR or > 3.625 W/kg for 10g SAR (~ 10% from the 1-g SAR limit).

4) Perform a third repeated measurement only if the original, first or second repeated measurement is
>1.5 W/kg for 1g SAR or 23.75 W/kg for 10g SAR and the ratio of largest to smallest SAR for the

original, first and second repeated measurements is > 1.20.

SAR measurement variability Results

Frequency Measured Repeated
Mode/Band Configuration SAR SAR SAR Ratio
MHz Channel (W/kg) (W/kg)
902.3 0 LoRa Body SAR (125 kiz US) Rear 1.030 0.984 0.96
915.2 0 LoRa Body SAR (125 iz AU) Rear 0.978 0.941 0.96
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16. Device Holder Perturbation Verification.

In accordance with published DUT Holder Perturbations in Oct.2016 TCB Workshop.
When Highest reported SAR is over 1.2 W/kg, Holder Perturbation Verification is required for
each antenna, using the highest configuration among all applicable frequency bands.

Highest Reported SAR
Frequency . . (without Device . . Deviation
Mode/Band Configuration o) (with Device Holder) %)
Wz |Channel (W/kg) (W/kg)
902.3 0 LoRa Body SAR (125 kiz US) Rear 1.472 1.429 -2.92
915.2 0 LoRa Body SAR (125 kiz AU) Rear 1.440 1412 -1.94
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17. Measurement Uncertainty

The measured SAR was <1.5 W/kg for 1g SAR and <3.75 W/kg For 10g SAR for all frequency bands.
Therefore, per KDB Publication 865664 D0O1v01r04,the extended measurement uncertainty analysis per
I[EEE1528-2013 was not required.
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18. SAR Test Equipment

Report No. HCT-SR-2301-FC004

Manufacturer Type / Model S/N Calib. Date |Calib.Interval| Calib.Due
SPEAG SAM Phantom - N/A N/A N/A
Staubli CS8Cspeag-TX60L F10/5D1CA1/C/01 N/A N/A N/A
Staubli CS9spe-TX2-60 F/21/0029002/C/001 N/A N/A N/A
Staubli TX60 Xlspeag F10/5D1CA1/A/01 N/A N/A N/A
Staubli TX2-60 Lspe F/21/0029002/A/001 N/A N/A N/A
Staubli Teach Pendant (Joystick) S-0123 N/A N/A N/A
Staubli Teach Pendant (Joystick) D21144507C N/A N/A N/A
Staubli Light Alignment Sensor SE UKS 030 AA N/A N/A N/A
Staubli Light Alignment Sensor 2007 N/A N/A N/A
Staubli Light Alignment Sensor SE UKS 030 AA N/A N/A N/A
TESTO 175-H1/Thermometer 44606611906 04/15/2022 Annual 04/15/2023
TESTO 608-H1/Thermometer 83239085 10/26/2022 Annual 10/26/2023
SPEAG DAE4 1225 11/24/2022 Annual 11/24/2023
SPEAG DAE4 652 01/24/2022 Annual 01/24/2023
SPEAG DAE4 1464 06/15/2022 Annual 06/15/2023
SPEAG DAE4 1422 08/18/2022 Annual 08/18/2023
SPEAG E-Field Probe EX3DV4 3968 09/28/2022 Annual 09/28/2023
SPEAG E-Field Probe EX3DV4 3972 08/19/2022 Annual 08/19/2023
SPEAG E-Field Probe EX3DV4 7751 10/07/2022 Annual 10/07/2023
SPEAG Dipole D835V2 441 07/15/2022 Annual 07/15/2023
SPEAG Dipole D900V?2 130 01/21/2022 Annual 01/21/2023
SPEAG Dipole D2450V2 743 05/31/2022 Annual 05/31/2023
SPEAG DAKS 3.5 1038 03/28/2022 Annual 03/28/2023
SPEAG DAKS_VNA R140 0141013 03/25/2022 Annual 03/25/2023
Agilent Power Meter N1911A MY45101406 06/27/2022 Annual 06/27/2023
Agilent Power Sensor N1921A MY55220026 08/02/2022 Annual 08/02/2023
Agilent Power Meter E4419B MY41291386 09/27/2022 Annual 09/27/2023
Agilent Power Sensor 8481A SG1091286 09/27/2022 Annual 09/27/2023
Agilent Power Sensor 8481A MY41090873 02/07/2022 Annual 02/07/2023
Agilent Signal Generator N5182A MY47070230 04/28/2022 Annual 04/28/2023

EMPOWER RF Power Amplifier 1084 06/20/2022 Annual 06/20/2023
MICRO LAB LP Filter / LA-15N 10453 09/27/2022 Annual 09/27/2023
MICRO LAB LP Filter / LA-30N - 09/27/2022 Annual 09/27/2023
Agilent Attenuator (3dB) MY39260298 08/25/2022 Annual 08/25/2023
Agilent Directional Bridge 3140A04581 05/26/2022 Annual 05/26/2023
Agilent MXA Signal Analyzer MY50510407 06/07/2022 Annual 06/07/2023
WEINSCHEL 30dB Attenuator CE6106 11/15/2022 Annual 11/15/2023
HP Attenuator (20dB) 09271 08/25/2022 Annual 08/25/2023
ANRTISU Radio Communication Tester MT8820C 6200695605 04/15/2022 Annual 04/15/2023
ANRTISU Radio Communication Tester MT8821C 6262287674 05/09/2022 Annual 05/09/2023

1.

The E-field probe was calibrated by SPEAG, by the waveguide technique procedure. Dipole Verification
measurement is performed by HCT Lab. before each test. The brain/body simulating material is calibrated by HCT
using the DAKS 3.5 to determine the conductivity and permittivity (dielectric constant) of the brain/body-equivalent
material.
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Attachment 1. — SAR Test Plots
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Test Laboratory: HCT CO,, LTD
EUT Type: LTE Mobile WiFi
Liquid Temperature: 233 °C
Ambient Temperature:  23.3 °C

Test Date: 01/19/2023
Plot No.: 1

Communication System: UID O, LoRa 125 kiiz (0); Frequency: 902.3 MHz;Duty Cycle: 1:1
Medium parameters used (interpolated): f = 902.3 MHz; ¢ = 0.952 S/m; g, = 41.525; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7751; ConvF(9.37, 9.37, 9.37) @ 902.3 MHz; Calibrated: 2022-10-07
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn1464; Calibrated: 2022-06-15

Phantom: SAM (20deg probe tilt) with CRP v5.0; Type: QDO00P40CD; Serial: TP:xxxx
Measurement SW: DASY52, Version 52.10 (3); SEMCAD X Version 14.6.13 (7474)

900MHz LoRa Body Rear 125 iz SF7 Och/Area Scan (6x9x1): Measurement grid: dx=15mm,
dy=15mm

Maximum value of SAR (measured) = 1.61 W/kg

900MHz LoRa Body Rear 125 iz SF7 Och/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm,
dy=8mm, dz=5mm

Reference Value = 24.21 V/m; Power Drift = -0.06 dB

Peak SAR (extrapolated) = 2.88 W/kg

SAR(1 g) = 1.03 W/kg; SAR(10 g) = 0.529 W/kg
Maximum value of SAR (measured) = 1.76 W/kg

-4.26

-8.52

-12.76

-17.04

-21.30

0 dB = 1.76 W/kg = 2.46 dBW/kg
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Test Laboratory: HCT CO,, LTD
EUT Type: LTE Mobile WiFi
Liquid Temperature: 21.0 °C
Ambient Temperature:  21.0 °C

Test Date: 01/20/2023
Plot No.: 2

Communication System: UID O, LoRa 125 kiiz (AU) (0); Frequency: 915.2 MHz;Duty Cycle: 1:1
Medium parameters used (interpolated): f = 915.2 MHz; o = 0.983 S/m; ¢, = 40.668; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7751; ConvF(9.37, 9.37, 9.37) @ 915.2 MHz; Calibrated: 2022-10-07
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn1422; Calibrated: 2022-08-18

Phantom: SAM (20deg probe tilt) with CRP v5.0; Type: QDO00P40CD; Serial: TP:xxxx
Measurement SW: DASY52, Version 52.10 (3); SEMCAD X Version 14.6.13 (7474)

900MHz LoRa Body Rear 125 kiz SF7 Och/Area Scan (6x9x1): Measurement grid: dx=15mm,
dy=15mm
Maximum value of SAR (measured) = 1.18 W/kg

900MHz LoRa Body Rear 125 iz SF7 Och/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm,
dy=8mm, dz=5mm

Reference Value = 22.42 VV/m; Power Drift = 0.06 dB

Peak SAR (extrapolated) = 2.70 W/kg

SAR(1 g) = 0.978 W/kg; SAR(10 g) = 0.505 W/kg

Maximum value of SAR (measured) = 1.68 W/kg

dB

-4.02

-8.04

-12.05

-16.07

-20.09

0 dB = 1.68 W/kg = 2.25 dBW/kg
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Test Laboratory: HCT CO,, LTD
EUT Type: LTE Mobile WiFi
Liquid Temperature: 20.7 °C
Ambient Temperature:  20.8 °C

Test Date: 12/23/2022
Plot No.: 3

Communication System: UID O, LTE Band 26 (0); Frequency: 831.5 MizDuty Cycle: 1:1
Medium parameters used (interpolated): f = 831.5 Miz; o = 0.888 S/m; &, = 41.662; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3972; ConvF(9.59, 9.59, 9.59) @ 831.5 Mz Calibrated: 2022-08-19
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn1225; Calibrated: 2022-11-24

Phantom: SAM (20deg probe tilt) with CRP v5.0; Type: QDO00P40CD; Serial: TP:xxxx
Measurement SW: DASY52, Version 52.10 (3); SEMCAD X Version 14.6.13 (7474)

LTE Band 26 Body Rear QPSK 15 Miz 1RB 360ffset 26865ch/Area Scan (6x9x1): Measurement grid:
dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.321 W/kg

LTE Band 26 Body Rear QPSK 15 Miz 1RB 360ffset 26865ch/Zoom Scan (5x5x7)/Cube 0:
Measurement grid: dx=8mm, dy=8mm, dz=5mm

Reference Value = 18.00 VV/m; Power Drift = 0.02 dB

Peak SAR (extrapolated) = 0.432 W/kg

SAR(1 g) = 0.235 W/kg; SAR(10 g) = 0.151 W/kg
Maximum value of SAR (measured) = 0.333 W/kg

dB

-3.44
-6.89
-10.33

-13.78

-17.22

0 dB = 0.333 W/kg = -4.78 dBW/kg
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Test Laboratory: HCT CO,, LTD
EUT Type: LTE Mobile WiFi
Liquid Temperature: 23.5°C
Ambient Temperature:  23.7 °C

Test Date: 12/26/2022
Plot No.: 4

Report No. HCT-SR-2301-FC004

Measurement Report for IML-C6400W, EDGE RIGHT, WLAN 2.4GHz, IEEE 802.11b WiFi 2.4 GHz

(DSSS, 1 Mbps, 96pc duty cycle), Channel 6 (2437.0 W)

Exposure Conditions

Phantom Position, Test Band Frequency [Miz], Conversion  TSL Conductivity TSL

Section, TSL  Distance [mm] Channel Number  Factor [S/m] Permittivity
EDGE RIGHT, WLAN

Flat, HSL 10.00 2 4GHz 24370, 6 7.64 1.80 39.8

Hardware Setup

Phantom Probe, Calibration Date DAE, Calibration Date

Twin-SAM V8.0 (30deg probe tilt) - 2047
Scans Setup

Area Scan
Grid Extents [mm] 72.0 x 144.0
Grid Steps [mm] 12.0x 12.0
Sensor Surface [mm] 3.0
Graded Grid Yes
Grading Ratio 1.5
Measurement Results

Area Scan

psSAR1g [W/kg] 0.064
psSAR10g [W/kg] 0.022
Power Drift [dB] -0.06

F-TP22-03 (Rev. 04)

EX3DV4 - SN3968, 2022-09-28

DAE4 Sn652, 2022-01-24

Zoom Scan

30.0 x 30.0 x 30.0
50x50x15
14

Yes

1.5

Zoom Scan
0.030
0.014

0.17
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B Verification Data (835 Wiz Head)

Test Laboratory: HCT CO,, LTD
Input Power 0.05W
Liquid Temp: 20.7 °C

Test Date: 12/23/2022

DUT: Dipole 835 Wiz D835V2; Type: D835V2

Communication System: UID 0, CW (0); Frequency: 835 MizDuty Cycle: 1:1
Medium parameters used (interpolated): f = 835 Wiz o = 0.891 S/m; €, = 41.614; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3972; ConvF(9.59, 9.59, 9.59) @ 835 Miz; Calibrated: 2022-08-19
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn1225; Calibrated: 2022-11-24

Phantom: SAM (20deg probe tilt) with CRP v5.0; Type: QDO00P40CD; Serial: TP:xxxx
Measurement SW: DASY52, Version 52.10 (3); SEMCAD X Version 14.6.13 (7474)

Dipole/835 Miz Head Verification/Area Scan (7x13x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.667 W/kg

Dipole/835 Miz Head Verification/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm,
dy=8mm, dz=5mm

Reference Value = 28.75 VV/m; Power Drift = 0.05 dB

Peak SAR (extrapolated) = 0.776 W/kg

SAR(1 g) = 0.499 W/kg; SAR(10 g) = 0.323 W/kg
Maximum value of SAR (measured) = 0.681 W/kg

-2.23
-4.46
-6.70

-8.93

-11.16

0 dB = 0.681 W/kg = -1.67 dBW/kg
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B Verification Data (900 Miz Head)

Test Laboratory: HCT CO,, LTD
Input Power 0.05W
Liquid Temp: 233 °C

Test Date: 01/19/2023

DUT: D900V2; Type: D900V?2; Serial: SN130

Communication System: UID 0, CW (0); Frequency: 900 MHz;Duty Cycle: 1:1
Medium parameters used: f = 900 MHz; o = 0.951 S/m; €, = 41.553; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7751; ConvF(9.37, 9.37, 9.37) @ 900 MHz; Calibrated: 2022-10-07
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn1464; Calibrated: 2022-06-15

Phantom: SAM (20deg probe tilt) with CRP v5.0; Type: QDO00P40CD; Serial: TP:xxxx
Measurement SW: DASY52, Version 52.10 (3); SEMCAD X Version 14.6.13 (7474)

Dipole/900MHz Head Verification/Area Scan (7x13x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.671 W/kg

Dipole/900MHz Head Verification/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm,
dy=8mm, dz=5mm

Reference Value = 28.08 VV/m; Power Drift = 0.09 dB

Peak SAR (extrapolated) = 0.799 W/kg

SAR(1 g) = 0.508 W/kg; SAR(10 g) = 0.324 W/kg

Maximum value of SAR (measured) = 0.699 W/kg

dB

-2.32

-4.64

-6.96

-9.28

-11.60

0 dB = 0.699 W/kg = -1.56 dBW/kg
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B Verification Data (900 Miz Head)

Test Laboratory: HCT CO,, LTD
Input Power 0.05W
Liquid Temp: 21.0 °C

Test Date: 01/20/2023

DUT: D900V2; Type: D900V?2; Serial: SN130

Communication System: UID 0, CW (0); Frequency: 900 MHz;Duty Cycle: 1:1
Medium parameters used: f = 900 MHz; o = 0.966 S/m; €, = 40.691; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7751; ConvF(9.37, 9.37, 9.37) @ 900 MHz; Calibrated: 2022-10-07
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn1422; Calibrated: 2022-08-18

Phantom: SAM (20deg probe tilt) with CRP v5.0; Type: QDO00P40CD; Serial: TP:xxxx
Measurement SW: DASY52, Version 52.10 (3); SEMCAD X Version 14.6.13 (7474)

Dipole/900MHz Head Verification/Area Scan (7x13x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.731 W/kg

Dipole/900MHz Head Verification/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm,
dy=8mm, dz=5mm

Reference Value = 29.19 V/m; Power Drift = 0.06 dB

Peak SAR (extrapolated) = 0.858 W/kg

SAR(1 g) = 0.537 W/kg; SAR(10 g) = 0.341 W/kg
Maximum value of SAR (measured) = 0.745 W/kg

dB

-2.3h

-4.69

-7.04

-9.38

-11.73

0 dB = 0.745 W/kg = -1.28 dBW/kg
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B Verification Data (2 450 Mz Head)

Test Laboratory: HCT CO,, LTD
Input Power 0.05W
Liquid Temp: 235 °C

Test Date: 12/26/2022

Measurement Report for Device, CW, Channel 0 (2450.0 M)

Exposure Conditions

Position,
Phar?tom Test Group, Frequency [Ma], Conversion TsL L. TSL
Section, ) Band Channel Conductivity .
Distance uiD Factor Permittivity
TSL Number [S/m]
[mm]
Flat, HSL , 0-- 24500, 0 7.64 1.82 39.8
Hardware Setup
Phantom Probe, Calibration Date DAE, Calibration Date

Twin-SAM V8.0 (30deg probe tilt) - 2047 EX3DV4 - SN3968, 2022-09-28 DAE4 Sn652, 2022-01-24
Scans Setup

Area Scan Zoom Scan
Grid Extents [mm] 40.0 x 96.0 30.0 x 30.0 x 30.0
Grid Steps [mm] 10.0 x 12.0 50x50x15
Sensor Surface [mm] 3.0 14
Graded Grid Yes Yes
Grading Ratio 1.5 15
Measurement Results

Area Scan Zoom Scan
psSAR1g [W/kg] 2.76 2.73
psSAR10g [W/kg] 1.26 1.22
Power Drift [dB] 0.01 -0.01
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Report No. HCT-SR-2301-FC004

The brain and muscle mixtures consist of a viscous gel using hydrox-ethyl cellulose (HEC) gelling agent and
saline solution (see Table 3.1). Preservation with a bacteriacide is added and visual inspection is made to make
sure air bubbles are not trapped during the mixing process. The mixture is calibrated to obtain proper
dielectric constant (permittivity) and conductivity of the desired tissue. The mixture characterizations used for
the brain and muscle tissue simulating liquids are according to the data by C. Gabriel and G. Harts grove.

Freq.(MHz) | 300 450 835 900 1 450 1800 1900 |19502000[ 2100 2450 (3000
RecpeNo. | 1 [ 1 [ 3 [ 11 J2]s[alafJ2]2]3]aJz2]alal1]2]2]3]2
Ingredients (% by weight)

L2 64,81
Propanediol
Diacetin 48.9 49,2 49,43 49.75]
Bactericide {0,190,19| 0,5 {0,10|0,10 0,5 0,50 0,50
DGBE 45,51147,00|13,84/44,92 44,92|13,84{ 45,0 50,0|50,0 /7,99 | 7,99 7,99
HEC 0,980,98 1,00(1,00
NaCl 5,95|395(1,7 |145|1,48|0,79|1,1 |0,67/0,36/0,35/0,18(0,64(0,18(0,35 0,16]0,16 0,16
Sucrose  [55,3256,32 57,00/56,50
Triton X-100 30,45 30,45 19,97(19,97 19,97|
Water  [37,56(38,56| 48,9 140,45|40,92(34,40( 49,2 [53,82[52,64|55,36(54,90/49,43|54,90|55,36| 55,0 | 50,0 | 50,0 (71,88(71,88/49,75[71,88|
Measured dielectric parameters
er 46,043,4|44,3|41,6|41,2141,8|42,7|40,9|39,3/41,0(40,4(39,2(39,9(41,0({40,1|37,0/36,8|41,1|40,3|39,2|37,9
o(S/m) 0,86]0,85|0,90|0,90|0,98)0,97|0,99|1,21|1,39/1,38/1,40{1,40{1,42{1,38({1,41|1,40|1,51|1,55|1,88|1,82|2,46
Temp.[°C] | 22 | 22 | 20 | 22 | 22 | 22 | 20 | 22 | 22 | 21 | 22 | 20 | 21 | 21 | 20 | 22 | 22 | 20 | 20 | 20 | 20
Target values (from Table 1)
er 45.3 43,5 41,5 41,5 40,5 40,0 39,8 39,2 38,5
o(S/m) 0,87 0,87 0,90 0,97 1,20 1,40 1,49 1,80 2,40

Composition of the Tissue Equivalent Matter

F-TP22-03 (Rev. 04)
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Attachment 4. — SAR System Validation

Per FCC KCB 865664 DO02v01r02, SAR system validation status should be document to confirm
measurement accuracy. The SAR systems (including SAR probes, system components and software
versions) used for this device were validated against its performance specifications prior to the SAR
measurements. Reference dipoles were used with the required tissue- equivalent media for system
validation, according to the procedures outlined in IEEE 1528-2013 and FCC KDB 865664 DO1v01r04.
Since SAR probe calibrations are frequency dependent, each probe calibration point was validated at a
frequency within the valid frequency range of the probe calibration point, using the system that normally
operates with the probe for routine SAR measurements and according to the required tissue-equivalent
media.

A tabulated summary of the system validation status including the validation date(s), measurement
frequencies, SAR probes and tissue dielectric parameters has been included.

Report No. HCT-SR-2301-FC004

F-TP22-03 (Rev. 04)

SAR Probe Dielectric Parameters CW Validation Modulation Validation
System | Probe F.,l_;);: Calib(ation Dipole Date Mea§urgd Measurjes:! Sty ‘Prob‘e Probe |MOD. | Duty PAR

No. Point Permittivity | Conductivity Linearity | Isotropy | Type | Factor

17 | EX3DV4 | 3972 |Head | 835 | 441 | 2022-09-16 415 0.90 PASS PASS PASS | N/A | N/A | N/A

21 EX3DV4 | 7751 |Head | 900 130 | 2022-10-17 415 0.97 PASS PASS PASS | N/A | N/A | N/A

4 EX3DV4 | 3968 |Head |2 450 | 743 | 2022-10-06 39.2 1.80 PASS PASS PASS |OFDM| N/A | PASS

SAR System Validation Summary 1g
Note;

All measurement were performed using probes calibrated for CW signal only. Modulations in the table
above represent test configurations for which the measurement system has been validated per FCC KDB
Publication 865664 D01v01r04. SAR system were validated for modulated signals with a periodic duty
cycle, such as GMSK, or with a high peak to average ratio (>5 dB), such as OFDM according to KDB
865664 D01v01r04.
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Attachment 5. — Probe Calibration Data
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Report No. HCT-SR-2301-FC004

Sarvizio svizzero di taratura
Swiss Callbration Sarvice

Accredilation No.: SCS 0108

Caliration Equipmant Lsed (MATE ontical for catbration)

This calibration certificate documants the tracantdity to netionil standards, which rualize the physcnl Lnts of mensurements (S1).
The measuremanis and the uncertainties with corfidance peobaniity asa ghven on the 1oliowing pages and are part of the carificate,

Al calibrations have been conducsad In the closed tabomsory faslity: enviranment tempomiure (22 + 3) C and hunvdity < 70%

" Primary Standaras 0 um el 5 Caibraton

Power ersor NRP-291 g 04-Apr-22 (No. 217-@33 Api-23
"OCP DAR-5 (werghind) | SN; 1338 | 20700121 (OGP-0AK3 51248 O] oA
BCPDAKTE (e ] WW‘E—a
| Aetoronce 20 dB Afienuator | SM: GG2552 @0n) | 04-Apt-22 (Na, 21 7-53827) Rora3

OAES SN 660 V405 (No OAESSED_Oa1) Oc-22
| Fnforonce Probe E5I0VE | SN 30149 ms_oml Dec-22

Slardands 0 Thech Date (In house] Scheduied Chadk
mesar SN: BB31353374 0B-AD-16 (in Pouss check Jun-22) i house check: An-24
3 1

Function

Wauad. Auglet 18, 2022
[ mmmmmuwwhumqummmm

Certiticate No: EX-3872_Aug22
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PO S Schwolzerischer Kalibrierdienst
clllb!auon Laboratory of ":\‘\\Q.ajﬁ_ - &

Schmid & Pa&taer S C  Survisio svizrero di taraturs
Enginsering G e F S Swiss Calibration Service
Zoughaussirasse 43, 6004 Zurich, Switzerland @J’

Acoraditod by the Seiss Accraditason Servica (SAS) Accreditation No.. SCS 0108

Tho Swiss Accreditation Sorvics is one of the signatories to the EA
Mulitsteral Agreement for the recognition of aalibration certificates

Glossary

TS0 tiasye smulating liquid

NOAMxy.z sensitivity In free apace

CamvF sanattivity In TSL / NORMx, v,z

ocP diode compression point

CF crest factor (1/4duty_cycia) of the RF signal
ABCD medulstion dependent linearization pasametars

Polarization g w rotetion around probe axis

Polarization # # rotation atound an 2xs that is in the plane normal 1o probs axis (&1 measursment center), e, #=01s
narmal ta probe axis

Connector Angle  Information used In DASY systom to align probe sensor X to ths mbot coordinate ystem

Calibration is Performed According to the Following Standards:

a) |[ECREEE 822081528, "Measummant Procedure For The Assessmant Of Specific Abserption Rate Of Human Exposurs
To Radio Frequency Fleids From Hand-Held And Body Worn Wireless Communication Davicas — Part 1528; Human
Models, Instrumentation And Procedures {Frequency Hanpe of 4 Mz 1o 10 GH)", October 2020

b) KOB 865654, "SAR Measuroment Reguiremonts for 100 MHz 1o 6 GHz®

Methods Applied and Interpretation of Parameters:

« NOAMx,y,2: Assessed for E-Neld polarization 8 =0 (f < 900MHz In TEM-call; I > 1800 MHz- A22 waveguide). NORMx.y,z

are onfy Intermediate values, i.e., the uncertaintios of NORMx.yz doss net affect the E2-fleld uncertainty inside TSL (see

bolow ConvF).

NORM{T)x,y.2 = NORMY, %7 * freguency, response (sae Frequency Respanse Chart), This insarization s implementad In

DASY4 softwara versions later thor 4.2 Ths uncsrtainty of the frequency response i included in the stated uncertainty of

ConvF,

DCPxy.2; DCP are rumnarical linearization parameters assessed based on the data of power swesp with CW signal, DGP

does not depand on froquency nor madia

PAR: PAR is tha Peak 1o Avevage Ratio that is not callbratad but determined based on the signal characteristics

Axp 2 By Cxyz: Dyyz VRxpz! A, B G, D are rumarical linearization parameters assesaed basad on the data of

power sweep for specific modulation signal. The parameters da not depend on frequency nor media. VR is the maximum

calibration renge expressed n RMS voltage across the diode.

Conv® and Boundivy Eflect Parameters: Assessed In flat phantom using E-field (or Temperature Transfor Standard for

f= BOOMHz) and inside waveguida using snalylical field distributicns based on power measurements for f > 800MHz. The

same selups are used for assessment of the parameters applied for boundary compensation (aipha, depth} of which typical

uncertainty values ara given. These paramelers are used in DASY4 sottware to improve probe accuracy cose to the

boundary. The sensitivity in TSL corresponds to NCAMY, .z * ComwF whareby the uncertalnty corresponds 1o that givan for

ConvF. A fraquency dependent ConvF is used in DASY varsion 4.4 and highes which alows sxtending the valisity from

=50 MM2 to 100 MMz,

Spherical isorropy (30 deviation from isotropy), In & lieks of low gradients reskzed using & tal phantom exposed by a patch

antenna.

* Semsor Offset: Tha ssnsor ofiset carrespends 1o the offsst of virtual measurement center from the probe to (on probe axis).
No tolerance required.

* Connactor Angle: The engle is assessed using the information gained by datermining the NORMx {no uncesainty required).

Cortificate No: EX-3972_Awg22 Page 2 of 21
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EX30V4 - SNA972 August 18, 2022
Parameters of Probe: EX3DV4 - SN:3972
Basic Calibration Parameters
| Senaor X Sensor Y Senaor Z Unc (k= 2)
| Nom (uVi(Vimy) 047 0.4 0.47 +10.1%
TDeP my) 8 1031 100.6 103.7 7%
Calibration Results for Modulation Response
[UID | Communication System Name A 8 (] D VR | Max | Max
dB | dB,/uV dB | mV | dev. | Unc®
k=2
a [#7] x| 0.00 0.00 1.00 | 0.00 | 133.8 | £3.5% | £4.7% |
Y| 0.0 | ) 1.0 454 |
Z| 000 0.00 1.00 132.2
16357 | Pulse Waveform (20062, 10%] X | 20.00 B115 | 2094 | 1000 | 80,0 | +3.8% | +5.6% |
Y | 20.00 B9.97 | 2024 60.0
| K] WEE | @074 50.0
10353 | Puise Wayelorm (2006, 20%) X [ 2000 | 9180 | 20,06 | 609 | 80.0 | £1.6% | 40.6%
V00| B | 1833 80,0 1
| 22000 | 9130 | 19.73 BAO
10354 | Puise Wavalorm . 40%) X | 2000 | ©a43 | 1944 | 398 | 950 | £1.0% | £0.6%
V| Z0.00 5140 | 1898 | 950
ZTR00 | i | 1624 850
10335 | Biiss Wavetorm (200Hz, 60% X[ 2000 | o323 | 1782 | 222 1200 | +09% | 40.6%
Y2000 | 401 | 7404 ‘T!BTJ
Z | 20.00 80.50 | 1657 T§bﬁ4.
0387 | OPSK Wavsform, 1 MHz X| 162 | ©5.23 | 14.41 | 1,00 | 150.0 | +2.5% | £9.6%
Y1 170 65.01 | 14.97 150,
Z| 186 | 6521 | 4.5 150.0
I0EA | GFSK Wavelorm, 10 MHz % | 218 | 6767 | 1% 0.00 | 1500 | £0.8% | +8.6%
Y| 228 | 6822 | 16,7 500 |
Z| 208 | 6707 | 1494 "150.0
16356 | 64-0AM Wavetorm, 100 kHz X| 287 80 | 17,93 | 307 | 150.0 | <0.7% | Z0.6% |
Y1506 A1 | 180t 9500
Z| 2983 7084 | 1E6% AHW’
{10399 | BA-0AM Waveform, 40 MHz X| 348 | 67.02 | 1556 | 0.00 | 150.0 | £2.2% | =9.6%
Y| 354 67239 | 15.78 5.0 |
2 341 $6.70 | 15.40 150.07]
10214"| WLAN CUDF, 54-GAM, a0 Mz X 488 @877 | 1550 | 000 | 1500 | =4.0% | 29.6%
Y dEs 85,77 | 1554 1500
Z| 461 1300 |
Note: For delsis an UID parameters see Appandi
Tha reporied uncsrianty of measurement is stated &s the standsrd uncortainty of measunement multiplled by the coverage
factor k=2, which for & normal distriution corresponds to a ooverage probabilly of aperaximatoly 95%.

:m.mmmmxvzwmmn?mwmmmmn
1 for man fisig

Etkulmyhrwwhm MImmmmm;ommnwmnwhwhm tquamm o the Sold ke

Cerlificato No: EX-3972_Aug22 Page 3 of 21
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EX30V4 - SNS972
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Report No. HCT-SR-2301-FC004

August 19, 2022
Parameters of Probe: EX3DV4 - SN:3972
Sensor Modei Paramsters
ci c2 o T T2 T3 T4 15 16
IF IF v msVZ | mav! ms v N3
X 505 377,07 3549 14.87 0.42 509 0.19 0.45 1.01
y | S0 | 38827 35.48 25.85 0.07 510 1.08 050 101
z 62 347,02 3478 1368 .51 5§07 1.03 028 1,01
Other Probe Parameters
Sensor Arrangement Trarguiar
Gonnector Argle 1436
Machanica Surface Datection Mode. anatlod
Optical Surtace Deinction Mode disatied
| Probe Overall Length 337mm
Proba Body Diametar 10mm
T Langih 9mm
| Tip Diamneter 2.5mm
Probe Tip 10 Sensar X Callbration Peint 1mem
Probe Tip 1o Sensar ¥ Calibration Point 1mm
Probe Tip o Senw?fc_ilhnﬂon Poire 1mm
| Aecommeanded Measuremnent Distance from Surface tAmm

Note: Messureman distance from surtios con be inormasad 10 3-4 mm for an Ame Soan job
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Parameters of Probe: EX3DV4 - SN:3972
Calibration Parameter Determined in Head Tissue Simulating Media

f (MMz)¢ Relative Conductivity® | ConvF X | ConvFY | ConvFZ | Alpha® | Deptn® Unc
(Sim) (mm) (k=2

750 419 0.89 9.79 a7 279 047 092 | £12.0%
B3s 415 0.90 9.59 9.59 9.50 0.53 083 | £120%
900 A5 0.97 9.37 837 937 0,43 0.88 +12.0%
1750 40,1 137 B8.35 835 835 0.38 0.86 £12.0%
1800 40.0 1.40 B.03 8.03 8.00 0,39 086 | £12.0%
2450 39,2 1,80 7.56 756 756 0.39 090 | #12.0%
2600 39.0 196 7.33 733 733 0.4 0.90 =12.0%
5250 359 471 515 515 515 0.40 1.80 £13.1%
5600 355 5.07 459 458 458 0.40 180 | +130%
5750 354 522 4.70 470 470 0.40 1.80 #13.1%
5800 | 353 527 4.65 465 465 0.40 1.80 £13.1%

Cm-m,mawwanwmwm-bmsvn lmmcmmzl mnimmnummtmmn, athe

RSS ol tw Comef e the y doc tha quency vakdty below 300 Mz is £10, 20,
Ao.wwmumuwmnm 04,920, mwmwm Wuuwwnsu@uum e CowF
m-wumho-wm Abows Gz treg vakity can be 1 4 110N,

M fraquencios below 3Gz, anlﬂydmmlrm-)wbown1|huwmmmuwmmw
valies. AL Iredueecins abowe 3 GHz, the valdity of tiseoe tano o) is m +5% This uncariainty i Te RSS ol Pw Cornf uncerdtainty for
\dicaled target $ssue parametens.

G At Dt ane derermennd suring SPEAG that ra g hin 10 the Boundary etiect sfiey oompansINON 5 Almays s

i 2 1% bor frequancies below 3 GMz and brlow +2% for fecuencios betwaan 3-8 GHZ A1 any distncs g than had ihe probe fp dameser from the
booraary.
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EX3DV4e - SNQeT2

Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Waveguide:R22)
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Uncestainty of Fraquency Response of E-field: =8.3% (k=2)
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Receiving Pattern (¢), # =0"

=600 MHz, TEM, D*
990"

1=1800 MMz, R22, O
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Urcertainty of Axial Isotropy Azsessment. +0.5% (k=2)

Cartificale No: EX-3872_Auge2 Page 7 of 21

F-TP22-03 (Rev. 04) Page 54 of 131



HHCT

EX30V4 - SN3972

il 2 b

al
=

CUSTOMER SECRET

Report No. HCT-SR-2301-FC004

August 18, 2022

Signal [pV|

mor [aB)

=
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Dynamic Range f(SARpesq)
(TEM coll, {ym = 1900 MHz)

10" F . ' .
. . :
: »
107 |
"1_.{-' 10! «;",A‘-“ 10 10

SAR [mW/lem?)

- NO! comparsated >

compensated
- J— ——
e | —_——
11
0 T rrers trrerr e T A7
.
.
TS gt kg w A

SAR [mWiem®)

« Nt compensated +— componsated

Unceruinty of Linearity Assessmeant: 20,8% (k=2)
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Conversion Factor Assessment

f=1800 MHz, WGLS R22 (H_conw¥)

m >
=1\
£ om0\
2 \
£ 15} <
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% 10 20 £ 40
2 [mmj
—=—analytical - meassred
Deviation from Isotropy in Liquid

Error ($,0), f = 900MHz

X fdeg]

-1 -04 05 -04 -2 O 02 ps 06
Uncartanty of Spherics! laotropy Assessmant: =2.6% (k=2)
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Appendix: Modulation Calibration Parameters
U0 | Rev | Communication Systam Name Grean VAR |@8) | Unct b =2

[ (=] = [ T

10 | GAA | SAA Valkdidon (Saunm, 100 ms, 10ma) 111,00 E]
0011 | CAB | UMTE-FOD [WOOMA) WICDMA 291 2.0
10012 | CAB | JEEE 822,110 WEI 2.4 GHz (DSES, 1 Mbps] WILAR 1.87 e
0010 | CAB B0 11g WiFl 24 Gz | [ WOAN .85 156
0021 | DAG | TTOtA. GVEK) GEM 8.0 an
10323 | DAG | (TOMA. GMEX_TH 0] GEM 057 (LX)
0024 | DAC | GPRS-FOD (TOMA GAMSK. TH 0-1) il £55 198
76058 | DA | EDGEFON TOMA, §PSIK, 15 6} (<] V262 168
10026 | DAG | EDGE-FRD (TOMA. BPSIC, TH 0-1) B2 9,55 50
e | BN | G FERAA. GRSE. TN 0-1.8] GEM [ 166
15028 | DA | : NSK. TN 01 23 G 355 =13
(1002 | DAC | EDGE-FOD (TOMA,_BPSK, TN 012 =) ] sEE
0030 | GAA | EEE DO2.151 Buniodl [GF 5K, OFT) Shatoor (X3 480
1031 | CAA 02151 Shatoun 187 496
“Voa3e | CAA 8 5 Bhainat 116 166
0053 | GAA | EEE 02,151 Slmibath (PM-OPEK, OHT) Theioon Tic <88
TI0034 | GAA | 1EEE 832151 Bumiodh [PIM-OQPSK, OH3; I 453 o
008 | CAA | EEERGE15.) Bheiooth Siaioan s 156
10038 | CAA Hisetoar ol +5E
10037 | CAA Fhmioorh LR 5.0
| T00%8 | CAA B i 9.0
76036 | GAB EOHiAZ000 [E7d [
I T0042 | GAB | I L 758 +5
00M | CAR |5 AMFS 0.00 [
TO04E | GAN BEST 3.00 VIE
| "T05es [ CAA TECT 30,78 P
| 70058 | CAA TOECOMA 11.01 00
0058 | DAC GEN (4 06
35088 | CAB | ) VILAN FXE] saq
0080 | CAR BSES 5.0 Mops) WLAN 283 5.0
0081 | GAB | EEE 800,116 Wi 2.4 Gible (D068 11 Mopa) VAR £ 150
“TD06 | GAD | IEEE 92 113h WIF 562 (GFDWA SAEpe) WUAN [ 186
Tlioe) | CAD ] 3 WLAN (1) X
0064 | CAD | [EEE 800,114 WiFI 5 0He [OFDW, 13 Mbps, WLAN 08 00
1068 | CAD | 1EEE 2021 1ah WiF 5G4z (OFOM, 15Mbg%) WIAN a0 188
30068 | GAD | IEEE 312 1 1ah WIFI 5 Gz (P00, 24 Adbps WA [ 08
"T0067 | CAD | JEEE 202,118 WiFi 5 Gz [OF OW, 38 Mbps! WLAN 10,12 WA
0 Al Tl 5GHz [OF O, 48 Wiy, WOAN ot 08
0086 | GAD | IEEE m.ﬁ;ivmm% WUAN 3 i85
10071 | CAB | IEEE 802,11 Wi 24 0o : #Mops) WAN [ 480
oo | GRS | TR i WP 4 i ool 13k WAR TR
10670 | GAB | IERE 802 _!—ngmi"ammsa WLAN ~HEe =65
075 | CAS | IESE 802,13 WIF] 2.4 OHx (DASS/0F 08, 24 Mbpe WOAN 1030 =06
0078 | GAB | WAN 1077 08
T007R | GAS WLAN 084 e
10077 | GAB | 11,00
10081 | Gha 387 e
10082 | AR (% B
"1008a | DAC [ =56
10007 | GAE L 0h
10088 | DAD 3.8 B
70088 | GAC | 355 86
76100 | CAG =67 a0
10101 | GAB | hde | a8
i "CAR | L 100% AB, MVES, TE+D0 500
10103 | DAL | LTE- . 100% RE, 20 M, LTETDOD 5,29 58
10104 | GAE | LCTE-TOD (SC.E0MA, 100% A, 20 Wz, 16-0AM) TTETOD BT 56
10105 | CAE | TYE-TO0 (S0 F0MA, 100% 7B, 90MHz. 05-0AM) TE-TDD 001 +68
10108 | CAE | © 100% AS, 10MHz, OF5R) DD 580 Y]
(0108 | G | TEFDD T00% Fll, YO Mz, 16-0AM) [OEFOD | & (LX)
0110 | CAG | FOMA_ 100% TEFDD 5 <68
0111 | GAD | LTE 0% A5, 5 W2, 16-GAM) Ret X
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UID | Rev | Commumication Name Qroup PAR (08) | UncE A =2
ot WW TerS 5% | 1%
10719 | GAG 100 9, 5 0HE. 64-GAN LTEFE (33 0
10114 | CAG | IEEE 202,11 (HT Geasrfisid, 13.5Mope, BPSK) WLAN 0110 9.0
0115 | GAQ | IEEE 202,110 [T Couniiid, £1 Mops, 16-QAM) WLAN s 108
0118 | “JEEE 202.1 10 ( i €4 WLAN [§E) 254
T T CA T TEEE 808175 (4T Wi, 15 WAN T
T0110 | GAD | IEEE 802,110 (HT Wi, 11 VEpe. 16-0AW) WiAR 5% 1A
10990 | CAD | IEEE 802110 (4T Miesd, 135 WLAN (X5 108
i | XD TP TCPOHA. 16 Rl S 18- e 3
0141 | OAD | LTE-FO0 (BO-FOMA, 100% 5, 15 MHz, BA-QAW) LTEF D0 055 +5.0
10742 | CAD | LTE FOO (BC-FOMA 100% 78, 3WHe. GPBR) TEs00 573 T0E
10748 | CAD | D0 S, 3z, 15-0AM) FEF00 735 1a8
0144 | GAC | ¥ 3 TEF00 .65 )
10145 | CAD utmocscmxvmm.uw OPEK] UTEFDO 376 A6
V146 | CAG | OEF00 ] 156
IT0Tar | cAS CTEFD 0.2 50
| Tiri48 | CAE | LEF00 [ 60
0150 | GAE LTEFDD [ D1
0151 | CAE | 3 & 700 5.28 [EE
0158 | CAE Y65 (X3 [ ]
0153 | CAE 00 10,05 08
0154 | CAF EFDD 575 +5E
16155 | GAF LEF50 G +58
10158 | GAF | LTEF00 AB, 5 MHz, UEF00 5,70 250
157 | GAE | DEFDO (8 Tz OEF0D (X 106
0184 | CAE | E#0D A 158
[ 70158 | GAD LE00 555 1698
750 | CAG | TEF00 150 FOMA_ 0% B, 15, OFERy EFDD 50 456

[ : OE+00 LS 196
0182 | GAa TR (3] +68
0786 | GAG | TEFOD 555 50
!Ma CAG LTE-FDD &N 180
TIEE | GAO ) 579 108
0128 | CAG | [52) +5.8
170 | GhG | DEF00 052 06
N7 | CAE 4 R 158
o | CAL ] T HB, 20 m TET00 21 Y
30173 | CAE | LTE-T00 (BOFOMA, | B, 20 Wiz, 10 TE00 s 0.0
V0174 | GAE m:n} RO NS, B4-CAM) 5 i s8E
0175 | GAF 1 0T, TEFOO 572 +0.4
0178 | GAF | ITEE00 (BC-FOMA, 1 B, 10wz, 10.0AM) FEF00 (5 9.0
N A mﬁ%_rmmm DEFOC 573 TeE
awihi epa =
10570 | AAE | LTEFOD (30: 1 0 CEF00 [E7) 1006
0T | GG | LTEFOOD (SC-FOMA. 1 AB, 5 M, 84-0AM| EFD0 ) 190
TO181 | CAE | 1 A8, 150, TEFC0 £%¢3 288
70783 | GAQ | TE-FDO (SG-FOMA, 1 A, 1 i GEFO0 (5 103
10183 | GAG | LTEFOD (HC.FOMA, 1 A, 15RHZ. 04-OAM) FEFo0 B0 WA
10184 | CAG | ITEFDD (50 FOMA, 1 A8, 304z, OFSK) R0 573 205
10705 | Gl me%mmm DEFOD a5 <88
10186 | GAG | Lﬁmm1msum (&3 00] 50 FLL
V0107 | GG | lm.umﬁ') CPERE0 7 i
10188 | GAG | [ TE-FOD [£3 =iE
BLILE 'ﬁ‘?ﬂusémm1 n.‘ ‘\4mm TEFO0 AR50 =i
70104 | GAE | 802190 WT % WiAN B08 B
10138 | AAD | IESF 502,110 [NT Greantield WLAN 553 =85
10108 | GAE | IEEE BOZA1n (AT B5 Mg, B4-GAM) B A
oo i mwmﬁ%z WO ST
10187 | AAE | IEEE B2.11n (HT Wi, 38 Mbes, 1 WO ESE) =%
"5 108 | CAF | IEEE BOZ 10 JHT Noned, 85 Hops, SQAM) WiAN Y] 0
0R19 | GAF Tin ) WIAN B04 *58
710220 | AAF | IEEE B 110 {HT Mined, 43, 2 WAN [XE] =58
70221 | GAG | TEEE Baz 110 (HT Wiowd, 72.2 VEch, 63-GAM) a27 wn
10222 | GAG DI 1N ¢ i VAN a0 BT
10223 | CAD | EEE 832,110 (HT Mamd, S0/ 5 WLAN ndn =58
'lo'E‘JWTE_mnn HT Wiaiel, 150 Mepe, 64-0AM) WLAN 8,00 =54
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TTUID | Rew | Communication Systeos Name roup PAR (48] | Unc™ k=2 |
10225 | DAD | UMTSFDD (H3PAe) WODHA ze7 188
10228 | CAD | (TE-TDD [BO-FOMA 1 A8, |4 MHZ, 15.0AM) YEYED X 280
10237 | GAD | LTE-TOD (SG-FOMA, 1 BB, 1 4 Mz, Ga-GAM) FE-T00 ES 06
10228 | GAD | i THB, 14 7E.700 122 LX)
10229 | DAC uzmumm:mau« T8-0AM]| TET00 348 108
70290 | GAG | us [5G L3 ET00 1035 <84
10231 | CAG m LYEYE0 i | dea
e CA T TYE-TOD PO T W 0 FET00 i3 56
10299 | OAD | LTE-T0D (SC-FOMA, | A8, 5 MHz, 84-0AM] GET00 =3 106
10234 | CAD | UE100 1 A8, & £ 160 e L]
10238 | GAD | 100 [ 300
{0536 | GAD | LTE-TDO (50-FOMA. 1 FiB, 10Mrez, 64-GAM) TET0 ES 06
70237 | GAD | usvnnmmma.wuu.m 5=700 a2 94
V0238 | GAE | T GAM) OEToe a8 284
10230 | GAB mwmj Ee00 s 106
10240 | CAB | LTE- 100 (SC-FOMA, 1 F mn_cmm Te100 53] 106
30241 | CAB | U 50% A, 1.4 e 100 85 -0
028 | CAD m.‘mm DEI00 =) 108
S0 | GAD | U=-T0G (BO-FOMA, 50% AE. 14 MHz. GPE%) TET00 45 Xl
a4 | GAD ELTR] ) FE00 10,08 198
0248 | CAG | DEYES S W3 Wi, SA-GAN) LTEYSS 008 5.8
10346 | CAQ | LTE-T00 (SGFOMA, 50% AR 3 Mz, QFaK) TE00 0 08
0247 | GAG | LTE-T00 (C-FOMA, 80% HB, 5Nz, 16.0AM) OET00 (KD 08
“iadin | CAG | CTE- YO (G- FOMA. SU% Pk, WDz, G4AM) 160 0,08 a8
"T0340 | GAD | LTE-TOD (RG-FOMA. S0% FIR. § MHe, OPSR) RS0 [ 6.0
(0250 | CAG | TE-T00 (SG-FOMA, 50% RE, 10 M, 15-0AM) UET00 (XX i
a5 | WM Tz, 640 GETOD 017 X
0252 | CAF | LTE-T00 (SC-FOMA, 10N, GPSK) S EF ) 108
10255 | CAF | I=-700 (SCFOMA. 0% FIE, 154 o] 33 )
0284 | GAD | 012 0.0
EEAED FYE 830 00
0256 | GAE | 5 nas ue
T02ST | CAD | 7 008 00
2Se | CAD » a3 288
10228 | CAD | 5 [E2) e
260 | GAD ; 5 104
s | caa mmmrmn:mﬁo YE-T50 324 T0E
0262 | CAG |  100% A, SMHz, 1 GETD0 am I
Vo263 | GAA usruom‘ ET00 016 30
TUZEA | CNG | LTE:T00 (BG-FOMA. 100% RH, SMHS, GRS FEYS6 | 8= B
10406 | ENG | LTE-TD0 (SCFBMA, 100% 28, 70 MHz, 150AM; GEI00 3 08
70268 | GAF | ITE-TOD (SC-FOMA, 100% P, 10 TETD0 a7 00
"W:Wﬁm TG MHz, GPSK) Y60 EES e
10200 | GAF | LYESTOD [HC FOMA, 100% RE. 35 MH, 186-0AM) TET00 10.06 3848
10260 | CAS | ITE-TCD i) TE-T00 1013 <85
Y0270 | GAS | GETo0 [ B
70274 1 GAB | UM 4a7 “ah
7a375 | CAD 5 WCOMA 386 =68
10277 | GAD | P ) T8 Y]
10270 | CAD | e 82 MHz, Ak 0 T T8 T
10278 | CAG | PrE | =) 2 =88
15280 | GAS | CONMGD00, RC1, B0SS, Full Rale COMAZO0E Y] =0h
10201 | CAG : Ramw CHAE00 X [T
10052 | GAG | COMAIOD, e, Suaz., Fub o COMAR) 335 13
(16253 | CAG | COMAZ000, I3, 50, Fall AN COMAGI00 350 =6
10005 | CAG | COMARO00, Re1, BO3, 18 Fale 2517, TGOMAZ00 12.23 van
(10257 | CAF | LTE-FDD (RCFDWA, 50% AB, 20 Wiz, GPaH) TTE-FDD BT 1]
10558 | GAF | TE€DD 0% A8, 9 MHz, TEF00 ST 4
1008 | CAF IMHS, | TEFOD Ea8 198
10300 | CAG | & 3 LTEFOD W60 Y56
10397 | CAC | IEEE 832 160 WIMAX (20.18. 5 me, 10MHz. (PSK, PUBT] VAR 32,08 58
10908 | CAB | WIEE B0C 150 WINAX (2618, 55, 10MHE. OPGH, PUS0, SCTHL] | VIMAK 857 198
10353 | TAB | IEEE 500 | b WMAX (3118, § i, 10MHE BACAL FUSC) ViNAR TEAE +58
| 10304 | GAA | 1EEE 832,160 WIMAX (2018, § mw, VITAAK o6 65
10308 B2 160 1115, 10%m, 10 MHE, 5| VA 6 38
0306 | GAR | IEEE 502,100 WMAX 123:18, 10/, 10 MHz, G40AM, PUSC) WMAK 4 198
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[ U0 | A= | Communication System Hame Qroup PAR (dB) | Une= k=3
10357 | NAE | TEEE 002,168 WIMAX (2910, 10 ma, 108He, GFSK_PUBG) WIMAX 1348 [
10308 | AAD | IGEE BUZ 100 WINAX (2918, 10 ms, 100, 1B0AMN. FUSC) WINAX 438 =58
10300 | ARB | |EEE BO2 Th0 WINAK (2518, 10 M 10MHz, THCANAMG 233) | WIMAX ) 3
10010 | ME | IEEE B0Z 160 WINAK (2518, 10 me, 10 MHe, GPSK, AWG 238 | WIAK 1487 L)
Vaati | AeE | ITE 100% AE. 1 TE-FO0 [ Fr]
10013 | AAD | DENTS oEN a5t e
1081 | AAD | DEN 18 1348 Bkl
70315 | AAD | IEEE 812,115 WIFl .4 GHz (DSSE, | Mobps, S6oc s WA 19t 0%
10516 Lmﬂm EWbps. Ops &) WAN #36 A
10417 | ARA | IEEE 02114 WIF| 5 G- [OFDN, 6 Mbps, 980c 05 WAN B3 aE
0852 | AAA | Polsa Wamonm (200 Hz, 10%) Genaric 1000 =59
10353 | AAA | Puilza Weremonm, (200 1z, 209 Ganere 698 306
70354 | AAA | Puise Wireaoom (200 Hz, 40%) eonric 358 198
TOSE5 | AAA | Pulae Waveior (200 He, 80%) Geoaric 222 <88
10 AT Pl Wirverkors (200 Hlz. Generic s =04
0887 | AAA T [ L80 00
T038D | AAA | GPSK Wirawers, 10 MAs [ 527 205
10386 | AAA | SL0AM Wayeiorm, 101 AHz Genanc 227 88
10256 | AAA Ganmic (¥ 280
10400 | ARG | IEEE BU2,114¢ Wi [20 MHE, SA-QAM, G996 06) WOAN 837 00
10401 | AAK | IESE 2021140 795 (40 MHz, 54-QAM, S6pa o) WLAN £ 65
0 Tac WO\ (B0 Mz, G4-OAM, Fp6 o) WAN (5] 0.4
“T0AC | ARB | COMAZ000 (1XEV-DOL R, 0] COMAZD00 378 04
0404 | AMB | COMAZ000 (TXEV. D0, Atx COMAIGO0 377 TLE
"V040E | AND | ; 3 COMAZ000 B2 385
0410 | ARA | TTE-TD0 (SC-FOMA. | AB, 1080, GPSA, UL Subwg .80 8,0] | LTE-TOD ¥z a8
0474 | AR | WLAN CODF, 64-QAM, 40 MHZ Cacaric [ 00
VA0 | AAA | IEEE 802,115 WiFI 2.4 Gz (DSSS, | Mtos, 68pc 0%) WiAN 154 106
0416 | ARA Tl gwnm wnhuﬂ WLAN (=3 =24
30477 | ARA ; WIAN [55] 00
IVOATH | AAR WLAN i 106
410 | ARA tasmmmuoumomommm WILAN (A5 SiE
0422 | AMA | IEEE BC2110 (FT Cmerield, 7.2 Moga, GPEK] WLAN (5 Y]
10420 | AAA | IEEE 262,110 % WA AAT 384
V0424 | AAE | IEEE 202,110 (MT Gewardinid, ia WCAN HAD 188
10425 | AAE | |EEE 802,110 (HT Conenfiid, 15 Mips, SPGK] WAN [ <04
020 | RAE | IEEE 502110 (4T Geoarfield, 50 Mops, 16-GAM WEAN [ 00
10427 | ARB | IEEE 802,110 047 Gemeriield, 150 NEpe, B4-0AM) WAN Har I H
V0430 | AAE S ETMAY) TG00 (3 3689
10431 | RAG | [TE-FD0 (OFDGA, TEMHz ETW AT GEF00 () b
10433 | AAB | LTEFDD (OFDWA, 15MHE E-TM 31 FEFDO EE] 104
10433 | ARG POMHZ ETME1 TE-FD0 634 268
0494 | AAD ) WG (BS Yest i WCTHA e B
10435 | AAA | LTE-TO0 [BO-FOMA, | B, 30 MHz. CPie, UL S5 OE 100 T2 [E]
i04aT | AAA mgﬁsmsmumm TEFO0 756 e
10440 | AAA 1 &1 Cigpin da%, TE-FD0 75 =84
084D | AAG | LTE-FOD (QEOMA, 15 MHz, B-TH 3.1, Clgang 447 TEF00 FE A
10450 | AAA | LTE-FOD (DDA, Z0MHz, ETM 3.1, Dlieping 44%) LTEFD0 ﬁ"i =88
10451 | ARA | W-GOMA (55 5 Clpping #4%) WEGMA 7. =48
Foda | RAC | Vakdaion (Sauare, 10, ] Tour 7508 8
10466 | AAC | IPEE B3 Ti0c T80 ML, Spe 0c) WLAN 263 <G8
10457 :: UMTH-FDD o WOOMA (Y53 =48
0958 COMAZ00 tgn«n: 255 )
TR o RIS (00 o o3 o TOMAz0: 3% s
10460 | AAG i WEOMA =aE
10461 | AAD | u-ammao-m1 1 A MHz, GPSX, UL Sub) ET00 782 00
10002 | ARG | LT uuux.muxsw TET0D 230 a8
10463 | AAD | U UL Su) TET00 [l 1)
“10458 | W““ﬁ"—“"‘wtmamﬁu&m [TETDD 782 hn
10808 | AKS | 1 TAF 16-GAM. UL Bull] LTE-YOD £ 26
(0488 | ARG memWaq TE-T00 LY. a8
| 10467 | AAA | CTE-TOD {S0-F0MA, 1 A8, 5MHr. GPSX, UL Su8) LTET00 782 “0h
W"W‘Im% TRE, 5MHz. 15-0AW, UL S0l LTE-% 532 a8
10455 | AAD | LTE-TOD (SG-FUMA, 1 Al & MHz. f6-GAM, UL Sil) e .56 +56
WWW&M ETDD 762 =ai
0471 | AAG 5 T AR 10MHz, 16-QAM, UL S0) TETOD B3z ]
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Fav | Comemunicaton System Name Group PAR (aB) | Unc® A =3
% ARG | LTE-700 (BOFOMA. 1 B, 10 Mz, 54, UL S LTE-TD0 557 X
T0ATE | AMA | TTES T, 15 Wie, GPSK. UL ub] TET00 56
TI0474 | ARG | LTETBO | T AE, 1504z, 16-0AM, UL "COET00 Wiz Fe13
0475 | AAD i W, 64.QAM, L. 5oy Yoh (534 =51
V0477 | AAC | LTET0G T A, 20 Wz, [ TE-T0D 8.3 0.0
T0AT | ARE T TYETO0 50 FOMA. 1 BB, 20 W, G4GAM, UL 560 CESt0 (X4 158
10 AALTLYETTD0 [SCFOMA, 50% A8, 1.4 MHz, GRS, UL Bien =00 774 08
T0480 | AAA | LTE- 14 il UL Suk | YEE0 Bie 18,
0481 | ARA | LTETDD (SO-FOMA, 5% 1. 1.4 Mz, B6-0AW, UL Eub) UET00 845 FE]
10 AAN | TTETD0 (50 FOMA, B0% 8. 3 Wz, OPSX, UL Sut) TE700 pXi] 106
10 AAA | LTE-TOD (SE-EDMA, 50% 8, 3MHz. 15-CAW. S8 OET00 739 0
| 1040¢ | AAB | LTE-TOU [SC-FOMA, 5% AB. SMHZ 65-GAM. UL 50| OETH0 247 06
1G85 | AAB | LTE-TD0 (SC-FOMA, 55% All, 5 iz, GPSK, UL Sib) OET00 T B
10406 | AAR | BCEDMA, 50% 1, 5 Mz, 1 ﬁl TET00 wan =85
10687 | ARG menmmm 64-0AM, UL Sub o0 860 =66
10683 | ARG Wm&um (Y00 770 95
WW—umw 1507 O, S0% AL 10 Mz, 1EQAM, UL Bu0) UTE-100 EE] e
1048 | AN | TTETO0 (SCF0MA, S0% FE. 10 MHE, S1-GAM, UL LE-10D 864 <8E
10401 | ARF | LTE-T0D (05-F00A, S0% RE. 15 Wz, orsx.mig | OEToD 74 &
10492 | AAF | CTE-TOD (GG F DM, 4% AE 15MAz, I5.0AM, UL 505 ETH0 B4l )
G885 | AAF | CTE-TOD (SCE0MA, S9% 11D, 18 Mz, 64-0AM, UL Bi6) TET00 £55 )
10484 | AN 1D , 0% RE 30 WHz, UL Suej OETDD 774 £20
0435 | AAF meﬁg;mm: TE0AM, LL Bu8) TEYB6 Bar (=Y
0458 | ANE | LTETOD (SC-EOMA. S0% A 0 Whe, o3- A, U 536) TETOD 5t =0
V0497 | W‘mﬁmm”) OET0D T8 =0
0456 | AAE $00% 16-0AM, UL UEToo [ +E 1
V0458 | AAG us (BC-FOMA. 100% ) LTE- | wea WO
0500 | AN | LTEYDE EC-FOMA. s'mnauwmm I ) ¥ ¥88
VOE0T | AAF | TE-T00 (S5-FOMA, 100% P, 30V, T6-0AM, u.w o0 (] 180
"T086¢ | ANS | LTE-T00 (SC-FOMA. 100% A, S MHE 55-0AM. L DETo0 [E53 0.6
10560 WMWWM) DE-T00 53 T4
I0604 | AAB | LTE-TDD (S0-FOMA. 100% B8, ShHz, 16-0AW, UL b DETC0 nal 266
"TDH08 | ARG | u-e-mutwmv UL St} "OEY60 EE] W6
10 AAL TR AR, Ly UET00 [ .04 EE)
10B0T | AAG | LTE-TOD [S0-FOMA, 100% AE. 10 MHz, 15-QAM, UL Sub) OETo0 58 265
10608 | AAF | LTET00 [50-FOMA, 1 10 UL Sul) TET00 (3 208
10500 | AAlT | (TETOD (So-F0MA, 100% RE, 18 UL Suby & 100 788 ED
10510 | AAF | LTE-TDD 100% 150, i , UL 5uo) LTE-TDD A48 296
16611 | ARF | CTETDD 15, B4-0AM, UL By LoD “E61 sAE
10512 | AAF | CTETDD [GCF0MA, 100% RR, 20 Mz, GPSK. UL Subl TE-T00 774 TaE
(VD513 | AAF | STE-TDD (S0P OMA, 100% RS, 20M. 18-QAM, UL Sutsy OETND (X +0.E
10514 | AAE | CTE-TOD (SCE0MA, 100% B, 20 Wiz, 63-OAM, UL B TETHE 545 FEY)
10515 | AAE | £ 74 Fl o) WIAN 155 X
1DETE | AAE | EEE BOG. 116 Wi 2.4 GHa [DB58, 5.5 Mipe, 0ps 95) WiAN TAY +HE
T651F | AAE | 2110 WF 24 71 Wi, 5anc 82 158 4
TOS18 | AAF | VEEE 8351141 WIFI 5 G (OFDW, § Vibpe. 9800 WIAN 825 X
10510 | AAF 'ﬁmm 120k, WLAN [E) T
VOA30 | AAB | TESE 500,114 WIF § Goe i8l B o) (K53 Fex]
70521 | AAB | IBEL 802,112 WiFi § G msm%gg.mu WLAN 757 0h
Vo822 | AAB | IEEE 804.1) Win, Fope on WLAN N4 vas
70520 | AAL | 801 Yam ViE , 48 Mtza, D90 (e WOAN ® =84
052¢ | AAD m«aﬁw umu EZTL WLAN 27 08
| 19525 | AAD | IEEE 021 1m0 WAF) [20Me. MCS0, WLAN a8 5
| 70586 | AAF | E‘mnumm_uu & X0 e
70527 | AAF | WREE 00211 WIFi (20MHE MOSE. 98pc oo WAN E¥3] =48
V05DE | AAF | IEEE ba) n-cwn%ltn'm‘“ Wy o WON .38 ViE
| 0528 | AAF | EEE 8521 19c Wit] (00 Mz, WS4, 93pc oo (X =58
T0EE | AAF | JELE D211 8: WiFl (20MHz, MGB0, S5p0 o0 VAN [5) 80
| TR AAF | EEE 9021180 Wil (20 Mz, WSST 98 O VILAR ) TR
7053 | AAE | TEEE @021 1ac Vi (20 MHe, WCSH, S6pc an .38 Fox
0534 | AAE | IEEE B02.1 Tan Ve (40 Mz, WCS0, Sps da WIAN 84 o
038 | ABE | IEEE 202,140 W (40 1. G ot WiAN (X 0.0
10590 | RAF | TEEE 5021140 e (40 Mz, M52 5800 a2 WA K 58
10537 | AAF | IGEE 02,1180 W) (a0 W, MCS3, B0 2] “WAAN Rad 0
T08H | AAF | TESE 80217 ac Vi (40 Wz, WCSA. Gnge ) WEAN 854 308
10540 8021100 Wik 140 8300 ac) a3 *5E
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TUID T Wev | Communication Systeen Name Group PAR (dB) | Une= k=2
10541 | AAA | IEEE 802,110 WET (A0 Wiz, MGS 7, 9age O0) WLAN 3 100
V0543 | AAA | IESE 802 11a0 W1 (a0 M-z, MGSA, 999¢ o¢) WLAN (=3 EEE
10843 | ARG 8021 1a0 W (a0 MHz, WIES3, 6800 WAN e 0
TOEAA | AAC | |EEE 802,116 Wi (B0 MHE, NGSO, 9900 o) WUAN WA7 00
Y0545 | AAC | IEEE B02.11A0 WF! (B0 Mrz, MICS 1, 9860 o2) WAN EES e
TOB4E | AAD | EEE BOZ.11a0 VW1 B0 MHE, MGHE, 580c 00 WUAN 3 388
0847 | RAL | ac Vb | WOAN (X5 65
70540 | AAC | IEEE A02.11ac Ve (50 Mz, MGSA, 990 o, WAN [E1d 200
10550 | AMG | IESE 8021146 79FT (B0 MHZ, MICS8, 9500 02 VAN EES [
10581 | AAG 202.11ac ViF) (80 8ap: d WLAN i 264
TDaeE | KA g W | 9 3 WCAN WAz <8
10559 | AAC | IEEE 8021180 W (B0 Mz, MCS, B8p= s WLAN Was 200
"T0Z64 | AAC | IEEE 802.11aC WET (60 Mz, MIGS0. 9800 a0 WLAN (5] 0.6
10880 | ANC 10 W1 (300 1, Bfpc oel WAN 347 i8E
10568 | AAG | IEEE B0Z 11ac WE (160 Wiz, MCS2. Bap: 92, WOAN () 354
TT0S57 | ARG | IEEE 8021 1ac Wi (100 MHE, MGS3, Ofpe o WLAN [E3 00
Y0558 | ANG | IEEE 362.11an W (160 M, mma WLAN (T3] 300
70380 | AAC | IEEEE0Z Y Va0 VR (1 WLAN 37 108
10561 | AAC mum« WCAN % | ses
TTOSER | AAG | JEEE B0Z.11AC W (160 Mz, MICSS, e 06| WIAN 3 IE)
o860 | AAE | 1EEE 802 1iag ViF| (750 MG, 10055 9900 &) WAN (%l 208
708 T ARG | TEEE 802 10 WiFT2.4 O TDSSS-OFOM, SNk o WAl T
~TG5E8 | ARG | TEEE 802110 WiF 2.4 G {5 0F O, 17 Wi, 90 02 WAN 3 Y]
08 T A ERE 608 17 WP B4 G {DESE OFOW Ve S e WOAN ]
V067 | AAC | |EEE 802,115 WIFI 2.4 7  36pC Ot WO HO0 FLE
TUSEN | AMAC | IEEE 802.11g WiFi 24 Gz [DSSS-OFDM, 38 SApe (K] WOAN Lk +0.48
s | Ac u.mmar%—fqm WA )
Y0570 | ARG | EEE 802,110 Wit1 9.4 0o {DSSS-OFOM, 54 Mo, S8po o0 WA 830 EEH]
TTOB71 | AAL | TESE 802.11b WiFi 2.4 Giz {DESS, 11 Wope gy WAN 158 283
10577 | AAG Ea02.11 z & WAN 199 0h
TO573 | AAC | |ESE 809,110 WIF1 2.4 GFe | 5.5 Mbyre, Wops o) WoAN isa L]
10674 | AAG mn wxdcl WoAN 168 68
10575 | AAG 1ig 200 08 WEAN [ =68
10578 | AAG "WMMM WLAN AE0 =08
t‘Fs‘WJW‘hm”m11 OF0 tbh—a‘;a WOAN 70 L)
T0570 | AAD | JEEE 802.17g 2 G0po o¢; WLAN 848 | -as
10578 | AAD | leeeaaauwmaoa& BSSS-OF bpa. BpE 0o, WLAN 36 =na
3580 | AAD | B02.11g WiFl 2.4 GHz (DSSS-OFDM, 36 Wy, Bllpe 92! WLAN B7E a8
10581 | AAD | IEEE D021y Wit 8,6 ONz (LSS OFDM. 38 Mops. 60pc 0¢) WLAN 538 =58

ARD | TR0 ig Wi 3.0 (OB EE 0P M s e s - T
10565 AAD 3 OM. 6! 0po o) m :._:; o8
10554 | AAD | —Essmnnwmm’m‘%"n B0p0 0) WLAN )
10568 AR | DOZ 1 1a% WAF) SGHE TN, WLAN a70 i
10586 | AND | EEE DO21 TEMEps, H00e 1 VAR B0 06
TOBET | AAA | TEEE 802 118N Wi SO WLAN .35 186
3 ARA WLAN [E0) +8.0
(90528 | AAA WLAR (2 150
| "T0850 | ARA A WLAN 057 18
0361 | ARA TIm (7 Mlleadl, A0 W, MCS0, 80 dcj WLAN (=] +85
0500 | AAA 11n (MY FAtend, 90 W, NCS1, B0g: e WLAN (5] L
“ingEa | AMA 02170 (HT Mised. 30 Mz, MCS2. 8050 o WLAN £ 155
384 SOV (T Ml 30 M2, MCSS, B0p0 ol WAN L +0.5
TN565 | AAA | IEEE 802,110 (HT Mg, 20 e, 1G53, Dop o) (5L i
TUBSE | AAA | [EEE 802110 (HT ) WLAN an 1Y)
19 AAA 190 [HT Moo, 20 W, ol WiAN e <85
0S8 | AAA | IEEE 800,170 (HT Mined, 2IMHz. MGE?, B0pe o 550 =09
"Ta%aR | AAR | TEEE 8GR Tir (HT Moo, 40MVE WCES, 9opc oG WA i w8
10800 | AAA | IEEEBAZT1n (HT Mved, S00MF2. 1ACST, Bops o a8 =35
TTOB0T | ARA | TERE B02.1 1 {HT Mued, 46 HHz MGEZ, 900 o6l WLAN B =6
9na2 | AAA B2 {HT Wea, - 9opa o WA ) 3EE
70603 | ARA mm'w»_mm.mm WLAN . =ae
10604 | AXA | IEEEB021in WMCES, o 53 SE
1 RAR | TEEE 8321 T {HT Wiand, 40MNz. W%, 6 VILAN BT WE
5908 | AN B i ke VAT Vi i W y e
087 | AAC | TEER 802115 WIFl (20 iz, WG5S0, 9ope de) ahe P
00 | ANG | TEEE 502 11 Wiri (20 Mz, WSt 50p0 o) WLANT 87 160
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UiD | R m» HName Group PAR (98] | Unc® & =3
10608 | ARG | RO, MCS2. B0pe &) WLAN as? | =8%
id EEmn-:Wﬁ mmm& WA [53 =06
10011 | ARG | IEEE BOR1100 WAN #70 i)
10ET3 | AAG | TEEE 862,11 ac WAF {20 ac WLAN 877 435
"I0Eta | AAE | Tine Wiz, MGSE. Ol O, WAN a5 S
Ciote | ARG TIAG W (RN, WICST, 805 3 WOAN (£ e
TT0RTS | AAC | [ESEB02.11a0 W (20 MHE, MOSE B00c oc; WLAN 3 )
Enm AAL | |EEE 8521100 WL (40 Mz, NCS0, Blip: ¢! WLAN aze 155
TOGTT | WA | IEEE 833 11a0 Wi (A0 M, MCS1, 00pc 02 WLAN as 88
TOB10 | AAD | IEEE 82,1186 Wt (A0 MH2, MICS2. S0pe 0¢) WLAN [ +0.8
0638 | AAD E02.11ac W 50 e i, WLAN L) 106
10E20 | AAC e02.11ac (A0 MCS4, SCpe 9, WLAN BA7 8.8
T062Y | AAC | TEEE 532.114c Wiri [AD M1, NGS5, 50pC 06, WA (%] 85
0823 | ARG | IEEE B0G,118¢ W) (A0 MHE, MCSE, SOpc o0 .65 fex)
EZA | AAG a3, 118 , 50pe oc WLAN (13 [ex)
(3020 | AMG | 2.1 1mc | S0pc WLAN 595 98
[l AN 1 1o Wir (40 MHz, MCS9, 8Cpe de) WLAN .98 +86
0820 | AAG | IEEE 908 | 1a¢ W (S0 MHE, MCS0, S0pE 00) VILAN 8.83 +a8
10827 | AAC | 02,1130 .+ S0po oe WK (] 58
1028 | AAC | BOR.1 1 VTS (80 MHz, WCSH, 20p% 6 VILAN 871 ]
0620 | AAC | IEEE 802 1140 WiF (A0 H7, MCS4 'eopcnn T [ =65
10630 | ANG | 52| 1m0 WLAN iz 0.6
| 10831 | AAC | JEEE 902 1 1m0 WHZ, mcoc VAN £ 199
0832 | AAC Emhmﬁmmmmm WLAN B4 30
0833 | AAC | EE W VLR WS 68
1663 | ARG WLAN [ 58
063 | ANG EEmnuwmmum.ws.T»ca WLAN B 5.0
(1083 | AMC BOE 1 18c WP (160 VLN 883 B
i A mtaxmnwm.mu WIAN (%0 [o]
10838 | ARG B2 115 WIF] (180 MH?, 0pe 0L VILAN B85 298
56 | ﬁmu WA B85 =
0640 | ANG | IEEE BG 11 e WIF (180 Mz, M4, S0p0 ot WLAR (1] 88
(16641 | AAC | WcrumLaw_m WGEE, B0pe 0T VAN 9.06 9.8
10642 | AN | IEEE D02 11 mc W) (180 Mz, WGSE, S0p0 08 WLAN 5,08 158
D645 | AMC | IEEE DUz 1 1hc WAFI (160 MHz, MCS7, 20pc Oc WLAN [1E) =56
10064 | AN | EEE 8211 ac WIFI (160 MHz, MC38, 90p¢ 10 WLAN 005 30
170648 1 i!g;mm;:u; %{l m:‘ﬁwms—@? WAL g1 =)
10646 | AAC | TE. SMHz, (LY il LTEYDD B 36
ioae7 WW THE 2060, GPSK. UL 5627} TETo0 100 68
648 | ARG (1x Advanced; WS a8
10850 | AMG | LTE TDD (OFDMA, 5 MiHe, E-TN 3.1, Clppng 44%) FE-700 B 86
70553 | AAG | LTET00D ¢ TOMEz. 10 31, Chpping 445 TTE-T0D 742 | 4b8
| T0854 | ARC | UTE-To0 (OFOWA, 1508, E-TiF 3.1, Clppmg 44%) CET00 B 258
| T0SEE | ANC | E00 (OFDMA, 30MFZ, £-114 3.1, Cipming 44%) UEYES T )
"Tl5%a | AN | Pudse Wavelorm (200 HE, 10%] Tl 100 +85
0850 | ARG | Pules Wavelorm (200 He. 20%) ot % 58
TOBEN | ARG | Pulis Wi (00 Hz, 40%) Test 3 198
0001 | AN | Puise Wavelon (200 Hi, 80%) Toot 3 IEE)
TOBEN | AAL | Pudss Warwwlorm 2ot He, BT, Tan 087 | sEs
TORTH | AAC | ool |ow ey Bumooih 2.10 108
071 | AAD | IESE 5521 1ax (20MHE, MCED, D0pe 6 WAN™ ae 395
T0R7TA | AAD | IEEE M0 18x  Bape o WLAN 057 108
"V0B73 | AAD | [ESE 8112.1 4% 20 MH2, MGS2, v oc WA ave [TE]
TH874 | AAD | IEEE 80217 (20WHz. MGS3, Spe & WOAN wi 8
0675 | AAD | IGEE 02,1 1ax | Bpc dc WLAN [ 08
70876 | AAD | JEEE 8021 1aX (A0MHE, MGBS, Iope ¢ a7 )
10677 | AAD W21 T g mmu [RA] 295
T0ETH | AAD | IESE 202.17ax (20 MHL. A oc| a7 e
"TO6T8 { AAD | IEEE 8021 WCES, 3ope o0 WAN (1] 85
70880 | AAD Tiex o WLAN A0 s
“TOER1 | AAG | TESE 807174 EOMHL WCS10, 809 ot WEAN [ L)
VoEEz | AR | TESE 80217 ORHE MGSTT 00 09) WA 5 306
0983 | AM @ﬁ%%aa WAN T
VOEBS | AAL | IEEE BOR 114x (70 | 93pc o WLAN 8 206
70883 | AAC | JEEE B00.11ax (20 MM, MCS3, Bpc o WLAN 833 205
10800 | WAG | | Tiax (20 , Spc 0] WEAN 3 <68
Certificate No! EX-3572_Auges Page 16 ol 21
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ey | Communication System Name Group PAR (dB) | Unc® b =2
10867 | AAE | IEEE 80211 e (30 MHZ, MCSA, 96pe og WLAN wak 204
| 1068H | ARE | BO211 a8 (20 , S8pe or) WUAN [ 198
003 | AAD | IEEE 60211 ax (20 Wiz, MCS5, 8896 00 WoAN 855 B
7 TEEE 00237 Ar (20 MHE, MCST, Sape 60 WAN (] 383
10801 | AAB | IEEE BOZ1 Vax (Z0MHz, MCS8, S8pc 0a) WEAN 35 FTE]
10862 | AAA Tiax , #pc o6 WLAN EEl 5]
TO0RD | AAA Tnx ' 11, S 8e) WAN 225 88
CTh0UA | AAA | IEEE B02.1T0x (20 MHZ, WCET . 9900 00) WAN (L34 <04
10885 | AAN —‘“ﬂﬁiﬁ—mmnnm Wpe oc| WCAN (53 0N
T0E08 | AAA | IEEL 802.11ax (AOMHE. MGS1, Bipe o0) WILAN X J8E
10887 | AAA | TEEE 802, 11a% (40 MMz, MGES, Dope o WLAN a6 +8.8
T060H | AAA | IESE A09,11a% (40/H2. MOSE, 80pc WOAN [ 265
T0EEE | AL | TEEL 2021 1mx (40 Wbz, MGSH, 90pc o WA (133 360
“TO700 | ARA | TERE 8021 1ax (40 Mitz, NGBS, Bige o) WLAN [Ea [E)
07D | ARA | IGEE 802,118% (GONHZ, MGSS, H0pC 0 WEN EES) 188
10700 | AAA | IEEE 802.11ax [ M. MCS7, S0oc o) WLAT LECI +6d
"I0703 | AMA | JEEE 502.11ax tn'n“ﬁi'm!mgau WLAN (3] =0y
"TOT0M | ARA | TEEE 202,11 (40 NHE, MCS3, 00gx: o) WLAR [ 0.6
| TOT05 | AAA | IEEE 802.110% {40 MHa, MCE1T, B0pC 40) ViLAR (B EEE
0708 | AAC | JEEE 021 1ax [e0MHz. MGS11, Sopa da) WLAN (X5 +6.0
0707 | AAC | IEEE 802 110 (40 Mz, MOS. Oape o WLAN (B3 an
0708 | ANC | 1EEE 202.1 181 .w 3Nz, MGG, #0ge o) VLA [ 100
VG708 | ANG | TEEE 8C2.11ax (40N, a8 o WLAN (53] 208
070 | AME 11k (40 M, NG9, Bidge 00 "WLAN () pey)
TI0711 | ARG | IEEE 202 11ax (40 Mz, MCGA, 39¢0c o WLAN (=3 106
170798 | ANG Timx F8oc o WLAN (534 B
TO710 | AAG | IEEE 202,118 (40MHe, MGSE. B dol WIAN [E5) Fox)
0714 | ARC | [EEE 202.118X (4O MHZ, MGS?7, tge o) WLAN 026 w0
T0798 | AAC | IEEE 202,11 (80 MHz. MGS8, 830c da WLAN #45 108
0790 | AAG | JEEE S02.118% 190 Mite, MG, ape o) WAN % 255
70777 | AAC | IEEE 802, 11a% (40RHE, MGE10, 9900 i) WLAN (23 00
0TI | AAG | TEEE #8021 1ax (00 iz, MGS1Y, B5p0 oo WEAN w24 100
0710 | ARG | IEEE 202.11aX (00 MHz, MGSD, 805 o WUAN (ER iE6E
"T0720 | AAC | IEEE 5C2.114x (BONHE, MCSY, Dipe o) WUAN war 180
T0TET | AAL ax S0pc o) WLAN 478 06
10794 | AAC | JEEE S09.11A% (BOMHE, MGES, 00 o WEAN (X 1840
10723 | AND | IEEE 8021 1ax (50 MHE. MCSA, 8006 & WA e | <eE
Y0734 | AAC EEWG‘E‘MW‘@:& WAN (3] 00
10725 | ANG | IEEE 802.1 1A% (80 FHz. MGSB, 0000 o WLAN a7 168
1 AAL 8021 1K . 90pc O WLAN (5] =i6
710747 | AAC .azm-..mmé': WEAN [ S04
10728 | ARG | 1ESE BOZ1Tax (SOME, MCE0, Sope ) ECS BN
WLW“ Tvax 11, 90p% 06 WA E6s ~aa
(10730 | AAD | IEEE 0021 8% (BOMHz, MGS1 1, 5005 9y WLAN s a6
TGTA1 | ARG | TEEE BIZ1 Tux (80 MHE, WCS0, s oz, TWLAN 42 =08
1032 | WAC | TEEE B2+ Tax (20 MHz, WCS1, 5900 00 WLAN =48 a0
10733 | ARG Eﬁ'ﬁti'n'“lmﬂm. ﬁggoa: WUN fXT] -3E
10734 | AAC | IEEE B0 1 1hx (00 Wz, SEpo o WLAN (3] 58
"I0735 | ANC | TEEE paz 11k (BUWHE, BG4, 99g% O, WLAR [EL] ey
067% | ARG W%a (¥ EL
10737 | ANC | EEE 802 11ar 5 8800 | WLAN .36 +28
[ 76738 | ANC | TEEE W52 T (BN, MGST, e O VLA B r)
707 | ARG e 5 ae WIAN 5.29 166
| 10740 | ANG | TEES 632,11 [0 M, NGO, B ool WILAN Wes | <86
0747 | ARE | HEEE 9021 15x (RO, MCS10, D &) WILAN £ [T
0743 | ARG ﬁm.ant WLAN [E=] 158
30743 | AAE | BOZ 114 {180 MHE, WG5S0, Dope ) WA [0 )
10744 | AMG 11 {180 MHz, MGE1, Bope 6 WAR ™ 518 X
TUTAE | AAC | JEEE 862,11 {100 MHz, , 80y VILAN a8y “i
T0¥46 | AAE | TEEE 02,1184 (180 MHZ, MGAS, 0ope o WLAN (5
T07A7 | AAG 1 1wt {160 MHz, MGB4, 80pc i a4 195
10748 | ARG | [EEE 802,114 {180 MHr, MGSS, Sopc oo WLAN (%) 358
00 Tiax (160 MHz, W58, B0po oo WLAN [E3) <80
TO780 | AAL | IEEE 8G2.11ax (160 MHz, MCST, 90pe 0 WA ) Y
V0751 | AAC | TREE 0,118 (160 WA, MESSE, sope av WA i= x]
10782 | NAG | IESE 802.11a% mm.mﬁt’gm WeAN TaE GE]
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WD | Rev | Communication Systen Name Genup PAR (dB} | Unc® k=2
15753 | AADC | IEEE BOZATAx (160 Wz, MCa 10, 5020 96) WOAN V00 X

(10754 | ARG | TEEE DOZ.11mx (160 MHE, MCS11_ Bpe ol WLAN [ L
5755 | AAG | TEEL 002 1iax (TGOMIE. AR50, S8ps 92 WLAN ] e
“TOT56 | WAG | JEEE DT T Hx (300 MHz, WoS1, Wipe Eil sHE
10757 | AAC | IEEE 802 11 (TEAMAZ, Woa2, 09pe 02 WLAN (k] )
10758 | AAC | TEEE 002.Viax (160 MHz, MCS3, S8pc o WLAN EC) WIE
“TOYEN | WAL | TEEE GO T ix (100 Mviz, WS, B9ps 06 WLAN ] 85
10700 | AAC | IEEE 00211 ax (160 M, Woa8, Bips o WEAH (X saE
10781 | AAD | IEEE B0 1 1ax (160 MHZ, MCS6, 090% 92, WLAN 464 =ae
(V6762 | BAG | TEEL B2 ¢ ux (fE0MIL, W57, Sap: 0 WLAN 240 e
10769 | AAD | IEEE 002 1iax umm%« WO a5 T5E
10764 | AAD | TEEE 002 11ux (100 Mz, NCS8, 39p= de WLAN A54 -aE
15760 | AAC | TEEE BOZT T ar (150 Nz, W10, 600 da“ WLAN o] s
10700 | WAL | i . WLAN E51 WE
76767 | ARG | 56 A ICPOFOM, tmum.cﬁ(.isbk] WNATRITES | 78a SaE
1w | AAC mnﬁﬁmamw QPSS 15 aHL) mﬁimiﬁ IBl =38
0780 | ARG | TAE 15M, i SGNAFA 00 | 801 Las
10770 | AAG. | SO NA 1 AR 20 Wz, W-l 56 NA FR1 700 | A0a HE
10771 | AAD : =&
“ToriE | WAC | & 5G NA FR1TDO | #29 B
10773 | AAC g : 56 NA FATT00 | A03 5
1077 | ARG E'm«:p misou«'mixsw T e
"T0178 | WAL | 55 NR (CP OFDM. S0% AB, & W, QPSK, 15 WH) SGHA FRI 00 | Aat =88
| 70779 | AAGT |55 N (CP-FOM Si% i, oMz, GESK, 15 Rz, 55 NAFRT D0 | 290 290
10777 .| AAD an 286
5778 | ARG | B .38 a6
10770 | AN | 8 & =36
10780 | ARG | 5 #98 20
o781 | AAe &35 1BE
i AR [X5] sE5E
0783 | AAC mﬁmm SENRFA TD0 | R 6e
“I0TI | AAG | G NE (OF OFDW, 100% AR, 10MH2, OPEK, 16 W) WSNRFA 0 | B2 [
| 10785 | AAC m’gm‘-—m—w——m TEMHz, OPEK, 16 SONRFRTT00 || 8680 88
et e I
0787 | AN 1 FSMHE, QPSK, 15 04 ENATHI YO0 | e 06
G788 | AAC | S0 N (CP-OFDAA, 1007 AR, 30 MHz, DPSK, 18 W) SONRF DD | W38 | 108
0788 | AMC | B 1R (CPLCFDM, 100% AR, ADMHz, OFSK, 14 Wi SO 0eFA T00 | Ba7 00
| 70790 | ARG Emmtmﬁawmti»m BENAPATTOD | 8% 06
(30781 | AAC | 56 W9 (GP-OFOM, | B8, BN, OFSK. 30WHs | SONRFRITOD | 148 188
i ANE | BG N [CP-OFOM, 1 78, 10 MH2, GPEK, 30 W) BGNA FAT D0 | 742 i85
0790 | AAG 100
V0754 | AN 88
07906 | AN | 08
10706 | AAC L)
"TG7HT | RAC | e
10760 | AAG | =85
10708 | AAD =85
"1aggy Wﬂ 0
0008 T
10003 | AAE | =5
10805 | AAD | %8
10008 | AAD | T
10809 | AAD +58
0H10 | AMD | 00
16812 | AAD | 156
0817 | AAD 89
08| AAD | 00
10310 | AD 358
10220 | AAD | 4.5
ThEE] | AAE 108
0224 | AAD | 55 NI (CP-OFCM, 100% RE J0We%, GFSK, 30 ki) SGNA FATTDD | Ai41 388
“T0223 | AAC | SGNA | i S0NED, QPSK_ 30 5G NAFA1 D0 | K30 385
1834 | AAD | 5G NA {CP-OFDM, 100% Rl 50 N, QFSK_ 30 KA, 170D | 838 L
10825 | AAD Wﬂ‘%‘m’ﬁmmm SGNA FAY TO0 | 841 208
10827 | AAD | 50 NR (GP-OF DM, 160 B, B0MF2. OFSH. 30 WH: SERAFAITO0 | 8A% 206
10828 | ARE mmwmﬁm—:om SENRFRIOG | &M T
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UID | Bev | Communication System Name Group | PAK [9B) | UncF k=3
10829 | AAD | 5GNA 100% . To0 Mz, 80 Whe) BSNATR YOS | a0 )
10830 | AAD | B i1 AE SONAFRI TO0 | 1A an
6831 | ARD | & SANAERI 00 | 7.3 [0
10852 | AAD | 5 SENAFEITO0 | 704 +5E
10853 | AAD | SGNRFATTD0 | 100 PY
1GE3T | AAD | SaNRFRI 00 | 109 +ah
0835 | AAD | & SGNAFRITON | 770 B0
T6458 | AAE | & ® SGNAFAT 00 | 768 A
(087 | ARD | mmmvnwmm»u SENA P TG0 | Vas 56
10835 | AAD | SG NA (GP-OFDM, 1 RS, BOMHL PG, B0 hHI SHNA PR T00 | .00 5
WW?FEWW% 55 WA PRI T00 || 747 [EL]
084 | AAD SANAFAS D0 | 791 wan
10543 | AAD | L 1)
"15544 | AAD | SENAFRTTO0 | 09 50
10548 | AND 3G NS PR 100 | Bal 9.0
(V0854 | AAD 5 [0 Eh
0855 | AND | SANAFRTTO0 | 036 | &80
10856 | AAD | & NRFRTTO0 | 0 380
0857 | AAD | TENAFRT 00 | 835 X
1085 | AAD SERATHTO T s ]
8 | ARD SGNA PR D0 | R 8l
70350 | AAD | 56 1 (CP-OFOM, 100% SGNAFRS 100 | 8.6t 150
0887 | AAD | G (CP-OEDW, 10U AR, E0MHI, OPSK. 80 Hz 5 8.8 158
VOB | AND | S N (GP-OFOM, 100% RE 80 Mz, GPSIK, 80 H2) 0 A P T00 | 841 5.0
30854 | AAE | 50 N (CP-DF Ofd, 100% AIB. 8 Mz, GPSK. B0 1Hz) EE A FR1TO0 | Ba7 Fo
VG8E5 | AAD | 50 NR (GP-OFOM, 100% IR, 100 Mhz, OPSK, 50 SGENA FAT 00 | BAT Wi
V586 | AAD | 5G NADFTSOFDM. 1 AE 100, (PSK, 30 NHe) RGN TOD | Bee T
10588 | AAD | B0 NA (DF T-2-OF DM, 100% 3, 100 MHz, GPEK, 50 407] SGNA AT TOD | 0 b
10868 | AAD | 60 NR [OF =-OFDM. 1 A8, 100MHz. G9%, 120 ki) SENAFRZ TOD | 575 [
T | AAD 10 £, 100 MHz, - 320 EENAPRETOD | nEs 58
10871 | AAD NA 1001 16OAM, S0 NA Fiva DD 575 98
V872 | AAD | 56 R DFT5-0FDM, 10%% A8 100 Mz, 16CAM, ;en'irij ~ (SGNAFRETOD | NS <80
TT0A73 | AAD | 5G N [OF s GEDM, 1 78, 1001H3, DAQAM, 120 14) wE Wa
10874 | AAD | mrww [ 85
T | AAD | 70 g
TORTH | AAD ) 208
1oB77 | AAD a ] 386
“JausE | AAD st [
0078 | AAD &2 a6
10880 | AAD | ] o6
10681 | AAD 570 B
0880 | AAD | G W (OFFo GO, =95 60
15833 | ARD | SG VR (OFT8OFD B.57 156
[ T008 | AAD | 55 e (15 06
10855 | AAD OFY-s-OFD (X1 00
“ifig8E | AMD | 5 N OFT6-0FDM, 7 ﬁTEﬁw._»bzlm_ [BSNAFRZ YOO | &858 00
-uﬁ“WWm'—ﬁ 188
30228 | AAD | . 100% AE. 50 MHz, QFSK, 100 hHES BE NA FRZ 10D [ P
V0B85 | AAD | BG [ ([GP-OFOM, | Al S0MHz, 150, 120042 | GG WA PR YOO T i 00
10880 | ARG | 55 1A (CP-OFDM, 100% R, 50 MMz, 16GAM, 100 1) S0 NA FAR TDD | 840 00
0851 | ARD WNE%WW Wiz, B4QAM, 120 0] SGNAFARATO0 | 01 i88
10858 | AAD |

10897 | AAD

1058 | AAD

10888 | AAD |

10800 | AAD

10801 | AAD

10002 | AAD | 3

1000 | AAD | %

10808 | AAD |

“TO0E | AAD |

0000 | AAD |

30937 | AAD |

108G8 | AND |

30900 | AAD

10670 | AAD
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UID | Ray | Communication System Name Grovp Ung® A =2
I"T0e31 | AAD Mmm SONRFAITDO | B3 250
0313 | AMD | 50 NI IDF - OFDM, 0% M 53 Wi, PR 30 WHz) IENAFALTO0 | S04 [T
015 | ARD | 50 WA DF +OFOM, mmwuﬁ(”% A TI00 | 564 e
0354 | AAD | 56 WA (OF T3-0FDM, 50% RS, 50MHs, QPaK, NP0 | mes 196
"S55 | A | 55 WA (0P S OFDN, S0% AE 60 5, PSR 30 W) SONR A 00 | 889 188
V870 | AAS | KSR Y- OFOM. 50% FB, 60 Wz, OFSK, 00 RHz: A NA PRI 00 | 507 P
0917 | AAD | S0 W (OF T=-0F DI, A% B, 100 Wiz, CPSA. 30 kel SGaNEFAT TO0 | 504 6
TOG18 | ARD | 50 N [DF S-OFDM, 100% R, 5 Wi, GPSK. 90 kHz) =5 s P 100 585 0.0
VIG18 | AAG | 56 NA [OF =e-OF DM, 100% RS, 10MH2, GPSK, 30 ks 588 i5E
T WWMWWW 50 0t P 100 50 +8.0
10521 | AAD | 5O NH [DF Fs-0F DM, 100 8, 20 1dHz. GPEK, 95 194 SGNAFAITO0 | 554 16
10352 | AAD | 506 NH [DF =4-0FDM, 100% 7. 25 MHz, DPEK, 30 k) SENA PRI TDD | ses 18.0
“T0Eaa | AND | 56 NH (OF Fe-OFDM, 100% A8, 30MH2, QPEK, 30 164] 503 NAFAT TDD 504 168
V054 | ARD ww&mmmmﬁu SO MR FATTO0 | 500 )
10505 | AAD | 50 IR [OF -5-0F DWL 1 00% 1, 50 MHz. GPEK, 30 i BG A PR TDD | 585 0.0
0526 | AAD | 56 NR [OF T5-OF DM, 100% AS, S0MH2, DPSK, 30 Wi BENATETYOE T hed TR
"T0s37 | AAD 100% RS, 50 MHz, GPEK, 30 k) S0N0LFR1 DD | 584 8.0
10520 | AAD [ TERHz) SGNH PRI FOD | 552 )
16520 | AAD E‘W&toumlsm i 550 198
10530 | AAD | TS, 15 KHi) 5GNA FRT 0D | Har <6
10931 | AAD | 50 NI (DF T-s-0F DM, 1 A, 30484, OFSK, 15 KMz, BG NA FA1 FOD 557 =00
e W"‘Wisw 1 557 106
10839 | ARA | B NA [DFTAOF0W, | AB, 300, QPR 15 WHI SG NALFAD DD | 44 For]
V0804 | AAA 1 58 I (BT OTOW, 1 7B, 40Nz, OFSK. 15 hHZ) 50 NH FAT FOO 557 150
VD536 | AAA | 53 WA DFER-OFOM, | AR, 50 Wz, OPSK, 15 EGNA FAT FDO | 637 06
10536 | AAC | 5B NA S0 FiE, 5 M, QPBK. ;]gﬁ 'BGNAFAT FDD | 690 100
SO | AN 58 NP+ P DM SO - ToR G T o SGNAFAIFOD | 87 T
305GH | ARB m SONA FAT FOD | 540 04
T0538 | AAS | 56 NA [OF -OFOW, 50% 718, 00 MMz, CFEN, 15 ki BE WA FAI FOD 3 [TK]
V0540 | AN % S, 25 NHZ, 5 e T 55
10841 | AAR | 50 NA | 15 kHz) -G NA FR1 FOD 58 0.9
1084z | ANE | 53 NA {DFTS-0OFDM, 50% RE. &Mz, CPSH, 15 Wz WS NAPATFDD | 528 108
004D | ARB | B0 N (OF 1-2-0F DM, 50% o8, 50 MHz, CPEM, 15 1) SGNA FATFDD | 85 285
1054 | Wmmm G NA FRT FOD | 550 04
10548 | KA |58 N [OF 75 OF DO 100% 8, 10 MH?, GPSK, 18 04 SENATRI DD | 5es 0%
10047 | AAG | 50 N [DFTa-OFD, 1009 Fill 16 1V, GFSK T5W 506 NAFR1 FOD | 58 <84
10547 | NOE | 5G NP [OF T4 OFDM, 100% RE, 20 MHz, GPSK, 18 35 53 NRFAIFOD | 587 =0d
"TGFU"LW" G MR {DF T%-CEDM, 100% RE 35 MHz, BPSK, 15 7 ) G
10940 | AAB m 5G NA TR FOD | SE7 sas
10850 | AAB | 5 WA (OF T4-OFOM, 100% B A0 Mz, GESK. 1 Az HANAFATFO0 | 504 =08
108471 | AAR %‘m:i!!;izmh;im—m  QPSK_ 15 aHz) BANATAI OO || 590 =08
10858 | WAB 31, 5VEG. B3.QAM, 15 W] BENA T PO0 | &2s B
710553 | AAB | 53 MR DL (CP-OEOW, TM &7, 10N iz 65-DAM, 15 3Hz) SGHAFAIFOD || A6 =58
TOUSE | AAB | 55 WA DL [CF-OFOM, TME 1, T5MHz. 0A-GAM, 78 &b BGNAFAIFO0 | 23 s
10055 | ARB mm»w SGNAPRIPEE | ek “as
10856 | AAE | 53 NR DL Eﬁiﬂav KR W,WW) 53 NRFR1 R0 [ %] =28
10857 | AAC | 55 M OC TP CFOM, TM 1, 10MHz, D&GAM. 30 kHz) SGMRFRFOO | &4t =an
10u5E | AAS oL 1, 1EMHz. 0&-0AM, 30 kHy) SGNNFEITFE0 | Bat 258
10858 | AAE | 3G N DL [GF-OFOM, TM 3.1, 20 Miz, 06530 SONAFATFDO | Rad 66
00 AR TM A1, SMIFHE, 6a-GAM, 18 WHz) SENAFRTIO0 | 042 =20
70951 | AAE | 20 -1, 10MHE. S&.C/M,. 15 KH2) LN TOE | saE 9.8
':m"““WWmm_mmis TEMHz, GECAM, 18 SGARFATT00 || 6k )
0943 | AAD | 50 W DL [GF/OEDM, TM 3.1, J0MHz, GE0AM, 14 SGRA PR T00 | 055 =58
10954 | AAS sammmaummmw G PETOD | 52 8
| i568 | AN | 56 NA DL (CPOFDM. TN 4.1, 10MIz, 54-0MA. 90KHE | SGNRFATTDD | 537 58
0980 | AAR mﬁa@mm BOGA 50 Kz SGRAFATTO0 | BAS Y
10567 | AAS | 50 NA DL 31, 20 MHz, 54-0AM, 30 KHi) CIEWATAITOD T sez 100
"Tsen | AN | 56 NA DL (GROFDM, T 3.1, 100MME, s70AM, 005 T SO RAFRTTO0 | s )
TOS7H | AAR | 50 A (CP-OFDM, 1 B8, 20MHE, GPEK, 13 Wiz) G NA FA1T00 | 1150 [T
0573 | AAR | 50 NA (DFYS-OFDW | 1B, 100 NHE GRER, 30 Wl 1700|006 04
10874 | A | 5@ NA [CF-OFOM, 100% AB. 100 Mz, 256°GA0, 30 RHE, | SO MR FRTTO0 | 1028 e
1087 | AA T LA BSR [\ y 23 488
10978 | ARA | UILLA HOAE ULLA 708 =95
10880 | AAA | ULLA HDAS ULLA g88 +08
10861 | ARA | DLLA TBESE TR 180 =85
(10883 | ARA | ULLA HDPGR LA Taa =88
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uiD | ey | C ication System Neme Group PAR (dB) | Une® k=2
TO0HS | ARA | 5G N DL, [GP-OFDR, TM 3.1, A0NHE, 55-CAM, 15 M) 53 WA PRI TOD | 80! FTL]
10068 | ARA | 53 MR OL (CP-OFDM, TH 3.1, 5002, 64-0AM, 75 WH2) SGNA FA1T00 | 942 )
10085 | AAA | 55 NI O (CFOETRA T 3.1, €0 Wiz, 64-GAM, 50 1) GG NAFAI 10D | 954 a8
10006 | AAA | 5 NF DL (CP OFOM, TM 3 1, 50Nz, B4-GIAM, 30 W) IBENRFM TOD | @350 =1
10067 | ARA | 50 N7 DL (CP-OFDM, TM 3.1, 00 M, 04-0AM. 30 bz [ B3 NA FAY 10D 28 | <86
10088 | ARA | 50 NA D [CROFDR, TH 5.1, 7002, 63-0AM, 30 4) | 50 NA FR1 10D 238 <
“TO08S | AAN | 50 R DL (GP-OFDM, TH 3.1, B0z, 54-OAM, 30 154 [SGNAFAI 00 | 239 e
10880 | RAR | 55 WiR OC (CP-0FDM, TI 3.1, 90N, Ga.0AM, 30 4 | BaNRFAI 00 | %0 05

£ Uncertainty s determined using the max. devistion from linsar rasponss applying rectanguiar distribution end is axpressed
for the square of the field value,
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Calibration Laboratory of i\e\'s:\_?‘/"lu,:; S Schwelzerischer Kallbrierdienst
Schmid & Partner : i\_/i 3 YR ¢ Service suisse d':alenmn:
Engineering AG g s/ S Swiss Calibration Service
Zeughauestrasse 43, 8004 Zurich, Switzeriand /N N
Acoredited by the Swiss Accreditation Sarvice (SAS) Accreditation No.: SCS 0108
The Swiss Accreditation Service is one of the signatories to the EA
Multilatoral Agreemaent for the recognition of callbration certificates
it | HCT (Dymstec) | comeneno | EX:3068_Sep22 ]

CALIBRATION CERTIFICATE

Ooject EX3DV4 - SN:3968

Calibration procedurels) QA CAL-01.v9, QA CAL-12.v9, QA CAL-14.v6, QA CAL-23.v5,

QA CAL-25.v7

Calibration procedure for dosimetric E-field probes
Calibration date September 28, 2022

Thig calibration centificase documents the traceabiity 10 naticnat standards, which realze the physical units of measurements (SI).
The measuremants and the uncertainties with confidence probabilty are given an the kllowing pages and are part of the certificate.
All caftrations have been conthucted in the closed laboratory faciiity: environmant tempersture (22 + 31°C and humidity < 70%.

Calivention Equipment used (MATE critical for calbration)

Primary Standards 1D Cal Date (Certificate No.) Scheduled Calbration

Pownr mater NRP SN 104778 4-Apr- 217-03525/03524) Apr-23

Powor sonsor NRP-Z91 5N: 103244 04-Ape-22 (No. 217-03524) Apr-23

OCP DAK-35 (woighted) | SN: 1246 20-Oct-21 (OCP-DAKS 5-1249_Oct21) Oct-22

OCP DAK-12 SN; 1016 20-0¢ct-21 (OCP-0AK12.1016_0ct21) Oct-22

20 dB Aleruaior | SN: CC2552 (20%) Od-Ape-22 (No. 217-03527) Apr-23

DAE4 I 15-0ct-21 (No. DAE4-860_Oci21) Oct-22
F_M‘th'— ESSOVZ | 5N-3013 27.Dec21 (No. ES3-3013_Decal) Dac-22

Secondary Standards D Chack Date (n house) " Schedulsd Ghock

Power metar E44198 SN GB41263874 DB-Apr-16 {In housn Gheck Jun-22) In house check: Jun-24

Power sensor E4412A SN: MYa1498087 05-Apr-16 (In house chedk Jun-22) in house check Jun-24

Power sensor E44124 Qﬂ:wggonumo 05-Apr-16 {in house chedk Jun-22} “In house check: Jun-24
| RF peneraior HP 8844C SN: (§3842001700 04-Aug-59 (in house check Jun-22) I house chack: Jun-24
“Network Analyzer £6358A | SN US41080477 31-Mar-14 (in house check O¢1-20) In house check- Oct-22 |

Name Function Signature
Caliseated by Jaton Kastrat Laboratory Techician 6>{""Z-’ LQ/
Asproved by Svan Kibn Techrical Manages ‘S s e

Issued: October &, 2022
Wwbmﬂmmswlmuwmdmmnwwnhommm“mwdmwm

2 el S— - E—

< | 7 3 2 g e |
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Engineering AG B

Zoughausstrasse 43, B004 Zurich, Switzariand AR

Accrediied by the Swiss Accredzation Service (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service Is one of the signatories to the EA
Multiiateral Agreement for the recognition of calibration certificates

Glossary

TSL lissue simulating liquid

NORMx,y,2 sansitivity in frea space

Convi sensitivity in TSL / NORMx,y.z

oce diode compression point

CF crest factor (1/duty_cycle) of the RF signal
AB.CD moduiation dependent lingarization parameters

Polarization ¢  rotation around probe axis

Polarization # # rotation around an axis that is in the plane normal to probe axis (at measurement center), Le., 6=0is
normal 1o probe axs

Connector Angle  information used in DASY system to align probe sensor X 1o the robot coordinate system

Calibration is Performed According to the Following Standards:

a) IECAEEE 82208-1528, "Measurement Procedure For The Assessment Of Specific Absorption Rate Of Human Exposure
To Radlo Frequency Fields From Hand-Held And Body-Worn Wireless Communication Devices — Part 1528: Human
Models, Instrumentation And Procedures (Frequency Range of 4 MHz to 10 GHz)", October 2020,

b) KDB 865664, *SAR Measurement Roquirements for 100 MHz to 6§ GHz*

Methods Applied and Interpretation of Parameters:

* NORMx.y.z: Assessed for E-field polarization & =0 (f s 800MHz In TEM-cell; f > 1800MHz: R22 waveguide). NORMx.y,z
are only intermediate values, Le., the uncertainties of NORMx.y.z does not affact the E*-field uncertainty inside TSL (see
below ConvF).

= NORM()x,y.z = NOAMx y.z * lrequency._response (see Frequency Response Chart). This finearization Is impiemented in
DASY4 software versions iater than 4.2. The uncertainty of the frequancy response s Included in the stated uncertainty of
ConvF.

* DCPx.y.z: DCP ara numerical linearization parameters assessed based on the data of power sweep with CW signal. DCP
does not depend on frequency nor media.

* FAR: PAR is the Peak to Average Ratio that |s not calibrated but determined basad on the signal characteristics

= Axyz; Bxye Gryz: Dxyz; VR y.z: A B, C, D are numerical linearization parameters assessed basad on the dats of
power sweep for specific modulation signal. The parameters do not depend on fraquency nor media. VA is the maximum
calibration range expressed in AMS voltage across the dicde

+ ConvF and Boundary Effect Parameters: Assessed in fiat phantom using E-lield (or Temperature Transter Standard lor
f = 800MHz) and inside waveguide using analytical fleld distributions based on power measurements for f > 800MHz. The
same setups are used for assessment of the parameters applied for boundary compensation (alpha, depth) of which typical
uncertainty values are given. These parameters are used in DASY4 software to improve probe accuracy cose to the
boundary. The sensitivity in TSL corresponds to NORMx,y.z * CanvF whereby the uncertainty comesponds to that given for
ConvF.MrequencydspondontCOnvFisusednmsvmon4datuhi9hamichaﬂmmﬂmuwvshnme
+£50 MHz to 100 MHz.

« Spherical isotropy (3D deviation from isotropy): In a field of low gradients realized using a fiat phantom exposed by a patch
antenna

« Sensor Offset: The sensor ofiset comesponds 1o the offset of virtual measurement centor from the probe tp (on probe axis),

No 1olerance required.
+ Connector Angie: The angle is assessad using the Information gained by determining the NORMx (no uncertainty required)
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Parameters of Probe: EX3DV4 - SN:3968

Basic Calibration Parameters
W \ Sensor X Sensor Y Sensor Z Unc (k =2)
Norm (aVi(VimpE) A | 0.56 0.56 056 +101%
DCP (mV) B 100.0 100.0 8.0 +4.7%

Calibration Results for Modulation Response

UID | Communication System Name A B " c [5) VR | Max | Max
d8 | dB/pV d8 | mV | dev. | Unct
\ k=2
0 CW 0.00 0.00 | 1.00| 000 | 1728 | 42.7% | +4.7%
0.00 0.00 | 1.00 79,4 |
0.00 000 | 1.00 1550 |
10352 | Puise Waveform (200Hz, 10%) 340 | 6814 | 11.38 | 10.00 | 60.0 | £3.1% | +9.6%
20.00 80,06 | 19.90 60.0
20.00 8876 | 1627 60.0
10353 | Pulse Waveform {200Hz, 20%) 3.72 7050 | 11.49 | 699 | B0.0 | +1.8% | +9.6%
2000 | @171 | 1668 | 80,0 |
2000 | 90.04 | 19.00 80.0
10354 | Pulse Wavelorm (200Hz, 40%) 1237 | 8133 | 1382 | 398 @ 8¢ 95.0 [0 8% | 0.6%
2000 | 9242 | 1867 Te50
| 2000 | 8227 | 1880 850
10355 | Pulse Wavelorm (200Hz, 60%) 2000 | 8567 | 14.24 | 222 | 120.0 | 20.9% | +8.6%
i 9276 | 17.68 71200 |
2000 | 9733 | 20.18 12040 |
10387 | QPSK Waveform, 1 MHz 1.68 66.35 | 15,01 | 1.00 | 150.0 | +26% | +0.6%

764 | 6584 | 14eE| %07 |

N'<>‘N<XN<XN<XN<XN4Xh‘{XN-(XN<XN'<)<

184 | 6773 | 16.04 150.0

10388 | OPSK Waveform, 10 MHz 225 | 6820 | 1679 | 0.00 | 150.0 | =0.9% | =9.6%
221 65784 | 1548 BEXE
249 | 6087 | 1680 " 150.0

10396 | 64-QAM Wavelorm, 100 kHz 275 | 6976 | 1882 | 301 | 150.0 | £0.8% | =9.6% |
277 5830 | 1831 150.0
289 | 7043 | 19.13 “150.0 |

10399 | 64-0AM Wavelorm, 40 MHz 354 6728 | 1585 | 00D | 150.0 | +1.0% | £9.6%
352 | 6711 | 1872 9500
389 6797 | 1644 1500 |

10414 | WLAN CCDF, 64-QAM, 40 MRz 491 65.82 | 1565 | 0.00 | 150.0 | +38% | +9.6%
482 | 6580 | 1582 150.0 1
4.85 6564 | 1560 350.0 |

Note: For detalls on UID parameters see Appendix

[ The reported uncertainty of measurement is stated as the standard uncertainty of measurement multiplied bty the coverage
hunrk-z which for a normal distribution corresponds to a coverage probability of approximately 85%.

*nommuuwmxvzammms*mmwmmtmmubms).

® Linoarizason parametsr urcerainy fof maximum specitied Soid syangth.
F Uncartainty & tatsrmined using the max, y from ngar wooyry guiar d and is g o the square of e feld vaue.
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Parameters of Probe: EX3DV4 - SN:3968
Sensor Model Parameters
c1 c2 @ m T2 T3 T4 15 T8
F F v msV2 msV! ms v-? v-1
% 447 33599 3590 17.68 0.00 5.02 0.80 0.27 1.01
y | 469 356.20 3658 15.28 0.05 510 0.20 0.43 101
2 471 354,33 36,05 18.96 0.00 5.06 042 0.35 1.01
Other Probe Parameters
Sensor Arrangement Triangular
Connector Angle -95.1"
Mechanical Surtace Detection Mode enabled
Optical Surface Detection Mode | asabled
Probe Overall Length 337mm
Probe Body Diameter 10mm
Tip Length 9mm
Tip Diameter 25mm
Probe Tip to Sensor X Calibration Point 1 mm
Probe Tip to Sensor Y Calibration Point 1 mm
Probe Tip to Sensor Z Calibration Point 1 mm
' Recommended Measurement Distance from Surface 1Amm

Note: Massurement distance from suriace can be Incraased 10 34 mm lor an Ases Scan job,
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Parameters of Probe: EX3DV4 - SN:3968
Calibration Parameter Determined in Head Tissue Simulating Media
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September 28, 2022

1 (MHz)© Relative Conductivity™ = ConvFX | ComwFY | ComFZ | Alpha® | Depth® Unc

Permittivity” (S/m) (mm) | (k=2)
750 41.9 0.39 9.88 988 288 057 0.88 £12.0%
835 a5 0.90 9.61 9.61 8.61 0.58 .80 +12.0%
$00 4115 0.87 8.37 8.37 937 0.50 087 +12.0%
1750 401 1.37 873 873 873 0.31 0.86 +£12.0%
1900 40.0 1.40 B.43 543 B43 0.25 0.86 +12.0%
2300 385 1.67 7.78 7.78 7.78 0.35 0.90 £12,0%
2450 382 1.80 764 764 7.64 038 0.90 +12.0%
2600 30 1.96 7.58 758 758 025 080 +12.0%
3300 382 2mn 7.09 7.09 7.08 0.30 1.35 £13.1%
3500 379 281 7.05 7.05 7.05 0.30 1.35 +13.1%
3700 377 312 682 692 6.92 0.30 135 £13.1%
3800 375 332 6.61 6.61 B6.61 0.35 150 +13.1%
4100 372 353 6.57 6.57 657 0.35 150 +131%
4400 369 384 6.31 831 831 0.35 1.60 +13.1%
4800 36.7 4.04 624 624 624 0.35 1.80 +13.1%
4800 364 4.25 6.15 6.15 8,15 0.40 1.80 +13.1%
4850 363 4.40 590 5%0 5.90 0.40 180 +13.1%
5250 359 4m 5.56 556 556 040 1.80 +13.1%
5600 3585 507 4.88 4.86 4.86 0.40 1380 +13.1%
5750 354 5.22 50 5m 501 0.40 1.80 413.1%
5800 353 527 491 4.9 4.0 0.40 180 +13.1%

© Frequecy validty sbove 300 MHz of :mmwmnwwnmnwmmm eiso & 5 resiioted %0 £50 MHZ, The uncerssnty is the
ASS of iha CorvF L ty at ¥ A % uncactainty for e ndicstod waldity batow 300 MHz & 210, 25,

co.souvouuucmwrmuao 64, 128.!50“&0%
mmamno—vem Above 5 GH: frequency valdly can be extended ¥ £ 110 MMz
A1Mwsmnmummuwo)mumnumumwmuwhmm
values. Al lrequencies above 3 GHz, the validiy of tissue paramilens (¢ and o} is restricted to +5%. The uncertandy & he RSS of ¥ CanvF uncertainty for
rdcaled 1A Sssue patameters.
°Wmmmm SPEAG warmants that tho remaining daviaiion dus 10 the boundary effect atter compensation i always less
Tan 1% for trequencies befow 3 GHe and below +2% kor frequancies betwssn 3-8 GHz st any distance larger than hall the probe fip dameter from the

boundary

WMWWKGWGMMNW
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EX30V4 - SN:3268 September 28, 2022

Parameters of Probe: EX3DV4 - SN:3968
Callbration Parameter Determined in Head Tissue Simulating Media

1 (MHz)S Relative | Conductivity” | ConvFX | ConvFY | ConvFZ | Alpha® | Depth® | Unc |
_ Permittivity" (S/m) {mm) (k =2)
| 8500 345 8.07 570 5.70 570 | 020 250 | +186%

Cvamnfdwue.san:-eoowmonngwgmmmmm7ew.mwmulumwxMWMmmuumm

G y & the inty dor the i fres bang.
‘AlIW&JOMIanld:ydmm(xua)mbun&awwﬂm&lwuoommmmhmtmmmm&m
valoss. The unceriainty ts ™e RSS of the ConvF uncertanty for Indicated wrgel 15508 parameters.

@ AphaOepth are deserminedt durng calbeation. SPEAD wamans St tha o d O 10 e y aftact after = always less
i +1% for beguencies below 3 Gz, bekw 22% for frequencies botween 3-8 GHZ; and Delow £4% Ior Pequences between 6-10 GMr ot any distave
largar than halt the prode 1p dRmetee from e boundary
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Frequency Response of E-Field
(TEM-Coll:i110 EXX, Waveguide:R22)

15— —

1.4

13

"
1.2
T O B

Frequency response (normalzed)
>
-
-
*
>

09/
0.8
0.7
0.6
0 200 400 600 BOO 1000 1200 1400 1600 1800 2000 2200 2400 2600 2800 3000 3200
1 {MHz]
« TEM + R22

Unocertainty of Frequency Response of E-fisld: +6.3% (ke2)
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Receiving Pattern (¢), 9 =0°
1500 MHz, TEM, 0* {=1800 MHz, R22, 0°
90" 20"
e —t |’ 7
135° ; 45° 135° . 45° | - ¥
i y A |~z
/ ¥ X -V Y X: Tot
/ q ! B ! e ' o . ) \ !
Iy . 4 ) i 4 ] \
II . ’ . ' ‘. - | A l'
180° \ SV PIET IR \ g 2s 08 8 10
4 /
% /
\ /
208" / 2\ /315’
270= I
05
g
"g 0 B e e e e e P,
w
-05
o 80 120 180 240 300 360
Ro [*]
«- 100MHz + BOOMHz 1800 MHz - 2500 MHz

Unceriainty of Axial Isotropy Assessment: +0.5% (k=2)
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Dynamic Range f(SAR}eaq)
(TEM cell, foys = 1900 MH2)

ini e H £
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Report No. HCT-SR-2301-FC004

Sepiember 28, 2022
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2
m -~
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- hot compensated = compensated
2
1
@
= -
K< 0 Snene Aot L e YUY e o e
[ ‘ ™
w | .
1| b,
-2 >
10°7 10~! 10° 10' 10°
SAR [mWiem?]
+- nol compensated «—compensated

Uncertalnty of Linearity Assessment: +0.6% (k=2)
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Conversion Factor Assessment

t=1800 MHz, WGLS R22 (H_comvF)
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Error (¢,6), f = 900 MHz
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225
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Uncertainty of Spherical isotropy Assessment: 42.6% (k=2)
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Appendix: Modulation Calibration Parameters

Rev | Communication System Namo Group PAR (68)  Unc® k«2

0 W CW 4,00 a7
10010 | CAA | SAR Vaicaion , 100 ms, 107ms) Tost 10,00 258
10011 | CAB | UMTSFDO WEEMA 291 <28
10012 | CAB | IEEE 802110 Wi 2.4 GHz (DSSS, 1 Mbps; VILAN 187 =88
10013 | CAB | IEEE €00 119 WiFi 2.4 GHz (DSSS-OFDM, & Mips) WLAN 345 296
00T | DAC | GO0 T CA. Gl a5 3% s
10023 | DAC | OPRS-FDD [TDMA, GMSK, TN 0] GSM 957 =08
10024 | DAC | GPRS-FDO (TOMA, GMSK, TH 0-1) GSW 655 SaE
10025 | DAC | EDGE-FDO (TOMA, BPSK, TN 0) GSM 1262 )
10026 | DAG | EDGE-FDO [TOMA, BPSK, TN 0-1] GSM 955 B
10027 | DAC | GPRS-FDO [TOMA, GMEK, TN 012} QsM 480 256
10028 | DAG | GPRS-FDO [TOMA, GMSK, T8 0-1-2-3) GSW 355 =00
70028 | DAC | EDGE-FDD [TOMA, 8PSX_ TN 0-1-2) GSM 778 G
10030 | GAA | IEEE 50215 1 Bustooth (GESK, OH1) D 530 5.6
10031 | GAA | IEEE 802 15.1 Bugioolh (GFBK, DH) Blostooth 187 200
10032 | CAA nsa:mmmm Blumiooth 118 <56
10033 | GAA | IEEE 802,151 Suntocth L OH1) Bluetooth 7.74 208
TI0004 | GAA | IEEE 802151 Bustoot (PI4-OGPSK, Bloetooth 253 166
10085 | CAA | IEEE 802.15.) Buetockn (PU&.DGPSK, gﬁ’?’ Blamooth 38 596
10036 | CAA lessmmw'ciﬁ.mm Bhusioolh [ P
10037 | GAA | IEEE 802.15.1 Bustocth (8-DPSK, DHA) Biueioath [%: <86
10038 | CAA | IEEE 802.15.1 Buetccth (8.DFSK, DHS) Bluslooth 410 =60
10038 | GAB | COWMAZO00 (15411, RGT) COMAZ000 57 Z86
10042 | CAB | 15:54 /15138 FDD PU4-DOPSK, Hallrate) AMPE 773 <06
D044 | CAA | IS-B1EIATIAS53 FDO (FOMA, AMPS 600 =00
D048 | GAA | DECT (100, TOMAFOM, GFSK. Fufl Siol, 24) DECT 1330 <56
10048 | CAA | DEGT (TOD, THMAFOM, GFSK, Doubie Siol, 12] DECT 1079 +0.6
10068 | CAA | UMTS-TDD (TD-SCOMA, 1.28 TO-SCOMA 1101 Y]
10058 | DAC | EDGE-FDD (TOMA, SPSK, TN 0-5-2.3) GSM 652 136
10058 | CAB | IEEE 802.11b WiFi 2.4 GHZ (D555, 2 Mbps) WLAN 212 0
10060 | CAB | WEEE 802,115 WIFI 2.4 GHz (DSSS, 5.5 Mbps) WLAN 263 98
10081 | GAB | JEEE 802,116 WIFI 2.4 GHz [DSSS, 11 Mbps) WIAN 60 196
10062 | CAD | IEEE 802,115/ WIF 5 GHZ (OFOM, 6Mbps) WOW g6s 108
10083 | GAD | IEEE 802,114/ WiFi 5 GHz [OFDM, S Maps) WLAN 869 98
10064 | CAC | EEE B02.1 Tah VAF| § GHz {OFDM, 12 Mtps) WLAN 508 195
10065 | CAD | IEEE B02.1 1 a/h WAFI 5 GHa [OFDM. 18 Mtms) WLAN 9.00 98
10058 | CAD | IEEE 802,118 Wir 5 GHz jOFDM, 24 Meps, WLAN 238 188
10067 | CAD | IEEE 802,1 twh WIF] 5 GHz {OFDM, 36 Mops) WLAN 1002 196
10068 | CAD | IEEE 802.11a/m WIiF| 5 GHZ (OFDM, 48 Mops! WLAN 10,04 188
10063 | EAD | TEEE 802,11/ Vil 5 GHz {OF DM, 54 Meps) 1056 88
10071 | GAB | IEEE B02.11g WiFi 2.4 GHz mﬁm WLAN 3 E3 196
10072 | CAB | IEEE 802,115 WiF| 2.4 GHz (DSSSOFOM, 12 Mbgs WLAN 282 106
10075 | GAB | TEEE 802.11g WiFi 2.4 OFz (DSSSOFDM, 18 Mbps, WLAN 504 266
10074 | CAS | IEEE 502,119 Wi 24 GHz , 28 Mbps: WLAN 10.30 166
10075 | CAB | IEEE 802,119 Wl 2.4 GHr . 36 Mbgs, WLAN 10.77 308
10078 | CAB | IEEE 302.11g W) 2.4 GHa ( , 48 Mbgps| WLAN 10.8¢ 286
10077 | CAZ | IEEE 802,119 WiFi 2.4 GMz (DSSSIOFDM, 5% Mbps: WILAN 11.00 296
10081 | CAB | COMAZD00 (1xATT, AG3) COMAZ000 347 =56
10082 | CAB | 1554 [ 55-136 FDO (TOMAFOM, PU4-DOPSK, Fuiraie) (% Y
10050 | DAC | GPRS5-FOD (TOMA, GMSK_ TN 04) GSW 658 =06
10087 | GAC | UMTS-FDO (HSDPA) WCOMA 398 =48
10088 | DAC | UMTS-FDO (HSUPA, Subleal 2) WECHA 388 286
10088 | CAC | EDOE-FDO {TOMA, BPSK. TN (-4) GSM 955 96
10100 | GAC | (TEFDD 100% R, 20 MHz, GFaK] LTE-FOD 567 08
70101 | CAB u:mqsc%%:m‘iﬁizammm 7% §42 =)
10102 | CAB | LTE-EDO . 100% RB, 20MHz, 66.QAM) TE-FOD 660 198
10103 | DAC | LTE-TDD (SC-FOMA, 100% RB, 20 MHz, GFSK) LTE-T00 929 FY)
10104 | CAE | LTE-YDD (SC-FOMA, 100% 5B, 20 MRz, 16-GAM) T 700 8.97 48
10105 | CAE | LTE-TDO (SC-FOMA, 100% RB, 20 MHz, 52-QAM) TE-100 10.01 185
10108 | GAE | (TEFDD (SO-FOMA, 100% BB, 10MHz, GESK) LTE-FDD 5.80 198
10100 | CAG | LTE-FDD MIMEIOWLW-WJ LEFOD 6.43 486
10110 | CAG umngﬁmk 100% R, 5MHZ. GPSK) LTEFDD §.76 196
10111 | CAG | LTE-FOD (SC-FOMA, 100% R2, Az, 16-QAM) LTEFDD .44 286
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UViD | Rww | Communicatian System Namo Group. PAR (0B8] | Unc® k=2
10112 | CAG | LTEFDD {SC-FDMA, 100% RB, 10 MHz, 84-QAM) \TE-FOD 650 <06
10113 | GAG | LTE-FDO (SC-FDMA, 100% RB, 5 MHz, 58.GAM) EFDOD 662 T
10114 | CAG | IEEE B02.11n (HT Greenfisis, 13,5008, BPSK) WLAN 810 +9.6
10118 | GAG | IEEE 802 110 (HT Groaniid, 81 Mops, 16-0AM) WLAN 846 <06
10116 | CAG | IEEE 802 11n (HT Groonfieid, 135 Mbps, 64-QAM) WLAN 816 298
10117 | GAD | (EEE 802 110 (HT Mixed, 13,5 Mbps, BPSK) WLAN 207 <06
10118 | CAD | IEEE B2 11r JHT Mxed, 81 Mops, 15-GAM) WLAN 859 06
10118 | GAD | IEEE 802 11n {HT Muwod, 135 Mbps, B4.GAM) WLAN 813 <98
10140 | CAD | LTE-FDO {SCFOMA, 100% B, 15MHz, 16-GAM) \TE-FOD 649 206
10141 | CAD | LTEFDD {SCFDMA, 100% RB, 15 MHz, 56-GAM) TEFOD 653 0.0
10142 | GAD | LTE-FDO {5C-FDMA, 100% AB, 3 MHz, OPSK] TEFoD 373 +36
10143 | CAD | LTE-FDO (SC-FOMA, 100% AB. 3 MHz, 16-QAM) JEFOD 635 98
10184 | CAG | LTEFDO (SC-FOMA, 100% RB, 3 MHz, 64-GAM) UEFDD 65 Y
10145 | GAG | LTE-FDD (S0-FOMA, 100% RB, 1 4 MKz, QPSK) [TE-FOD 576 a6
10148 | CAC | TEFDO. 100% RB, 1.4 MHz, 16-OAM] OEFOD 641 =06
D147 | GAG Lm%—ﬂﬂﬁﬁuw.um \TE-FOO 872 <0
10148 | GAE | (TE-FDD {SC-FDMA, 50% RB, 20 MHz, 16-GAM) TE-FOD 842 =86
10150 | GAE | LTEFDD 50% AB, 20 MHz, 58-GAM] UEFOD 550 <06
10151 | CAE | LTE-TDO 5C% RB, 20 MHz, LTE-TOD 228 296
10152 | CAE | UTE-TDD (SC-FOMA, S0% RB, 20 Mz, 16-GAM) JE-T0D a@ =80
10183 | CAE | LTE-TDO [SC-FOMA, 50% RB, 20 Mz, 64-GAM) TETO0 10.05 206
10154 | GAF | (TE-FDD (56 -FOMA, 50% RH, 10 MHz, QPSK) ITE-FOD 575 06
10155 | GAF | LTE-FOD (SC-FOMA, 50% RB, 10 MHz, 1 6-GAM) ITE-FDD 643 Z60
10188 | CAF | LTE-FDD 50% RB, 5MHz, LTEFDD 579 296
10157 | CAE Lﬁﬁ%ﬁﬁﬁ,smn LTEFDO 640 Ty
10156 | GAE | ITE-FDD [SC-FOMA 50% RB, 10 Mz, B4-CAM) LTEFDD 662 <5
1015 | CAG | LTE-FDD DMA. 50% A, 8 Mz, 64-GAM) LTE-FDO 656 106
10160 | CAG 0%, RB, 15MHz, TE-FOD 542 206
10161 | GAG | ITE-FOD (SG-FOMA, 50% RE, 15 Mz, 10-GAM) TEFDD 64 <96
10162 | CAG | LTE-FOD [SC-FDMA. 50% AB, 15 MHz, 64-GAM) LTEFOD 958 208
10186 | CAG | LTEFDOD (SC-FOMA, 50% RB, 1.4 MiHz, QPSK) iTEFOD 346 <80
10167 | GAG | [TE-FOD (GG-FOMA, 50% 1B, 1.4 MHz, 16-GAM) LTEFOD 621 <06
10168 | CAG | LTE-FDD (SC-FOMA, 50% AB, 1.4 MHz, 64.0AM) LTE-FDD 879 =98
10165 | CAG | LTE-FDD | 1 RS 20MHz. QPSK] GEFOD 574 =80
10170 | GAG | LTE-FDD (SC-FDMA, 1 RS, 20 MHZ 16-0AM) JEFDO 852 0.8
10171 | CAE | LTE-FDO {SC-FOMA, | AB, 20Nz, 54-0AM) L7E-FOD 644 =88
D172 | CAE | LTE-TDO (SCEDMA, | B8, 20 MHz. QPSK) \TE-TRD a2l a4
10173 | GAE | LTE-TDD {SCFDMA, 1 A5, 20 MHz 16-0AM) DETo0 S48 8
10174 | CAF | LTE-TDD (SCFDMA, 1 RB, 20 Mz, 64-0AM) 00 | 1025 <08
10175 | CAF LW TEF00 s72 FET
10178 | CAF | U 1 R8, 10/, 16-0AM) EFDD ) 195
10177 | GAE Lﬁ?ﬁm 5 MHz, OPSK) TEFOO 57 =36
10178 | CAE | LTEFDD (SC-FOMA, 1 RS, 6 MHz, 1 ITE-FDD 652 195
10178 | AAE LMW(”FM!W&% TEFDO ) 1948
10180 | CAG | & 1 A8, 5 MHz, BA-GAM) EFoG 650 196
10181 | GAG | LTE+DD (SC-FOMA, 1 RB, 15 MMz, QPSK) ITEFDO 5.72 a8
10182 | CAG | LTEFDD (SC-FOMA, | RS, 15 MHz, 16-0AM) E-FDO (3 195
10183 | CAG | LTE-EDD (SC.FDMA, 1 RB, 15 Mz, 84-OAM) LTEFDO 830 98
10184 | CAG | (TE-FDD (SC-FDMA, 1 RS, 3 Wiz, GPSK) TEFD0 573 185
70185 | CAl | LYE-FDD (SCFDMA, | A8, 3z, 16-0AM) TE-FDO 651 198
10786 | CAG | LIEFDD (SC-FOMA, | RS, 3 MHz, 54-GAM) LTEFoO 650 98
10167 | CAG | LTEFDO . 1 AB, 1.4MHz, QPSK) TE-FDO 573 195
10180 | CAG | LTEFDD DMA, 1 A8, 1.4MH2, 16-0AM) LTE-FDO 652 1085
10183 | CAE | LTE.FDD (5C-FOMA, 1 A, 1.AMHE, \TEFDO 850 FTT
10193 | GAE | IEEE 802.11n (HT Greerield, 8.0 Mbgs, WUAN [ 135
10194 | AAD | IEEE 002,11 (HT Greeofield, 33 Mops, 16-GAM) WLAN 812 198
10185 | CAE | IEEE 802.11n (HT Gresnfiald, 65 Mbps, B4-QAM) WLAN 8.1 i85
10196 | GAE | IEEE 802.11n (HT Minsd, 6.5 Maps, BPSK] 810 2586
10197 | AAE | IEEE 802110 HT Mied, 1 WLAN 813 195
10798 | GAF | JEEE 802.11n (M1 Mixnd, 65 Mops. WLAN 827 196
10218 | GAF | IEEE 802.11n (HT Mixeo, 7.2 Maps, BPSK] WLAN 9.03 )
10220 | ARF | IEEE 802110 (HT Mised, 43.8 1E-QAN) WLAN [RE] <56
10221 | GAG | IEEE 802.11n (HT Mixng, 72 2 s, 64-OAM) WLAN 837 3086
10222 | GAC | IEEE 802.11n (HT Mid, 15 Mbps, BPSK) WLAN 8.00 =88
10223 | GAD | IEEE 832 11n (HT Minnd, 80 Mbps, 16-GAM) VILAN 448 256
10724 | CAD | TEEE 802 11n [HT Mixed, 150 Mops, 64-0AM) WLAN 808 T
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UID | Rev | Communication Systam Namoe Group PAR (@B) | Unc® k=2
10225 | CAD | UMTS-FDO [RSPA WCDMA 587 -8n
10226 | CAD | LTE-TCO 1 AE 1 4MHz, 15-QAN) LTE 700 343 S56
10227 | CAD | LTE-TDO {SC-FOMMA, 1 B, 1.4 MHE, 64-QAM) LTE-TOD 1028 P}
10228 | CAD | LTE-TDO {SC-FDMA, 1 RS, 1.4 Mz, GPSK) E-T00 522 286
10229 | DAG | LTE-TDO {SC-FOMA, 1 RS, 3MH2. 16-QAM) LTE-T00 448 =06
10230 | CAC | LTE-TDO {SCFOMA, | AR, 3WHz, 64-OAM OETD0 10.25 260
10231 | CAC | LTE.TDO {SC-FDMA, 1 RE 3MHz, OPSK) LTE.TOD 219 206
10732 | GAD | LTE-TDO (SC-FOMA, 1 RS, 5MHZ, 16-0AM) LTE-TOD 948 =06
10233 | CAD | LTE-TDO (SC-FOMA, | AB, 661z 64-00M) LTE-TDD 1025 96
10234 | GAD | LTE-TDO (SC-FOMA, 1 FB, 5 Mz, OPSK) (TE-TH0 921 96
10235 | CAD | LTE-TDO {(SCFOMA, 1 RS, 10MHZ 16-GAN) OETDD e 248
10236 | CAD | LTE-1DO (SC-EDMA, | RE, 10MHz, 64-0AM) LTE-TO0 1025 106
10237 | CAD | LTE-TDO (SCFOMA, | RS, 10MH, GPSK) LTE-TOD 921 06
10238 | GAB | LTE-TDO {SCFDIAA, 1 RS, 16 Mz, 1E-OAM) E-TO0 G648 208
10238 | CAB | LTE-TDO {SC-FOMA, | RS, 15MHz, 64-DAM) LTE-TDO 1025 +0.6
70240 | CAB | LTE-TDO (SCFDMA, 1 RS, 16MHE, OPSK) FETOD 621 08
10247 | CAB | LTE-TDO (SC-FDMA, 50% AB, 1.4 MHz, 16-GAM] ETO0 a8 95
10242 | GAD | LTE-TDO (SC-FOMA, S0% B, 1 4 MHZ, 64-QAM)] LTE-TOD 286 08
10243 | GAD | UTE-TDO {SC-FDMA, 50% RB. 1 A MHz, OPSK) GE-TDD 946 <68
10244 | CAD | LTE-TDO {SC-FDMA, 50% RB, 3MHz, 16.GAM) LTETa0 1008 06
10245 | CAG | LTE-TDO (SC-FOMA, S0% AB, 3MHzZ, 64-QAM) FE-T00 10,08 06
10246 | GAD | LTE-TDO (SC-FDMA, 50% B, 3 MHz, OFSK) LTETO0 430 286
10247 | CAG | LTE TDO {SC-FDMA, 50% RB, 5 MHz, 15-GAM) E-T0D aa1 06
70248 | CAG | LTE-TDO (SC-FOMA, 50% AB, 5 MHZ, 65-QAM| TE-TO0 1008 200
| 10245 | CAG | LTE-TDO {SCTDMA, 50% RB, 5 MHz, QPSK) LTE-TOD 29 T8
10250 | CAG | LTE-TDO {SC-FDMA, 50% RB, 10 MHz, 16.0AM) (TET00 a81 0.0
10261 | GAF | LTE-TDO { S0M% A8, 10 MHz, 54-GAM| ETD0 1047 =66
10252 | GAF | LTE-TDO {SC-DMA, E0% RB, 10 MHz, OPSK) L7E 100 924 <06
10253 | GAF | LTE-TDO [SC-FDAA, 50% AB, 15 MHz, 16-OAM) LTE-T00 290 8.0
10284 | CAB | LTE-TDO | 50% RB, 15 MKz, 54-0AM) ET0D 10.14 296
10255 | GAB | LTE-TDO (SG-FIMA, 50% RB, 15 Mz, GPEK) E-700 920 206
10256 | CAB | LTE-TDD {SC-FDMA, 100% RB, 1 & MHz, | 6-GAM) LTE-TO0 298 08
10267 | CAD | LTE-TDO {SC-FDMA, 100% RB, 14 MHZ, 64-GAM) FE-TDD 10.08 P
10258 | GAD | LTE-TDO (SCFUMA, 100% AB, 1 & MHz, QPSK) ETOD 9534 06
10258 | CAD | LTE-TDO (SC-FDMA, 100% RB, 3 MHz, 16.OAM (FE-TO0 o8 06
0260 | CAG | LTE-TDO (SC-2DMA, v'm""ir“_‘Jsm,m: E-TOD EER 96
10261 | GAG | LTE-TDO {SC-E0MA, 100% AR, 3MHz, GPSK) LTE-TOD 934 06
10962 | GAG | LTE-TDO {(SC-*DMA, 100% RB, 5 MHz, 15.0AM) (TE-T00 S8 188
10283 | CAG | LTE-TDO {SC-FDMA, 100% AB, 5 MHz, 56.QAM) GE-T00 016 136
10264 | CAB LTE-?DF‘F—( -FDMA, 100% RE, 5 MHEZ, CPSK] TET0D 623 96
10385 | CAG | LTE-TOD (SCFDMA, 100% AB, 10MHz, 15-GAM) ET00 92 956
10266 | CAF | LTE-TDD (SC-FDMA, 100% AB, 10 MHz, 54-QAM) ITE-T00 10.07 195
10267 | CAF | TE-TDD 100% R8. 10MHz, GPSK) LTET00 .30 196
10258 | GAF | LTE-TDD (SC-FOMA, 100% AB. 15 MHz, 16-QAM) LTE-T00 10.06 368
10260 | CAB | LTE-TDD (SC-FDMA, 100% R8, 15MHz, 54-QAM) LTE-TDO 10.13 1956
10270 | CAB W LTE- 100 9.58 388
10274 | CAB (HSUPA, Sublest 5. 3GPP Al 10} “WEOMA 487 266
10275 | CAD | UNTS-FDD (HSUPA, Suttiest 5, 3GPP Relf 4] WODMA 356 195
10277 | CAD | PHS [0PSH Pas 11,61 356
10278 | CAD | PHS (OPSK, BW 884 MHz, Rolofl 0.5) PHS 181 196
| 10273 | CAG | PHS (QPSK, BW 854 MHz, AoloR 0.38) PHS 1218 186
10280 | CAG | COMAZ000, RCY. 8055, Full Rale COMA2000 38t 186
10231 | CAG | COMA2000, RCS, SO55, Full Rate COMAZG00 3,46 166
10232 | CAG | COMAZ000, ACS, SO92, Ful Rale CDMA2000 338 196
10283 | CAG | COMA2000, AC3, 803, Full Rati CDMA2000 3.50 196
10295 | CAG | COMA2000, AGY, 503, 1/51h Rale 25 fr COMA2000 12.49 386
19257 | €AF | [TE-FDD (SCFOMA 50% A8, 20MHz, OPSX) | LTEFDD 51 186
10295 | CAF | LTE-FDD (SC-FOMA, 5% AB, 3 Hz, QPSK) LTE-F0D 572 198
10293 | GAP | LTE-FDD (50 FOMA, 5% RE, 30AH7, 16-0AM) (TEE00 840 P
10300 | CAC 0% A8, 3MHz, B4-OAM) LTEFOD 6.60 156
10201 | GAG | IEEE 802,166 WAAX (2218, § ms. 10 MHz, OPSK, PUSC) VIMAX 12.03 588
10302 | CAB | IEEE 802.168 WAX (29:18, 5 Mi. 10MHz, GPSK, PUSC, 3CTAL) | WIMAK 1257 =8
10303 | CAS | IFEE 602 108 WIAX (31155 ms, 10MHz, 560AM, PUSC) WMAK 1252 -G8
10304 | GAA | EEE 802 162 WIMAX (2518, 5ms. 10MH2Z, 540AM, PUSC) WIMAX 1135 =00
10306 | CAA | IEEE 602.150 WIMAX (31:15, 10me, 10 MHZ 66GAM, PUSC) WIMAX 1524 <88
10306 | CAA | IEFE B02 1w WIMAX {2518, 10ms, 10 MHz, B4QAM, PUSC) WIAX 14567 08
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10307 | AAS | IEEE B02 166 WIMAX [25:18, 10ma, 10 . PUSC) WA 1449 96
10308 | AAB | IEEE BO2 T8e WIMAX (26818, 10ms, 10MHZ 160AM, PUSC) WINAX 1448 208
10308 | AAB | EEE 807 160 WIMAX (2916, 10ms, 10MHz, 150AMAMG 23] | WIMAX 1458 S8R
10910 | AAD | IEEE BO2.16e WIMAX (28:18, 107, 10MHEZ, GPSK, AMC 23 WMAX 457 06
10311 | AAB | LTEFDO {SC£0MA, 100% RB, 15 MHz, OPSK) LTEFO0 508 S8 6
10313 | AAD | IDEN13 IDEN 1051 =96
10314 | AAD | DEN 1S IDEN 1343 =948
10315 | AAD | IEEE 802 11b WIFI 2.4 GHz (DSSS, 1 Mbps, 86pa da) WLAN 171 9.8
10316 | AAD | IEEE B02.11g WF 2.4 GHz [ERP-OF DM, 8 Mbps, 98pc 9c) WLAN 830 )
10317 | AAA | IEEE B2 112 WiFi 5 GHz [OFDM. 8 Mbpe, 8605 oc) WLAN 836 =80
10352 | AAA | Puise Wavelorm (200 Hz, 10%) Gonarig 1000 +9.8
10353 | AAA | Puiss Wavelorm (200 Hz, 20%) Ganaric 899 0.6
10354 | AAA | Puise Wi (200 He, #0% Genaric 398 )
10355 | AAA | Pulse Wavelorm (200 Hz, 80% [ 222 6
10356 | AAA | Pulss Wayskem (200 Hz, 80%: Ganaric 097 +38
10387 | AMA | CPSK Wavelorm, | MHz Genaric 510 +i6
10388 | AAA | GPSK Wawvaikom, 10MHZ Ganwic 52 04
10386 | AAA | B4-CAM Waweiorm, 100 kHz Ganen 827 135
70399 | AAA | 64-OAM Waveiorm, 40 Wz Genaric 827 136
10400 | AAD | EEEE B02.11ac W (20 MHZ, BA-OAM, 99p¢ 0C) WLAN 837 398
10401 | AAA | EEE 002 11ac Wil (40 MHz, 04-OAM, Bopc da) WLAN 880 194
10402 | AAA | EEEE 8021 Tac Wi (0 MHz, 64-OAM, 59pc dg) WLAN 853 3986
10403 | AAB | (TREV-DO_ Fev_ 0] COMAZO00 78 145
10404 | AAB | COMA2000 (1xEV-DO, Pev. Al COMAZ000 anr 08
10406 | AAD cnmzm_(m G SCHA, Full e - " COMAZO0O 522 198
10410 | AAA | LTE-TDD (SC-EOMA, | RS, 10 MRz, OPSK. UL Su6=2,3,4,7,68) | LTE-TOD 33 +96
10414 | AAA  WLAN CODF. 64-0AM, 40 MH2 Genaric 854 1958
10415 | AAA | EEE 02,1 1b WiF| 2.4 GHz (DS54, 1 Mbps, 93pc oc) WLAN 5 396
10416 | ARA ™| EEE 802 1 1g VAFI 2.4 GH3 {ERP.OFDM, & Mbps, 9890 02) WLAN 83 | 195
| 10417 | ARA | EEE 602114 VK1 5 GHZ (OFDM, 6 Mbps, 300 do)_ WA (¥ 445
10418 | AAA | EEE B02.11g Wirl 2.4 GHz (DSSS-OFOM. & Mbps, 9302, Loeg) WLAN B4 90
10419 | AAA | IEEE 802 11g WiFI 2.4 GHz {DSSS-OF DM, 6 Mops, 9ags. Sherl] | WLAN [30) 1386
10422 | AMA | EEE 802 11n (HT Greerield, 7.2 Mige, WLAN 832 138
10423 | AAA | EEE B02.11n (HT Greerfioid, 43,3 Mbps, 15.GAM) WLAN BT 388
10424 | AAE | IEEE B02.11n (HT Groordiaid, 72.2 Mbpa, 64-GAMY WLAN £40 196
10425 | AAE | IEEE B02.11n (HT Greseiierd, 15 Mbps, WLAN 841 1958
10426 | AAE | IEEE BOZ. 111 (HT Greerfield, 80 Mbpa, 15-GAM) WLAN 045 908
10427 | AAB | IEEE B02.11n (HT Groarfiald, 150 Mbps, 64-QAM) WLAN 241 186
10430 | AAB | LTE-FDD [OFOMA, 5 MHz, ETM 3.1 LTE+00 8.28 386
19431 | ARG | LTE-FOD (OFOMA, 10MHz, ETM 3.1 TEFOD (KT 286
10432 | AAR | LTE-FDD (OFOMA, 15 MHz, E-TM 3.1 LTEF00 834 196
10433 | AAC | CTE-FDD (OFOMA, 20MH3, E-TM 3.1 LEFOD 834 06
10434 | AAG | W-COMA (BS Tast Model 1. 64 DPC WCOMA 860 $5E
10435 | ARA | [TE-TDD [SC-FOMA 1 BB 20MHz, - UL Subj OETDD 7.2 206
10447 | AAA | LTE-FDO [OFDMA 5MHz, £ 10 3 1, Gipping 44%) LTEFDD 756 =66
10448 | AAA z.ft:ﬁﬁ'(“"(orm' TOMHz ETM 3.1, [ ITEFOD 753 96
| 1084g | ARG meqormﬁ%% TE-FOD 751 200
10450 | AAA | LTE-FDO (OFDMA, ZOMHZ £-TM 3.1, Cipprg 447%) DEFOD 748 86
104571 | AAA | W-COMA Wodkd 1, 64 DPCH, Clipping 44%) WCOMA 75 98
10453 | ANG | Vaidalion (Square, 10ms, 1 ms) Teat 10.00 06
10456 | AAG | IEEE B02 11ac WIF| {160 Mz, B4-OAM. G9p% 0¢) WLAN &6 46
10457 | AMC | UMTS-FD0 (OG- WODMA (3 195
10458 | AMG (1XEV-DO, Rew. B, 2 carnars) COMAZ00C EEE | 148
10459 | AAC | COMAZ000 (TxEV-DO, Rev. B, 3 carmers} COMAZO00 825 =)
10480 | AAC | UMTSF| AMR) WCOMA 238 195
10461 | AAC | LTE.TDD (GC-FOMA, 1 A, 1.6 MMz, OPSX, LA Sub) OET00 782 188
10452 | AAC | LTE-TDD (SC-FDMA, 1 RB, 1.4 MKz, 16-QAM, UL Sub) OETDe .90 FeY)
10483 | AAD | LTE-TDD (SC-FOMA, 1 RB, 1,8 Mz, 64-GAM, UL S0b) LTE-T00 (13 195
1046¢ | AAD | LTE TDD (SC.FOMA, 1 AB, 3 MMz, QPSK, UL Sub) TE-TD0 782 108
10485 | AAC | LTE-TOD (SC-FOMA, 1 AB, 3MHz, 16.GAM, UL Sub) LTE-TOC 832 188
10468 | AAC | JE-TDD 1RB, 3MHz, 64-GAM, UL Sub) LTET00 057 98
10467 | AAA mmﬁ%nm' . 5MHz, OPSK, UL Sub) LTE-T00 782 196
10458 | AAF | ITETOD (SC-FOMA. 1 ABL 5 MHz, 18-QAM, UL Sub) LTETD0 832 06
10469 | AAD | LTE-TOD (SC-FOMA, 1 BB 5MHz, 56-GAM, UL Sub) LTET00 8.56 16E
10470 | AAD 1B, 10MHz, GPSK, UL Sub) ITE-700 782 256
10471 | AAG | ITETOD (BC-FOMA. 1 BB, 10MHz, 15 GAM, UL Sub) LTE-TOD 832 =08
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10474 | AAC | LTE-TDO [SC-FDMA, 1 R, 10MHE 54-0AM, UL Sub) LTE-TOD 857 S6E
10473 | AAA | LTE.TDO 1 RE 1EMHz, GPSK, UL Sub} LTE-TDO 78 =96
10474 | AAG | LTE-TDO (SC-FUAAA, | 1B, 15MHZ, 16-QAM, UL Sub) TET0D a2 88
0475 | AAD | LTE-TDO [SC-FDMA. 1 A8, 15MHz, 54-0AM, UL Subj (E-T00 857 106
10477 | AAC | LTETDD DMA, 1 BB, 20MHz, 15-QAM, UL 50 \TE-T0D 832 206
|T0478 | ARG | LTE-TDO | 1 RE, 20MHz, 64-08M UL S OETDD 857 xS
10478 | AAC | LTE-TDO (SC-FOWA, 60% R, 1.8 MHz, QPSK, UL Sub) OETO0 774 =06
10480 | AAA | LTE-TDO (SC-FDMA, 50% RE, 1.6 Mz, 16-GAM, UL Sub) (7E-T00 818 06
| 10481 | AAA | LTE-TDO [SC-FOMA, 50% B, | 4 MHz, 63-GAM, UL Sub) LTE-TDD 845 286
| 70482 | AAA | LTE-TDO {SC-T DA, 50% AB, 3 MHz, OPSK, UL Sub) LTE-T00 771 206
10483 | AAA | LTE-TDO {SC-FOMA, 50% FB, 3MHZ, 16-GAM, Sub) TE-T00 ) I

10484 | AAB | LTE-TDO (SCFOMA, 60% RB, 3 MHz, 64-OAM, UL Sub) LTE-TO0 347 06
10485 | AAB | LTE-TDO (SCFOMA, 50% RB. 5 MHz, GPSK, UL Sub) LTE-TOD 75 06
1048E | AAB | LTE.TDO (SC-FIMA, 50% R, 5 MHz, 16-QAM, UL Subj TE-TOD 598 T
10487 | AAG | (TE-TDO (SCFOMA, 50% RB. 5 MHz, 64-OAM, UL Sub) LTE-TOD 360 +0.6
T0ABE | AAC | LTE-TDO (SC-FDMA, 50% RB, 10 MHz, DPSK, UL Sub) ITE-T00 770 6.8
10488 | AAG | LTE-THO (SG-EDMA, 50% RB, 10MHz, 16-GAM, UL Sub) OE-T00 831 195
10400 | AAF | LTE-TDO (SC-FOMA, 50% AR, 10 MHz, 66-GAM, LIL Sub) TE-T00 854 <98
0481 | AAF meo:gsc;mmna.TaW.W.mm GE-T00 774 36
10482 | AAF | LTE-TDD (5C-FDMA, 50% AB, 15 MHZ, 16-GAM, UL Sub) YE-TO0 241 a6
10483 | AAF | LTE-TDD (SC-FDMA, 50% RB. 15 MHz, 54-GAM, UL Sun) TE-T00 855 306
70494 | AAF | LTE-TDD 20 MHz., OFSK, UL Subj TE-T00 774 195
10485 | ANE | LTE-TDD ( , 50% RB, 20 MHE, 16-QAM, UL Sub) LTET00 837 96
10406 | AAE | LTE-TOD (SC-FOMA, 50% AIB. 20MHz, 5¢-GAM, UL Sub) OET00 (=3 196
710407 | AAE | LTE-TDD (SC-FDMA, 100% BB, 1.4 MHz, GFSK, UL Sub) TE-T0D 7.67 1958
10488 | AAE | LTE-TDD (5C-FDMA, 100% 58, 1.4 MHZ, 16-0AM, UL Sut) LTE-T00 8.40 195
| 10483 | ARG | LTE-TOD (SG-FOMA, 100% P8, 1.4 MHz. 64-QAM. UL San) LTE-T00 .68 68
10500 | AAF | LTE-TDD (SC-FOMA, 100% B8, 8 Mz, GPSK, UL Sub) TE-TD0 767 195
10501 | AN | LTE-TOD (SC-FDMA, 100% RS, 3 MHz, 16-QAM. UL Sub) LTE-T00 8.44 188
10502 | AAR | LTE ﬁo“%ﬁﬁi‘fmuammu Suo) LTE-TOD 852 196
10503 | AAS | (TE-T0D (SO-FOMA, 100% AB, EMHz GPSK, UL Sud) TE-T00 772 488
10504 | AAS | LTETDD FOMA, 100% RS, 5 MHZ, 16-0AM, UL Sub) LTE-TOD 831 396
10505 | AAC | LTE-TOI o‘%ﬁf 100% RS, 5 MHE, 64-0AM, UL Suo) LTE-T00 8.54 166
10505 | AAC | LTE-TDD (SC-FOMA, 100% AB, 10 MHz, QPSK. UL Sub) TE-TOD 7.78 196
10307 | AAC | LTE-TDD (SC-FOMA. 100% RS, 10MHz, 16-0AM, UL Suti) LET0D 896 286
10808 | AAE | LTETOD | 1mnamuu.u-om.u.an) LTE-T0D A58 +5E
10508 | AAF | LTE-TOD (SG-FOMA, 100% RS, 15MHz, LTE-T00 7.98 296
10510 | AAF mm:o SC-FOMA. 100% RB, 15 MHz, uom usw; (€700 840 <06
0611 | AAF 00% RB, 15 MHz, 64-GAM, LL Sub) LTE-70D 851 L5E
10812 | AAF Lm) TET0D 774 206
10533 | AAF | LTE-TDO {SC-FDMA, 100% RB, 20 MHz, 16-QAM, UL Sub) LTETOD 842 9.8
10514 | AAE | UE-TDD 100% AB, 20 MHz, , UL Sub) iTET00 845 88
10515 | AAE | [EEE £02 11D WIFi 24 GHZ [DSSS, 2 g3pc do) WLAN 158 08
TOBIE | AAE B02.11b WAFi 2.4 GHz EEE&TT;%%“» WLAN V.57 a8
10517 | AAF | IEEE 802,110 WIF| 2.4 GHz nssa.nmma:a WLAN 1.68 195
10518 | AAF | IEEE 802,11 aM WIF 5 GHz (OFDM, S6nc 0} WLAN 8.23 388
10518 | AAF mmvmsmzm“ 99pc dc) WLAN [E3 156
10520 | AAB | IEEE B02.11ah WIFI 5 GHz (OFDM, 16 Mops, 89pc ot WLAN 812 156
10521 | AAB | IEEE 832 11/h WiFi 5GH2 | OFDM, 24 Mbps, S6pc oo WILAN 797 0.6
| 10622 | ARG | EEE 802 111 WiF) 5 GHz (OFDM, 36 Mbps, 99p¢ dc WLAN 845 286
10523 | AAG | IEEE 802.110h Wi 5 Gz | Witgs, 86pc do) 608 296
__‘ﬁi; AAC | IEEE 832 11ah W 50HE omu.uuup-.mw WLAN 827 =88
10825 | AAC | IEEE 802.1180 VAF) (20 MHz. MCS3, 83p¢ 6} WLAN 836 <68
10! AAF | |EEE 802 11ac VAFI (Z0MHz, MCS1, @8ps o) WLAN 842 =06
10827 | AAF | IEEE 802 11ac WIF) [20MHz, MOS2, 9800 oc! WLAN a2 =08
10628 | AAF | IEEE 802 1180 WIFI [R0MHZ. MCS3, 99pe de. WLAN 236 =36
10628 | AAF | IEEE 602 118c WiF| (20 NEiz, WS4, 980c 06, WiAN [ 188
10531 | AAF | IEEE B0Z 11ac Wi {20 MHz, MOSS, 9300 do WLAN 843 906
10532 | AAF BOZ 11ac WIF {20 MMz, MCS7, S50 oc WLAN £29 348
10533 | AAE | IEEE §02.1300 Wi 120 Mz, MCSE. S5pc do WLAN 8.38 FeT
10534 | AAE | EEE 6021100 WEI (S0 M2, pe o) WLAN A5 106
10535 | AAE | IEEE B0Z.11ac WEi (80 MH2, MCS?, S6pc da) WLAN 845 P
10536 | AAF | EEE 002.116c W (40 MHz, MCS2, 89pc d¢ WLAN 832 156
10537 | AAF | TEEE 002.11ac WIFI (60 MHz, MGS3, 99pc 9 B.44 198
| 10538 | AAF | IEEE 802 11ac Wi (40MHz, MCS4, 88pc o5 WLAN 854 266
10540 | AAA | [EEE 802.1185 WiFi (40 MHz, MCS6, 88pc d2) VLAN 833 56
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10541 | ANA | [EEE 802,110 WIFi (40 MHz, MCS7, 00p0 d¢) WLAN BAE 196
10542 | ARA | [EEE 802 1180 WiFi (40 MHZ, MGS8, 89pc del WIAN (3 96
10543 | AAC | [EEE BOZ.11ac WiFi (40 MHz, MCS9, 88pc dg) WLAN BES 198
10542 | AAC | IEEE 802,11a0 WiFi (30 Mz, MCS0, 99pc 06 WLAN BA7 396
10545 | AAC | IEEE B02.11a0 Wi (80 MHz, MCST, 98pc WLAN B 195
10545 | AAC | TEEE B02.11ac WiP: (80 MHz, MCS2, 85pc 3¢) WLAN 635 198
10547 | AAG | IEEE B02.110c WiF' (80 MHz, MCS3, 09pc 85 WLAN 848 495
10548 | AAC | IEEE B02.11ac Wi (80 Mz, MCS4, 86pc do) WEAN 837 196
10853 | AAC | IEEE 832.11ac WiF! (80 MMz, MGSE, 99pc 4¢) WLAN 0.38 198
(10581 | AAC | IEEE 802.11ac WiFs (80 MHz, MGS7, 995 06 WLAN (1) 195
10552 | AAG | [EEE 802 11ac WiFy (80 MHz, MCSE, 96pc o WLAN 8.42 186
10853 | AAC | IEEE 802 1 1ac Wi (80 MHz, MCS8, §9pc d¢) WLAN X3 195
1055¢ | AAC | IEEE BR2.11ac Wi (160 MH2, MCS0, 99pc do) WUAN B.eg 196
108555 | AAC | [EEE B0Z 11ac WiFI (160 MHz, MCS1, 96pc do WLAN BA7 198
10555 | AAC | IEEE 802 118 WiF (160 MHz, MC32, 99p¢ 95 WLAN 850 4986
10557 | AAGC | IEEE 02,1180 Wik (160 MHz, MCS3, 88pc do) WUAN 652 198
10558 | AAC | [EEE 8021 1ac Wi (160 MHz, MGS4, 96pcC 90) WLAN WE FeT)
10560 | AAC | IEEE 8021180 Wi+ (160 MHz, MCS8, 98pc dof WLAN 873 196
10561 | AAC | IEEE B02.1180 WiFs (150 MHz, MGS?, 85pc da) WLAN 8.56 186
10562 | AAC | IEEE B02.11ac Wikt (150 MHz, MCS8, 99p¢ 96 T WLAN [ 186
10853 | AAC tEEsaoz.uumheoum.ucu.mm | WLAN a7 196
10564 | AAC | IEEE 802.11g Wi 2 4 GHr (DSSS-OFOM, 6Mb0s, 86pc do) WLAN 8.25 366
10565 | AAC | IEEE 502,119 Wi 2.4 GHz 12 W08, 9995 ) WLAN 845 186
10868 | AAL 802,119 Wi 2 4 GHz (D555-OF UM, 18 Mbps, 86pc do) WLAR 813 105
10567 | AAC | IFEE 802,119 Wi 2.4 GHz (DSSS-OFDM, 24 Mops, 85pc dg) VILAN 8.00 260
10568 | AAC | IEEE 802.11g WiFI 2.4 GHz . 36 Nbps, 9990 95 WLAN 837 196
10565 | AAC | TEEE 802.11g WiFi 2.4 Gz (DSSS-OFDM, 48 Mbps, B9pc dc WLAN 810 06
0570 | AAG | IEEE 802 110 WIFI 2.4 GHz (DSSS-OEDM, 54 Mops, 99p0 o) WILAN 8.30 ZHE
10571 | AAC | IEEE 802.110 WF: 2.4 Gz 1 MOps, S0pe 4¢) WLAN 193 56
10672 | AAC | IEEE 802 110 WiF 24 GH2 (D553, 2 Mbps, 80pc WLAN 190 8.0
D573 | AAC | IEEE 802 110 WiFs 2.4 Gz (D5SS, 5.5 Mbos, B0pc da) WILAN 188 208
10574 | AAC | IEEE 802 110 Wik 2.4 GHz (D553, 11 Mbgs, 90p¢ 90) WLAN 188 0.6
10575 | AAC | TEEE 862 11g Wi 2.4 Gz (D5SS-OF DM, 6 Mbps, 80pc WLAN 50 =08
| 'D5TE | AAC | IFEE 502119 WiFS 24GHz , §MEps, B0pc do) WLAN 860 =8.8
VD577 | ARG | IEEE 802 110 WiFi 2.4 GHz (DSSS-OFDM, 12 Mbps, 90pe d2) WLAN 270 208
10578 | AAD | IEEE BOZ 11 WiFi 2.4 GHZ (DS35-OFDM, 16 Mbps, WLAN 349 T
10578 | AAD | IEEE 602 11g WiFi 4.4 GHZ DSSS-OFOM, 24 90pe WLAN 835 +36
10580 | AAD mmug\mue&%ﬁm.mw WLAN 876 | +98
10581 | AAD | TEEE 802110 WiFi 2.4 Gz (DSSS-QFOM, 48 Mbps, 90pc o2) WLAN 835 248
10582 | AAD E’ﬁﬁgv_m‘ﬁ‘o—n? DS9S-OFOM, 58 90pa de) WILAN 867 135
10583 | AAD | EEEF 802118/ WIFI 5 GHz [OFDM, 6 Maps. m!!!w WLAN (3 06
10584 | AAD | IEEE 802.11a/ WIF| 5 GHz (OFDM. 9 Meps, 90pe cc WLAN .60 198
10585 | AAD | IEEE B02.1 ta/ WIFI 5 GH2 (OFOM, 12 Mbps. Sopc dc) WOAN .70 185
10586 | AAD | IEEE 802.118/h WT| 5 GHiz (OFDM, 18 Mops. 50pc 0c) WLAN 849 386
10587 | AAA | TEEE B02,11ah WiF) & GHz 24 MRps, S0pc do) WLAN [ +86
10588 | AAA | IEEE 802.11ah WiF| 5 Gz (OFDM, 36, G0pc dc) WLAN 8.76 156
10553 | ARA mﬁmm WLAN 835 288
10550 | AAA | TEEE 502 11ah Wil 5 GHz (GFDM, 54 Mbps, 80pc dg) VILAN [XH <06
10567 | AAA | EEE 832 11n (HT Misnd, 20 Wes, MGSD, 8900 o WLAN 963 206
10852 | AAA | IEEE 802.11n [HT Mixnd, 20 Mz, MACS1, 60pe dc| WLAN a7 =80
10856 | ARA | IEEE 802 11n (HT Mivod, 20 Mz, MCS2, 90pe e WLAN [ <06
10564 | AAA | IEEE B0 110 HT Mixed, 20 Wiz, NCS3, 60pc dc) WIAN 874 =98
10595 | AAA | IEEE BOR2 110 HT Mixeed, 20 MHz, MCS4, 50pc dc) WLAN 374 )
10656 | AAA | IEEE 602 11n (HT Moted, 20 MHz, MCSS5, G0pe do) WLAN [Xd) =98
| 10557 | AAR | IEEE 802110 (HT Maxed, 20 MHz, MGS6, 50pc dc) WLAN 872 195
10508 | AAA | IEEE B02.11n (HT M, 20 Mz, MCS7, 80pc dc) WLAN 850 38
10589 | AAA | IEEE 802,111 (HT Mived, 40 MHz, MCS0, 90pc d¢) WO 679 298
10800 | AAA | WEEE 802.11n (HT Mixed, 40 MHz, MGS1, B0pe WOAN BEE 194
10801 | AAA | [EEE 802.11n (HT fixed, 40 MHZ, MCS2, 90pc o WLAN B.82 136
10602 | AAA | IEEE BOZ.11n (HT Wixed, 40 MHz, MC53, B0po de WLAN 8.04 186
10633 | ARA | IEEE B0Z.11n (MT Mixed. 40 MHz. MOSA, 9000 &2 WLAN .08 156
10804 | AAA | TEEE BOZ.11n (HT Mixeo, 40 MHz, MGSS, 80pc WLAN .76 168
10605 | AAA | IEEE 802.11n (HT Mived, 40 Mz, MCSS, B00c de) VLAN 887 iBE
10808 | AAL | TEEE 802,110 (HT Mixed, 40 MHz, MGST, D090 65) WLAN 882 168
10807 | AAC | IEEE 8021 1az WFT (20 MHz, MGSD, B0pE 9c) WLAN 8.64 =56
10608 | AAC | IEEE 802.11ac WiFi (20 MHz, MCS1, 90pc dz) WLAN 877 36
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10600 | AAC | IEEE 802 118c WiFi (20 MHE, MCS2, Sopc de) WLAN 257 +9.§
10810 | AAG | IEEE 802.11ac Wi 420 MRz, MCS3, S0pc de) WLAN 878 =58
10611 | ANG | EEE 602.11ac Wi (20 MHZ, ACSA, S0p: te] WLAN 870 36
10612 | AAG | IEEE 802 1tac Wirl (20 MiHz, MCSS, S0pe o) WLAN 877 08
10613 | ANC | EEE B0Z.11ac WF) {20 MHz2, MC38, 90pe dc} WLAN 0& 9.6
10614 | AAC | EEE 002.178c W) (20 MMz, MCS7, S0p: de} WLAN 850 195
10615 | AAC | IEEE BOZ.1)ac WE| (20 MHz, MCS8, SOpe de WLAN 862 98
10615 | ANG | EEE 8021140 WEI (40 MRz, NGSD, 90pe oo WLAN Baz 136
10817 | AAC | IEEE B02.11ac WIF| (40 MHz, PACS?, SCpe oo WIAN 881 98
10818 | ANC | IEEE 802 11ac WE| (40 Mz, MCS2. 80pc ¢ WLAN 558 94
10819 | AMC | EEE B0Z.110c Wil (40 M2, MCSS, 90pe d6 WLAN 586 +96
10820 | AAC | IEEE B02.17ac Wi (40 MHz, MCS4, S0cc do WLAN 887 138
10821 | AAC | REEE B02 1 Tac W (80 Mz, MCSS, 50pc o0 WL 877 0.6
10622 | ANC | EEE 602.11ac Wi (40 MHz, MCS8, 90pe o6 WLAN 868 +95
10623 EEE 802118 Wik (40 Mz, MCS7, 80pc do| WLAN Ea2 +98
10624 | ANC | EEE B0Z.11ac WEI (80 Mz, 50pc dc WLAN 3 296
10825 | ANG | EEE B02.114c W (40 MHz, MC38, 80pG da) WLAN 896 196
10628 | AAC | EEE RO2.11ac W (80 MHz, MCSD, S0pc oc) WIAN &8 45
10627 | AAC | =EE 021 1ac A 1, S0pC oc) WLAN (1] 196
10826 | AAG | WEE 602 11ac Wi (80 MHz, MGS2, S0pc do) WCAN a7t 98
10629 | AAC | IEEE B02 ) fac Wil (80 1Hz, MCS3, 50pc do) WLAN 3 96
10830 | AAE BOZ.11ac WiF! (80 MHz, MCS4, 90pc 0¢) WLAN B77 195
10831 | ARG | IEEE 802,180 W MM%&&; WLAN 657 198
10632 | AAC | IEEE 802.11ac WiF (80 MHz, 90pc de) WLAN [ 495
10633 | AAC | IEEE 802.11nc WiF: (80 MHz, MCS7, 90pc 0t) WLAN EE3 195
| 10834 | AAG | TEEE 802 1180 Wit (90 Mhz, Mcfl.“cwﬂ:dn) WiAN 560 98
10835 | AAC | IEEE 802.11ac WIF: (30 MHz, , 90pc d2) WLAN [T} 196
10536 | AAC Eﬁam.numoﬁm.ucso.mm WLAN 8.83 106
10837 | AAC | IEEE 802.1180 WiFi (180 MHz, MCS)1, 80pc a2 WLAN 878 166
10638 | AAC | IEEE 532.11ac WiF| mmEWﬁ';%: WLAN B.86 195
10639 | AAC | IEEE 502.11ac WiFi (160 MHz, MGS3, B0pc ot WLAN 8.85 496
10840 | AAC | TEEE 802.11nc WIFT (160 MHz, MCS4, 80pa oc) VAN 9.98 386
10641 | AAC | IEEE 932 11ac WFI wnc’ﬁ'm!m WLAN 906 | 486
T0BAZ | AAC | IEEE 302.11ac WiFI (160 MHZ, MGSE, 000 0% WLAN 9.06 08
10643 | AAC | [EEE 802 11ac WiFI (160MHE, MGS7, 90p0 o WLAN B89 <86
10644 | AAG | IEEE B2 11ac WiFi [180MHz, MCS, 90pc oc, WLAN a.08 G
TDBAS | AAC | ICEE 82 1130 WAFI (180 0pC o, WLAN EAL 96
10648 | AAC | TETDD 1 R, 5MHZ QPSK, UL Subi=2.7) {TE-T00 1198 Z8E
10647 | ANG | U 1 7B, 20MHz, OPSK, UL Sube2,7) LTE-TDD 1195 L5
D648 | AAC | COMAZO00 (1% Advanced) COMA2020 345 | =08
10052 | AAC | LTE-TDO JOFDMA, 5MHz. £-T14 3.1, Cllops \7E-T00 6481 <96
10863 | AAC | LTE-TDO mmm&mm%‘% TE-TOD 742 =08
10854 | AAC | LTE-TDD (OFDWAA, 15MH2 £-TH 3.1, Clgprg M%) UETHD 598 =00
10855 | AAC | LTE-TDO (OFOMA, 20MHZ £-TM 3.1, Clipoirg 44%) TE-TOD 721 136
10858 Fuine Wavaskorm (200 Hz, 10%, Test 10.00 138
10650 | AAC | Pulss Wavelorm (200 Hz, 20%; Test 32 85
10860 | AAC | Puisa Wan {200 Hz, 0% Test a8 135
10881 | AAC | Puise Wawiorm (200 Hz. 60%) Test 2z 26
10562 | AAC | Pulse Wavalorm (200 Hz, 80| Test 0.97 88
10670 | AAC | Blumiooth Low Enargy T 215 158
10671 | MAD | IEEE 802,11 (20 Mz, MCS0. 8002 o) WLAN 506 196
10672 | AAD | IEEE B02,118x |20 MMz, MCS1, 90pc oc, WLAN 857 86
10673 | AAD | IEEE 802.11ax {20 MHz, MGE2, 90pe e VILAN 878 266
0674 | AAD | [EEE 902 118K (20 Mz, S0pe do WLAR 576 168
10675 | AAD | IEEE B02.11x (20 MHz, MCS4. 50pc dc) WLAN 890 P
10676 | AAD | IEEE 802 11ax (20 MKz, MCSE, 80pc 00) WLAN 877 =86
10677 | AAD | IEEE 802 113x (30 MHz, MCS8, 80pc da WIAN 873 0.6
T0GTE | AAD | IEEE 602 11ax (20 MMz, MCS7, S0pc ac WLAN 878 BT
10879 | AAD s'm%mm WLAN (3 =T
70880 | AAD | IEEE BOZ 11ax (20 MHZ, MCS0, S0pc 02) WLAN &80 238
0881 | AAG 02 11ax (20 MHz, MCS10, 80pc do) WLAN a8 =00
10682 | AAF asmn-mummﬁi'.'wpc!!aq WLAN a8 Y
90669 | AAA | IEEE B0 1 1ax (20 MHz, MGS0, 99pc d9) WLAN 842 A6
70884 | AAC | TEEE BOZ 11ax (20 MHZ, MCS1, 89pc 6¢ WLAN 826 08
10685 | ANG | IEEE 602 113 (20 MHz, MCS2, 99pc de) WOAN [ 65
10686 | AAG | EEEE BO2.11ax (20MHz, MGS3, B9pc 05 WLAN BZE 0A
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10887 | AAE | IEEE B02.11ax (20 MHz. MCS4, 9300 o) WLAN 845 195
10688 | AAE | IEEE B02.11aX (Z0MHz, MCSS, 9300 oo W azs 86
10689 | AAD | IEEE B02.11ax (20 MHE MCSS, 9805 ooy WLAN 855 195
10890 | AAE | IEEE BOZ.11x [20MHz. MCS?, 33pc o WA 825 +396
10631 | AAB | IEEE B02.11ax (20 MHZ, MCSS, #8pc de) WLAN B25 195
10832 | AAA | IEEE B02.11ax (20MHz MCS3, 39pc dc) WLAN 828 308
10843 | AAA B0Z.11a% (20 MHz, MCS10, 99pc o) WOAN B2 195
10694 | AAA | IEEE B02.118x (20MHE MCS11, 83pc o) WLAN 857 195
10638 | AAA | IEEE 802, 1tax mm@yq WiAN 878 195
10608 | AAA | IEEF 802,118x (ADAMHZ, . 90pc at) WLAN B9% 198
10687 | AMA | IEEE B02.118x (40 MHZ, MCS2, 809¢ o) WLAN 861 198
10638 | AMA | EEEE BG2.1 lax (40 MHz, MCS3, 30pc oc) WO ) 185
10699 | AAA | IZEE B02.11ax (40MHZ, , 80p2 o, WLAN BE2 195
10700 | AAA | IEEE 02,11 8% (40MHz. MOSS, 90 o, WLAN 873 68
10701 | AAA | IEEE B02.11ax (40MHz, MCSS, 30p o) WLAN (3 198
10702 | AAA | IEEE B0Z.1!ax (AOMHZ, MGS7, S0pC 0) WiAN 70 198
10703 | AAA | IEEE B02.11ax (40MHz, MCSS, 80pc oc, WLAN (3 198
10706 | AAA | IEEE B02.11ax (40 MHz, MCS3, 80pc o) WLAN 8% 195
10705 | AAA | IEEE 802.11ax (40MHZ, MC510, 90pC 02) WLAN 869 +26
10706 | ANG | IEEE B0.11ax (A0MHE, MGS11, 80pt 92) WLAN =3 135
10707 | AAC | 1EEE BO2.1%ax (40MHz, MCS0, 89pc de! WLAN 832 06
10708 | ANG | IEEE B02.11ax (40MHZ, MGST, 90 05 WL 855 Py
10700 | AAC | IEEE B02.118x (ADMHz, MOSZ, 98pc o WLAN £33 195
10710 | AAC | 1EEE B02.1 Tax (40MHz, MGS3, B o6 WiAN 829 46
10711 | AAC | TEEE B02.11aX (40 MHZ, MCS4, 900 o) WLAN [ 98
10712 | AMC | EE B02.11ax ‘om‘ﬁﬁ"y« WA 267 95
10713 | AAC | EEE 802.1 fax (40MHz, , Bpc oc) WLAN 833 +96
10714 | AAC | EEE 802.11ax (40MHz, MGCS7, 98pc 0¢) WLAN [E3 195
10715 | AAG | IEEE B02.118x (10MHE, MCSS, 9890 o) WoAN B.45 195
10716 | AAC | IEEE B02.1 Tax (40MHz, MCSS, ac) WUAN 8.30 66
10717 | AAC | IEEE BOZ2.11ax (40MHZ, 0, 29pc oc) WLAN g8 195
10718 | AAG | TEEE D071 1ax (40MHE MOS11, 9800 oo WLAN 8. 108
10719 | AAC | IEEE B02.11ax {80 Mz, MCEQ, 5002 o) WLAN (K 265
10720 | AAC | IEEE 802.11ax {80 MMz, L g o) WLAN 8.87 156
10721 | ARG | TEEE 802.11ax (B0 MMz, MCS2. S0pc de) VLAN 8.76 286
10722 | AAG | IEEE B32.118x {80 MMz, MCS3. S0pe oc) WLAN 855 Z8E
10723 | AAC | IEEE B02.11ax (80 Mz, M54, S0pc d6) WLAR 870 156
10724 | AAC | IEEE 832,115 (60 MiH2, MGSS, 80pe da) WLAN 890 =66
10725 | AAG 1EEE 802,111 (60 MHz, MCS6, S0pc do WLAR 874 286
10726 | AAC | IEEE 802 11ax (80 MHz, MCS7, 50pc dc| WLAN [% =06
10727 | AAC neesmn-«é“uu"""ﬁ. 90pe dei WLAN 66 =a0
10728 | ARG 1ax (80 MHz, MCSS, 80pc dal WLAN 855 96
10729 | AAC | IEEE 802 114 (90 MHz, MCS10, 80pe dc) WLAN 854 08
10730 | AAC | IEEE BOG 11ax (30 MHz, MGS11, 8096 9¢) WIAN 867 198
10731 | AN mﬁa‘f&‘%m@m WIAN 842 05
10732 | AAC | IEEE 802.11ax (80 MMz, 1, 98pc do) WLW 846 98
10733 | AAC | IEEE B02.11ax (80 MHz, MGB2, 99pC 02) WA 840 98
10794 | AAC | iEEE B02.11ax (80 MHZ, MCS3, 98pc oc) WOAN 825 195
10738 | ANG | EEEE BOZ 118k (80 MHZ, MOSE, 930c oc WLAN £33 198
10736 | AAC | IEEE B02.11ax (BE0MHz. MGS5, 99p oc) WLAN 8.27 Fer)
10737 | AAC | EEE 802 11ax (E0MHz. MCSB, S9p0 0c) 8.96 196
| 10738 | AAC | IEEE 80211 64X (B0MHZ MCS?, 8390 o) WLAN 847 186
10739 | AAC | TEEE B02.11ax (BOMHz, MCSS, #pe de) WLAN 8.28 186
10740 | AAC | IEEE 802.11ax (RO M-z, MCS3, 980c dol WLAN 8.48 156
10741 | AAC”| TEEE 302.11ax {60 Mz, MCS10. 8502 oc| VAN 440 96
10742 | AAC | TEEE B02.11ax (80 Mz, MCS11, 99p0 0, VAN 843 <8E
10743 | AAC | IEEE 802.11ax {180 Miz, MGSD, 90pc de B3¢ 256
10744 | AAC | [EEE 802.11ax {100 Mz, MCS?, Sop do| WLAN W16 =88
10745 | AAG | IEEE B02.11ax (160 MHz, MCS2, 50pe o0 WLAN 889 Y3
10746 | AAC | IEEE 8G2.11ax (160 Mz, MGS3, 90pc 05) WLAN 11 <95
10747 | ARG | IEEE 802,114 (160 MH2, MCSA, B0pc do) WLAN 904 =96
10748 | AAC T1ax (160 MHz, MCSS, 50pc dgj WLAN am =96
10745 | AAG | IEEE 802112 (160 MHz, MGSE, B0pe 92) “WLAN 880 -as
10750 | AAC | IEEE 802 11ax (183 MHZ, MGS7, 80p6 92) WLAN a7 98
10751 | AAC BO2 11ax |00M.“M%ggdq WLAN 882 =00
10752 | ANG | IEEE 802.112x (160 MHz, , B0pe o) WIAN [ 94
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10753 | AAC | IEEE BO2 1142 (160 Mz, MCS10, S0pe d¢) WLAN 9.00 =06
10754 | AAG | IEEE 802 11ax (180 MHz, MCS11, 50pc do) WLAN 836 268

TI0755 | AAC | IEEE 802 11ax (190 MH2, MCS0, 96pc do WLAN 854 106
D786 | AAC | |EEE 8021 1ax (150 Mz, MCS1, 8epc VILAR 877 208
I0757 | AAG | IEEE 808 11ax (180 MH2, MGS2, 996¢ 9¢) WILAN 877 288
10758 | AAC | IEEE 802.11ax (160 M2, MCS3, 89pc 90 WLAN 569 2008
10759 | AAC | IEEE 202 11as (180 MHz, MCS4, S5pc do) VILAN 558 256
TI0780 | ARG | IEEE 802 11ax (160 MHZ, MGS5, 99p¢ 0C) WIAN 840 =06
10761 | AAC | IEEE 802 1122 (160 MHz, MCSS, S8pc do) VILAN 858 08
10762 | ANC | TEEE 802 11ax (180MHz, MCS7, 98pc o) WEAN 84 =56
10763 | AAC | IEEE 802 114 (160 MHa, MGS8, 98pc 90) WLAN 853 86
107684 | AAC | IEEE B02 17ax (160 MHz, MGS3, 98p¢ dc) WLAN 851 298
10708 | ANC mfi'mm 4 10, S8pc da) WLAN 854 +3.6
10786 | ANG | IEEE 021 1A% (160MH2, MCS11, 88pc 0¢) WLAN 51 =98
10767 | AAC | 50 NR (CP-OFDM, 1 B, 5MHZ GPSK, 15 #5z) SGNAFRI TOD | 799 =T
D768 | AAG | 53 NA ( m 10MHz. QPSK, 15 wH2) SGNAFRI TOD | 801 0.0
70780 | ANG | 50 N (CP-OFDN. 1 7. T5WHZ OPSK. 15 %4) 5G NA FAT TDO | 841 PN
10770 | AAC | SGNR [ 1 A8 20MHz, OPSK, 15 EGNRFAI TOD | &0z 286
07T | AAG wﬁmmw SGNRFAITOD | 802 =08
10772 | AAC | 50 MR (CP-OFDM. 1 RE. 30 MHz, CPSK, 15 kHz) 5G NREAT TOD | 823 -5
10773 | AAG ﬁn@iwmm& 16 wHz) SGNAFRI TO0 | 843 =06
10774 | AAG | 56 NA (GP-OFDM, 1 AB. S0MHE, GPSK, 15 KHE) 5G NRFR1 TOD | 802 Prrs
10775 | AAG | 5G MR (CP-OFDM, 50% RB, SMHE, OPSK, 15 ke BGNA FAT TDD | 3431 L8E
D770 | AAC | 5G NA (CP-OFDR. 50% RE, 10 MHz, QPSK_ 15 KHz| SGNAFAI TOD | &% =00
10777 | AAG | 5G N (CP-OFDM. 50% A, 15 Mis, QPSK. 16 kHa) 5GNRFA1 TOD | &30 98
VD778 | ARG | 58 NR (CP-OFDM. 509% A8, 20 MKz, GPSK, 15 Kz} 5G NA FA1 TO0 am 08
10778 | AAC | 50 NA (CP-OFDM, 50% AB, 25 MHz, QPEX, 15 kHz} SGNRFAITOD | 842 =80
10780 | AAC | 5G NA (CP-OFDM, 50% RE, 30 MiHz, GPSK. 15 kHz) SGNRFAI TDD | 838 98
10781 | ANC | 5G NA (CP-OFDI, 50% AB, 40 MHz, OPSK, 15 kHz| SGNARFAI TOD | 833 38
10783 | AAC | 50 NR (CP-OF DM, 50% RB, 50 MHz, OPSK, 15 kiz) SGNAFATTOD | 843 )]
10783 | AAC | 53 NA (CP-OFDM, 100% B, 5 MHz, QFSK, 15 KNz 50 NAFRI TDD | 831 FeT
10784 | AAG | 5G NR (GP-OFDM, 100% AB, 10 MHz, QPSK, 15 kHz, SGNAFAI DD | 829 98
| 10785 | ANG | 5G NA [CP-OFDM, 100% AB, 15 MHz, OPSK, 15 kHz SGNAFAITO0 | 840 FTY]
T0780 | AAC | 50 NA [CP-OFDM, 100% RB. 20 MHz, GPSK, 15 kHZ) 5GNAFAT TDO | Bas 136
10787 | AAC mﬁ‘ﬁmam—sw.wnsw SENAFATTDO | 844 198
10788 | AAC | 5G NA (CP-OFDM, 100% AB. 30MHz, OPSK, 15 kHz SGNA FR1TOO | 8.8 285
10789 | AAC | 50 NA {CP-OFDM, 100% HE. 40MHz, GPSK, 15 6H3) SGNA FRY TD0 | 8.37 196
10790 | AAC | 5G NA (CP. , 100% A5, 50 MHE, QPSK, 15 i) SANAFRI TOD | 6.0 266
10781 | AAG | GG NA (CR-OFDM, 1 AB, 5 Mz, 30 kHz) 5G NA FRYT00 | 7.83 15E
10792 | AAC | 50 NR (CP-OFDM, | AB, 10 MKz, 30 kHz) 5G NA FRY TOD 7.92 196
10785 | AAC | 5G NR (CP-OFDM, 1 AB, 15 MHz, OPSK, 30 KHz SGNAFRI TOD | 785 286
10784 | AAC | 5G NA (GP-OFDM, 1 AB, 20 MHz, OPSK, 30 kHz) 5Q NAFRITOD | 7.82 286
10798 | AAC | BGNA cromma.zsun:. 30 kHz EG NA FRT TDD | 7.84 206
10796 | AAC | 50 NA (CP-OFDM, 30 MHz, . 90 WHE) 5G NR FAY TOD | 782 =68
Ti0767 | AAC | 5G NA (CI Eﬁn‘ HB. 40z, GPSK, 30 Wz) EGNRFRITO0 | 801 <46
10756 | AAC | 5G NA (CP-OFOM, 1 AB, S0MHz, OPSK, 30 %z) SGNRFAI TOD | 789 08
10758 50 NA (CR-OFDM, | AR, £0MHz. QPSK, 30 12) 5G NA FAT 793 08
16801 | AAC | 50 NA (CP-OFDM. | A8, EOMHZ, GPSK. 30 EGNAFAITOO | 789 06
10802 | ANC | 5G NA (CP-OFOM, 1 78, G0 MHE OPSK, 30 ) SGNAFAT TDD | 787 08
| 10803 | AAE | 5G NA (CP-OFDM, | A8, 100MHzZ QPSK, 30 k1) SGNAFARITO0D | 748 =98
10805 | AAD | 50 NR (CP-OFOM, 50% AB, 10 MHz, GPSK, 30 KHz SGNAFATTOD | &8 135
10000 | AAD | G NA (GF-OFDM, 50% RB, 15 MHz, OPSK, 30 kHz. 5GNAFAI TDD | 837 198
1 AAD |50 N (CP-OFDM, 50% RB. 30 MHz, GSSK, 30 kHz) SGNAFRITOO | a4 FEr)
10610 | AAD | 53 NAL{CPOFDM, 50% RB. 40 MHz, OPSK, 30 kHz) 5GNR FH1TD0 | 804 198
10812 | AAD | 66 NA RB. 60 MHz, OPSK, 30 kHz) 50 NA FR1 TDO 8.36 196
10817 | AAD sam«wowm 1mn&smu.ovsn.aow SGNAFRI TD0 | 8.35 168
10818 | AAD | 5G NR (CP 00% R8, 10MHz. CPSK, 30 WHz) FR1T00 | 8.4 156
10818 | AAD mmmmﬁm 1mnmsmz.opsx 30 WAz 50 WA FRY TOD | 8.33 206
10820 | AAD | 5G NA (GP-OFDM, 100% A8, 20MHz. GPSK, 30 EGNAFAI TO0 | 6.90 186
10821 | AAC samgomu. 100% P8, 25 NiH2. QPSK. 30 Kz, SANAFAITOD | Al 186
10822 | AAD | 5G NR 100% P, J0MHz, OPSK. 30 kHz SGNAFM TOD | 841 =06
10823 | AAC | 5G N (CP-OFDM, 100% RB, A0MHz. OPSK. 30 hHz) 5GNAFAI 70D | 896 =56
10824 | AAD | 56 NR (CP-OFDM. 100% RB, 50 MiHz, QPSK, 30 iz} EGNAFRITOD | 839 06
10675 | AAD | 5G NR %&ﬁ‘-—_amna.mm OPSX_ 20 kHz) 5GNAFATTOD | 841 95
10627 | AAD | 58 NR (GP-OFDM, 100% RB, 80 Hz, GPSK, 30 k) SGNAFAI TO0 | a4z -3
10828 5G NR (CP-OF DM, 100% RB, 30 MHz, GPSK, 30 kHz) SGNAFRI TOD | 842 a8
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10823 | AAD | &G NF (CP-OFDM, 100% BB, 100 MHz, OPSK, 30 kHz) EGNAFAI TDD | 840 +86
10830 | AAD | 5G NR {CP-OFDM, | RB, 10MHz, QPSK. 60 k) GGNAFRITOO | 763 A5
10831 | AAD | 60 NA {GP-OFDM, 1 AB, 15 iz, GPSK. 60 ke, SGNAFRTTOD | 7.73 08
10832 | AAD | &G NR (CP-OFOM, 1 RB, 20 hHz, OPSK. 60 ki) SGNAFRI TOD | 774 198
10833 | AAD | 50 NR (CP-OFDM, | RB, 25 MHz, QPSK, 60 kHz) SGNRFRITOD | 7.70 98
10834 | AAD | G NA [CP-CFDM, 1 AB, 30 Mz, OPSK_ 20 hHz) SG MR FAI TD0 | 7.7% 198
10835 | AAD | G NA [CP-OFDM, | RS, 40 Mz, QPSX, 60 hHz SGNAFATITOO | 7.70 96
10835 | AAE | 50 NR (CP-GFOM, 1 AB, 50 MMz, GPSK. 60 KHE) 5GNA FR1TD0 | 7.68 08
10837 | AAD | 56 NR {CP-OFDM, 1 RB, 60 Miz, QPSK_ 60 k! SGNAFAI DD | 788 198
10835 | AAD | &0 NF {CP-OFDM, | RS, B0 Mz, GPSK. 60 kHz 5GNAFAT DD | 7.70 106
10840 | AAD | 50 N (CR-OFDM, 1 RB, 00 1AHE, QPSK. 60 ki) SGNA PRI TDD | 767 a8
10821 | AAD | 5G NR (CP.CFOM, 1 R, 100 Mz, OPSK_ 80 ki) GENAFRITOG | 7.0 a8
10843 | AAD | 5G N& (CP-OFDM, 50% A8 15MHz, GFSK, 60 kH2) 5GNAFRTTO0 | 849 128
10848 | AAD | S0 NR (CP-OF DM, 50% RB. 20 MHz, CPSK, 60 kHZ) SGNAFAT TDO | &34 PrY
10858 | AAD | 53 N& (CP-OFDM, 50% RE. 30 MHz, QPSK, 60 kHz) SGNAFRI OO | BA! 98
10854 | AAD | 5G NR {GP-OFDM, 100% RE, 10MHzZ, GPSK, 60 WHI) SGNA FR1TO0 | 804 308
10855 | AAD | 50 NR (CP-OFDM, 100% P8, 15 MHz, OPSK, 60 SGNAFAI TDO | 8.6 196
10855 | AAD | 5G N& {CP-OFDM, 100% RB. 20 MHz, GPSK, 80 KkH2) SGNAFRI TDO | 8.97 148
10857 | AAD | 50 NR (GP-OFDM, 100% RB. 25 MHE, CPSK, 80 SGNAFAT TOO | £.48 <88
10858 | AMD | 5G N |CP-GFDM, 100% RB. 30 MHz, OPSK, 50 kiHz) 5GNAFA1T00 || 838 196
10859 | AAD N {CP.OFOM, 100% R&, 40MHz, GPGK, 60 WH2 SGNA FR1TDD | 804 396
10880 | AAD | 50 NR (CP-OFDM, 100 R, 50 MHz, OPSK, 60 KHz SGNAFRI 10D | 841 198
10861 | AAD | 5 el (CP-OFDM, 100% RB, 60 MHz, CPSK, 60 kHz, SGNAFAITOO | 640 148
10883 | AAD | &G NS (CP-OFOM, 100% AB. 50MHz, GPSK, 60 WHZ) SOMA PRI TDO | 841 94
10864 | AAE | 5G N {CP-OFDM, 100% RB, 90 MHz, OPSK, 60 hHz) BGNA FRY 10O | ear 195
10865 | AAD | 53 NR {CP-OFDM, 100% RE, 100 MHz, OFSK, 60 kHz)| SENAFRITDO | 841 196
10856 | AAD | &3 NA , 1 A8, 100 M-z, OPSK, 30 KH2) SGNAFR1 TOD | 568 ]
10868 | AAD | 5Q NR (OF T4-GFOM, 100% AB, 100 MHz, GPSK, 30 kHZ) 5GNA FA1 10D [ 195
10880 | AAD | 50 NR [OF T=OFDM, 1 RS, 100 Mz, QPSK. 120 1Mz SENAFRZTDO | 578 148
10870 | AAD | 56 NA (DF -=-OFOM, 100% RB, 100 WL— 120 kHz] SONAFRE TDD | 688 398
T0871 | AAD | 56 NA (DFT-5-0FTM, 1 AB, 100 Mz, 16QAM, 120 kHE) 5G NA FR2 D0 (%53 198
10872 | AAD | 5G N (DF T-+-OFDM, 100% AB, 100 MHz, 160AM. 120 kiHz) SGNAFR2TOO | 682 a8
10873 | AAD | 5G NA [DF T-=-OFDM, | B8, 100 MHz, BAGAM, 120 kHz) SGNAFR2TOD | 6.8) 358
10878 | AMD | 50 NA [DF T-OFDM, 100% RB, 100 MH2, G4QAM, 120 kH42) SGNAFR2 100 | 668 196
| 10875 | AAD | S0 N (CP-OFDM, 1 RB, 100MHz, OPSK_ 120 £y D0 | 778 198
10876 | AAD | 5O WA {CPGFDM, 100% RB, 100 MHz, 130 kHZ) SGNAFR2TDD | 8.8 196
10877 | AAD | 5G NA { |1 RB, 100 MHz, 16QAM, 120 kHz) 5G NA FE2 100 7.56 198
10878 | AAD | 5G NR (CP-OFDM, 100% BB 100 MHz, 150AM, 120 KHa) SGNA FRETDD | B4t 266
10879 | AAD | 53 NR (CP-OFDM, 1 RB, 100 MiHz, B4QAM, 1203 SONAFRZ DD | 6.12 188
10880 | AAD | BG NE (GP.OFOM, 100% R m"—wom""‘mﬁ- 20 kHa) SGNAFRZ 00 | 8.38 198
10831 | ABD | 5G NA (DFT-5-OFOM, 1 RB, 50 MHz, OPSK, 120 kz] 56 NA FR2 100 575 206
10832 | AAD | 5G N (DF T-2-OFDM, 100% P8, £0MHz, GPSK, 120 647) SGNAFRZTOD | 596 18E
10885 | AAD | 50 NA (DFT-2-OFGM, 1 RB, 50 MHz, 16GAM. 120 k2) 5GNAFRZ 10D | 6.57 196
10884 | AAD 5 | 100% B, 50 MHE. 18GAM, 120 kHz) EGNAFRZ 10D | 653 =80
10885 | AAD | 5G NR (DFT-4-OFDM. 1 RB. 50 MHz, BS0AM, 120 &) SGNRFR2TOD | 661 296
10886 | AAD | 50 NR (DF 7-5-OFOM, 100% R, 50Nz, GAGAM, 120 RHE) SGNAFAZTDD | 665 =06
10887 | AAD | 5G NA (CP.OFGM, 1 RB, 50MHz, OPSK, 120 EGNRERZ TOO | 7.70 =00
10888 | AAD | 50 NR (CP-OFDM. 100% RB, SOMHz, OPSX_120K2) | SONRFRZTOD | 83% <86
10886 | AAD | 5 NR (CP-OFDM, 1 AB. 50MHz, 16QAM, 120 kH) EGNAFRZTOD | 802 =06
10880 | AAD | GG NR (GP-OFDN, 100% B, 50 Mz, TBGAM, 16 kHz) 5GNRFAZ 700 | 840 =08
10881 | AAD | 5G N (GP-OFDM. 1 AD. S0MHz, 660AM, 120 kH) SGNRFA2TO0 | 813 =86
10692 | AAD | 56 MR 100% RB, 50 MHz, B4AQAM, 120 KHz) SGNRFA2TOD | 841 08
10887 | AAD | SGNA %ﬁ AR, 5 MHz, OPSK, 30 112) SGNAERT TOD | 568 =08
T0B0E | AAD | 5G NR (DF -8-OFDIM, 1 AB, 10MHz, GPSK, 30 kiz) SO NRFRI TOD | 567 <85
| D899 | AAD | 50 N (DFT-5-OFDM, 1 BB, 15MHz, OPSK, 30 ) 5GNAFRI TOD | 557 =08
TI0800 | AAD | 5G NA 1 RB. 20 MH2, OPSK, 30 #iz) SGNAFAI TOD | 568 =08
10801 | AAD NR (DFT-5-OFDM, 1 B, 25MHz, CPSK, 30 SGNAFR1TOD | 588 296
10502 | AAD | 50 N (OFT-=-OF DM, 1 B8, 20MHz, GPSK, 30 AHz) SGNAFAI TOD | 568 A6
10003 | AAD | 5G NA (OFT-5-OF M, 1 8, A0MHZ, GPGK, 30 Wz} SGNAFRITOD | 6568 48
10804 | AAD | 5G N& ([DF T-5-OFOM, | 78, 50 MHz OPSK, 30 Hr) SGNAFRITDD | 668 a8
10808 | AAD | 5G NR (DFT--OFDM, 1 RB, 60 MHz, QPSK, 30 kHz) 5G NR FR1 TDD 568 2496
10906 | AAD | 50 NR (OF T-+-OFOM, | RS, EOMHz, GPSK, 30 MH1) SGNAFAI 10D | G668 06
10807 | AAD | &G NA (DF T-5OF DM, 50% RB, 5 MHZ, OPSK, 30 kHz) SGNAFAITO0 | 678 I=r]
10908 | AAD | 5G A DFT-6-OFDOM, 50% RB, 10 MHz, OPSK, 30 kHz) SGNAFRTTOD | 653 196
10900 | AAD | 5G A (DFT-s-GFDM, 50% AB. 15 MHzZ, OFSK, 30 kHz) SENAFAITOD | 546 95
10810 | AAD | BG NR (DF T5-OF DM, 60% RB. 20 MHz, QPSK, 30 kz) 5GNAFRIT0D | 6,88 195
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10811 | AAD | 5O NR (DF T-6-OFDM, 5% FiB, 25 MHE, GPSK, 30 #1z) SGNARFRITOO | 698 1986
10812 | AAD | 5G NR (DFT-5-OFDM, 50% A8, 30 MHz, GPSK, 30 kHz) SGNRFATTO0 | 584 186
10613 | AAD | 5G NA (DF T-5-OFOM, 50% RS, 40 MHz. GPSK, 30 ¥Hz) 5GNA FR1T00 | 564 156
10914 | AAD | 5G NR (DF 1-5-07 DM, 50% 18, S0 MHz, GPSK, 30 kHz) SENAFRITOO | 585 1695
10815 | AAD | 5G NR {DFT.2-OFDM, 50% S8 E0MHz. GPSK, 30 k2) 5GNAFR1T0D | 6.89 188
10515 | AAD | 5G N (OF T.5-OFDM, 50% 75, B0MH2, GPSK, 30 WAL 5GNA PRI TDD | 5.87 188
10917 | AAD | 5G NR (DF 7-8-OF DM, 50% RB, 100MHz, OPSK, 30 kHz) SGNAFRI TOO | 504 96
10818 | AAD | 5G NF (DFT-5-OFDM, 100% A8, SMHz GPBK, 30 k) SQNRFRITOD | 500 68
10819 | AAD | 5G NR (DF T-5-OFOM, 100% R8, 10MHZ, OPSK, 30 W) SGNAFRYTDD | 5.86 186
10620 | AAD | 50 NR (DFT-5-OFOM, 100% RB, 15 MHz OPSK, 30 kHz) SGNAFAI TOG | 587 08
10821 | AAD | 5G NR (DFT.5.QFOM, 100% F8, 20MHZ, OPSK, 30 4H2) SG NAFRI 7DD | 584 18E
10822 | AAD | 5G NA | 100% RB, 25MHz. OPSK. 30 SGN& FRI TOG | 5.82 186
710523 | AAD | 50 NR (DF-3-OFOM. 100% RS, S0MMHz, GPSK. 30 1700 | 5.4 06
10624 | AAD | 5G NA (GFT5-OFDM, 100% A8, 40Nz, QPSK, 30 WHz SGNAFRITOD | 584 186
10825 | AAD | 5G NR (DF7-5-OF DM, 100% RS, 50 MiHz, QPSK, 30 kHz! SGNRFR) 10D | 585 96
10826 | AAD | 50 NR (DFF-5-OFDR. 100% B, 60 MHz, OPSX, 30 kiHz! EGNR FRI TOD | 54 <06
10827 | AAD | SGNA | 100% AB, B0 MHz, GPSK, 30 Kz} 5G NRFAI TOD | 594 06
10078 | AAD | 5G NR (DFT-5-OFDM, 1 AB. 5MHz, GPBK, 15 kHz) NAFAI FOD | 552 =88
10029 | AAD | 5G NR [DFT-=-OFDI, 1 B8, 10MHz, OPSK, 15 912 5G NAFRT FOD | 442 286
10830 | AAD | 5G NA [DET-5-OFDI, 1 B, 15MHE, GPSK, 15 bz SGNRFAI FOD | 552 98
10031 | AAD | 50 NA [DF T+-OFDM, 1 BE 20MHz, QPSK, 15 k7 5GNR PRI FOD | 551 T
70832 | AAB | 5G NA (DET. 1 BB, 25MHz, OPSK, 15 Wz SGNAFAI FOD | 581 106
10533 | AAA | 3G NA (DFT-5-OFDM, 1 A8, SONHZ OPSK, 15 0iz) SGNAFAI FOD | 551 Py
10934 | AAA | 50 NR [DF I-s-OFDM, 1 A8, 40MHz. OPSK, 15 SGNAFATFOD | 581 146
10035 | AAA | 5G NRA (DFT-s-OFOM, 1 B8, S0MHz, QPSK, 15 &) SGNAFAI FDD | 881 108
10936 | ANG | 3G NA | S0% R, 5 MHz, QPSK, 16 kHz) FENAFAIFOD | 590 Y]
10337 | AAB N [DET-5-OF DM, 50% RB, 10 MHz, GPEK, 18 kHz SGNA PRI FOD | 577 4%
10038 | AAB | 5G N [DF T-=-OFDM, 50% RB, 15 MHz, OFSK, 15 KHi) SGNAFRIFDD | 580 98
10838 | AAB | 8G NH (DET-3.OFDM, 50% RB, 20 MRz, OPSK, 16 kHZ G NA FR1 FOO 3 154
10580 | ANE | 5G 14 (DFT-8-OF DM, 50% RB, 25 MHz, GPSK, 15 kHx SGNRFRIFDO | 688 188
10941 | AAS | 50 NR (DFT-s-OFDM, 50% RB, 30 MHz, 15 WH2) SG NR FR1 FDO 583 1956
10042 | AAB | 5G NA (DET. , 50% RB, 40 MHz, OPSK, 15 kHz| “5GNAFRY FOD | 586 188
10943 | AAS | 56 & (DFT--OFDM, 50% RB, 50 MHz, GFSK, 15 5G NRA FR1 FDO 556 198
10988 | AAS | 5G N (DF T-=-OFDM, 100% BB, 5 MHz, OFSK, 15 SGNAFRIFOO | 561 186
10945 | AAB | 6G NR (DFT--OFDM, 100% A8, 10 MHz, QPSK, 15 NAFR1FDD | 6,85 188
10848 | AAC | 6G NR (DF T5-OFDM, 100% BB, 15MHz, GPSK, 15 SGNAFRIFDD | 583 436
a7 5G NR (DF 1-4-OFDM, 100% B, 20 MHz. GPSK, 15 EGNAFRIFOD | 587 3008
10945 | AAB | BG NA (DFT.5.0FOM, 100% A6, 25MHz. QPSK. 15 SGNA PO FOD | 594 206
(10848 | AAB | 56 N (DFT.5.0FOM, 100% B, 30 MHz. QPSK, nsu-u! ﬂ;"' EGNAFATFDD | 587 206
10860 [TAAB | 5G NH (DFT-6-OFDW, 100% R, 40 Mz, GPSK, 15 hH2) SGNAERTFOD | 594 =68
1085¢ | AAB | 5G NI (DF F-5-OFDM. 100% RB, 50 MHZ, QPSK. 15 kHa) 5G NA FRY FOD 542 <86
10852 | AAB | 5G NA DL (GP. TM 3.1, SMHE E4-0AM, 15 kHz) 50 NA FRT FOD | 825 08
10853 | AAB | 5G NA OL (CP-OFOM. TM 3.1, 10 M-z, 15 kHz) SGNRFAIFOD | @15 08
10554 | ANE | 5G A DL (CP-OFDM. TM 3.1, 15 Mz, 64-0AM, 75 kiz] GGNAFRT FOD | 823 138
10955 | AAB | 50 N DL (CP-OF DI, TM 3.1, 20 14Hiz, BA-CAM, 16 kHz) SGNAFATFDO | BAZ 198
10950 | AAB | 56 N& OL (CP-OFDM, TM 3.1, § MMz, 64.-GAM, 30 kHz) SGNA PRI FOO | B.IA 356
10857 | AAC | 5GNA DL (CP-OFDM, TM 3.1, 10MHz, 64.GAM, 30W1z) | SGNAFRIFDD | 841 196
10953 | AAB | 50 NRDL |CR-OFDM, TM 3 1, 15 MHz, 58-OAM, 30 K+2) SGNAFAIFOD | 8,81 386
10950 | AAB | BG NR OL (CP-OFOM, T 3.1, 20 MHz, 54.QAM, 30 542) 5G NAFR1FOD | 893 286
| 10860 | AAB | 50 N DL (CP-OFOM, TH 3.1, 5 MHz, 84-0AM, 15 i) SGNAFRITOD | 932 556
10881 | AAB_| 50 NR OC (CP-OFDM, TH 5.1, 10MHE, 56-GAM, 15 k) EGNAFAITOD | 936 296
10862 | AAB | 5G NA DL (GP-OFDM, TH 3.1, 15 MHz, 56-0AM, 15 WHz) EGNAFAI TOD | 940 06
10863 | AAE | 56 MR DL (CP-OFDM, TM 2 1, 20 MHz, 64-GAM, 15 kHz SGNAFATTOD | 945 08
10664 | AAR | 50 NA DL (GP-OFOM, TM 3.7, 5 Mz, G4-QAN. 30 KHz) SGNAFAI TOD | 929 Y]
70065 | AAB | 53 NA DL (GP-OFDM, TM 3.1, )0 MMz, 63-GAM, 30 ki) BGNAFAI TOO | 947 A8 |
T0866 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 15 Mz, S4-QAM, a0 KHz) 5G MR FRI TOD 855 28
| JUSET | AAS | 50 NA DL (CP-OFDRL TM 3.1, 0MIZ, B4-OAM, 30 kHz) [ SGNRFATTOD | 42 86
10058 | AAB | 50 NA DL (CP-OFDA. TM 3,1, 100 MMz, E4-OAM, 30 kHz) SGNAFAT 100 | 049 98
10972 | AMS | 63 NA € . 1 AR, 20 Wz, QPSK, 15 kHz) GGNRFRITDO | 1168 194
10873 | AAZ "1 5G NR [DFT-=-OFDM, | AB, 100 Mz, QPSK, 30 kHz) SGNAFA1TDD | 9.06 i35
10974 | AAB | 50 NA , 100% RB. 100 MHz, 256-QAM, 30 kHz) SGNAFRY 100 | 10.28 108
10978 | AAA | ULLA BOR ULLA 2.29 108
10679 | AAA | LLLA HDAA ULLA 7.02 168
10880 | ABA | ULLA HDRE ULLA 6.62 266
10851 | AAA | ULLA HDAp4 OLLA 150 =66
10682 | AAA | ULLA HORpl LA 144 0.6
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10983 | AAA | 50 NA DL (CP-OFDM, TM 3.1, 40 Mz, B4-CAM. 15 RH2) SGNRFA1TOD | 941 08
10984 | AAA | 5G NA DL (GP-OFDM, TM 3.1, 50 NHz, BL-0AM, 15 iz} SGNAFAI TOD | 84 =88
10985 | AAA | 50 NA DL (GP-OFDM, TM 3.1, 40 NHz, B4-0AM. 30 kHz SGNAFAI TOO | 654 =58
10885 | AAA | SG NA DL (CP-OFDM, TM 9.1, 50 MMz, 64-QAM, 30 hHa 5GNA FATTO0 | 950 =06
10887 | AAA | 5G NA OL (CP-OFDM. TM 3.1, £0 Mz 64-OAM, 30 kHe SGNRAFAI TOD | 953 =86
70080 | AAA | 50 NR DL (GP-OFDM, TM 3.1, 70NHz, 64-0AM, 30 kiHz) 5G NF FRI TOD 538 ~9E
10588 | AAA | 5G NA DL (CP-OFDM, TM 3.1, BON2. 64-GIAN, 30 kHz) 50 NRFRI TO0 | 933 206
10880 | AAA | 5G NA DL (GP-OFDM, TM 3.1, SONHz, B4-0AN. 30 kHz) SGNRFR1TDD0 | 852 =08

 Unoertainty is determined using the max. deviation from linear response applying rectangular distribution and is expressed

for the square of the fleld value.
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Glossary
TSL tissue simulating liquid
NOBMx v,z songitivity In free space
ConvF sensitivity in TSL / NORMx,y,z
oce dicde compression point
CF crest factor (1/duty_cycle) of the RF signal
A B CD modulation dependeant linearizalion parameters

Polarization ¢ o rotation around probe axis

Polarization {0 rotation around &n axis that is in the plane normal 1o probe axis (at measwrement center), Le, 0 =018
normal 10 probe axis

Connector Angle  information used in DASY system 1o align probe sensor X 10 the robot coordinate system

Calibration is Performed According to the Following Standards:

a) |IEG/EEE 82208-1528, "Measurement Procedure For The Assassment Of Specific Absarption Rate Of Human Exposure
To Radio Frequency Flelds From Hand-Held And Body-Worn Wireless Communication Devices ~ Part 1528: Human
Models, Instrumentation And Procedures (Frequency Range of 4 MHz to 10 GHz)", October 2020.

b) KDB 865664, "SAR Measurement Requirements for 100 MHz 10 6 GHz"

Methods Applied and Interpretation of Parameters:

« NOAMx,y.z: Assassed for E-field polarization ¢ =0 (f < 900MHz In TEM-cell; f > 1BO0OMHz: R22 waveguide), NORMx .z
are only intermediate values, Le., the uncertainties of NORMx.y,z does not afiect the E-fiald uncertainty inside TSL (see
below Convl),

NOAM(Txy.z = NORMYx,y.z * frequency._response (see Frequency Respanse Chart), This linearization is implemented in
DASY4 software versions later than 4.2. The uncertainty of the frequency rasponse is included in the stated uncertainty of
ConvF,

DCPx.y.z: DCP are numaerical linearization parameters assessed based on the data of power swaep with CW signal. DCP
does not depend on frequency nor media,

PAR: PAR is the Peak to Average Ratio that is not calibrated but determined based on the signal characteristics

Axy.z; Bxyz; Cx yz: Dxy.z; VAxy.z: A B, C, D are numerical linearlzation parameters assessed based on the data of
power sweep for specific modudation signal, The parameters do not depend on frequency nor media. VR | the maximum
callbration range expressed in AMS voltage across the diode.

Convi- and Boundary Effect Parameaters: Assessed In fiat phantom using E-field (or Temperature Transfer Standard for

f = 800MHz) and Inside waveguide using analytical fieki distributions based on power measurements % f > B0OMMZ, The

same selups are used for assessment of the parameters applied for boundary compensation (alpha, depth) of which typical

uncertainty values are given. These parameters are used in DASY4 software to improve probe accuracy closa to the
boundary. The sensitivity in TSL corresponds to NORMx,y.z * ConvE whareby the uncartainty correspands 10 that given for
CorvF, A trequency depandent Conv is used in DASY version 4.4 and higher which aliows extending the validity from
+50 MHz to =100 MHz.

Spherical sotrapy (30 deviation from isotropy): in a field of low gradients realized using a flat phantom exposed by a patch
antenna,

No tolerance required,

« Connector Angle: The angle is assessed using the information gained by determining the NORMY (no uncertainty required).

Sensor Offset: The sensor offset comesponds 1o the offset of virtual measurement center from the probe 1ip (on probe axis).
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Parameters of Probe: EX3DV4 - SN:7751

Basic Calibration Parameters
Sensor X Sensor Y Sensor Z Unc (k=2)
Norm (uV/(Vim)®) A 052 0.56 0.60 +10.1%
DCP (mV) B 108.8 107,0 1048 +4.7%

Calibration Results for Modulation Response

UID | Communication System Name A 8 c [+] VAR | Max | Max |

9B | dBpv d8 | mV | dev. | UncE

k=2

0 [&7] 0.00 0.00 1.00 | 0.00 | 1728 | +2.79% | +4.7% |
0.00 0.00 1.00 "160.9 |
0.00 0.00 | 1.00 155.4

10352 | Pulse Wavelorm (200Hz, 10%) 139 | 6000 | 590 | 10.00 | 60.0 | £3.0% | £9.6% |
138 50.00 584 B0 |
1,45 | 60.48 6.09 600

10353 | Pulse Wavetarm (200Hz, 20%) 081 | 6000 | 470 | 699 | 80.0 | £2.7% | £9.6%
22.00 | 7400 | 2.00 "~ @0.0 |
8.00 72.00 5.00 | 800 |

10384 | Puise Wavelorm (200Hz, 40%) 0.01 | 127.66 | 0.04 | 398 | 950 | +2.4% | =9.6% |
D46 60.00 | 349 950
0.124 | 13784 | 0.04 95.0

70355 | Pulse Wavelorm (200Fz, 60%) 257 | 159,96 | 814 | 222 | 120.0 | +1.6% | 48

073 | B4.9 0.43 120.0 |
150,99 | 22.50 | 120.0

a.g" T @231 | 11,37 | 1.00 | 150.0 | £3.8% | 9.6%
0. 8347 11277 REN
DAB T BEAT 11187 150.0 |

115 6538 | 1312 | 0.00 | 150.0 | £0.9% | +9.6%

10387 | QPSK Waveform, 1 MHz

0384 | (OBSK Wavetorm, 10Mrz

126 | 6549 | 13.48 150.0
158 | 6374 | 1654 | 301 | 150.0 | £1.0% | £9.6%
176 | 8574 | 16,50 | 150.0 |
170 | 6490 | 1600 1860 |
265 | 66,10 | 14.90 | 0,00 | 150.0 | £2.4% | +9.6%

10396 | 64-QAM Wavelorm, 100 KHz

10399 | 64-QAM Wavelorm, 40 MHz

N<xN<xN<xN<AN<XN<XN<xn{x~<x~4x
o,
&

LN I S -7 1500 |
275 66.07 | 14.92 150.0
10414 = 40 370 | 6648 | 1535 | 0.00 | 150.0 | £3.9% | £9.6%
368 | 6628 | 15.91 150.0
389 | 6654 | 1548 500 |

Note: For detsils on UID parameters see Appendix

The reported uncertainty of measurement is stated as the standard uncertainty of measurement multipied by the coverage
factor k=2, which for a normal distribution corresponds 1o a coverage probability of approximately 95%.

A The uncartainies ot Norm X.¥.Z do not itk the E2.Seld uncortaimy inside TSL (see Pages 5 ana &),
oy 2 y Sor maximum specified Seld zrength,
¥ Lincortanty &5 deteemined using ihe max. Lom Inear

lying gular gistrbtion and & Gxpressed 100 2w 3guare of the field value,
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Report No. HCT-SR-2301-FC004

EX30V4 - SN.7751 October 07, 2022
Parameters of Probe: EX3DV4 - SN:7751
Sensor Model Parameters
(3] c2 a T1 T2 T3 T4 T5 T6
F fF v-! msV-? msV~' ms vz v!
X 79 57.@ 33.60 345 0.00 4.02 0.05 0.06 1.00
y 8.2 59.08 33.26 4.45 0.00 490 0.57 0.00 1,00
z X T Ba48 | 3385 383 0.00 492 0,55 0.00 1,00
Other Probe Parameters
Sensor Arrangerment Tdmgulaf
Connector Angle -122.2"
Mechanical Surface Detection Mode enabled
Optical Surface Detection Mode disabled
Probe Overall Length 337 mm
Probe Body Diamater 10mm
Tio Length amm
Tip Diameter 2.5mm
Probe Tip to Sensor X Calibration Point 1mm
Probe Tip to Sensor Y Calibration Point 1mm
Probe Tip 10 Sensor Z Calibeation Point 1mm
Recommended Measurement Distance from Surlace 1.4mm

Noge: Moasuramant dstance 1om surface can be inceased 10 34 mm for an Arsa Scan pb.
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Parameters of Probe: EX3DV4 - SN:7751
Calibration Parameter Determined in Head Tissue Simulating Media

f (MHz)® Relative Conductivity” = ComvFX | ComvFY | ConvFZ | Alpha® | Depth® Unc

Permittivity” (S/m) (mm) tk=2)

750 418 083 9.87 9.87 9.87 045 0.93 +12.0%
8as “5 0.80 8.57 9.57 8.57 0.41 0.96 +12.0%
800 415 087 9.37 9.37 9.37 0.48 0.83 +12.0%
1750 40.1 1.37 843 8.43 843 0.33 0.86 £12.0%
1900 40.0 1.40 8.03 8.03 8.03 0.42 0.86 £12.0%
2300 395 1.67 7.99 7.99 7.89 0.26 0.80 £12.0%
2450 39,2 1.80 7.65 7.65 768 0.39 0.90 +12.0%
2600 38.0 1.96 7.41 74 7.41 038 090 +12.0%
3300 | 382 271 6.93 653 6.3 0.30 1.30 +13.1%
3500 478 2.01 6.90 680 6.90 0.30 1.35 +13.1%
3700 377 312 856 | 855 6.55 0.30 1.35 £13.1%
3900 375 332 6.09 6.08 6.09 040 1.50 13.1%
4850 363 440 5.62 562 562 0.40 1.80 £13.1%
5250 35.9 an 520 5.20 5.20 0.40 1.80 £13.1%
5600 355 5.07 451 451 4.5 0.40 1.80 $13.1%
5750 354 522 470 470 470 0.40 1.80 +13.1%
5800 353 527 465 465 4.65 0.40 1.80 +£13.1%

© Freguency valdity abose 300 MHz of + 100NHZ ooly sppses for DASY vé.4 and highar (306 Paga 2), alsa it i resyicted to 150 MHZ. The uncertainty is the
BSS of the Com@ uncartainty af caifralion ireguency and The uncertainty for the ndcaled requency band. Frequency vakdiy below 3008z is £10, 26,
40, 50 and 70 MHz for Comvf™ sssesaments al 30, B4, 126, 150 and 220 MHZ retpectively. Vaidity of ConvF 35505560 af 6MHZ is 4-0 MHz, ang CovF
sssossed al 13 MHz is 0-19 Mz, Above 5 GHz Bequency waidity can be extended 10 £110 MHz,

F At requencies below 3GHz, the vaidly of HEsus paramedses (¢ and o) can e reland to +10% ¥ iquid compensation kymuta & appied 10 measeed SAR
values Al ireguencies above 3 GHz, Tw validity of 15808 parRmotens (¢ and o) is restricied 10 25%. The urcariaingy is the RSS of tha ComvE uncertainty tor
indicated INget S parametens

@ AphaDepth are ined during caf SPEAG that the iring deviation due 1o the y oliect after compensation is always less
than +1% for trequencies below 3 GHz and bekow £2% for irequancies between 3-8 GHz at any distance arger than half the probe tip dameter trom the
Doundary
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Parameters of Probe: EX3DV4 - SN:7751
Calibration Parameter Determined in Head Tissue Simulating Media

] t (MHz)© Relative | Conductivity” | ComvF X | ConvFY | ConvFZ | Alpha® | Depth® ‘ Unc
1 Permittivity™ | (S'm) (mm) (k=2)

| 8500 45 | 807 5.00 5.00 500 | 025 250 | s186%

E Fraquency validity & 8.5GHz is -800/+ 700 MHz, and +700 M-z af o sbova 7 GHz. The uncartainty & the ASS of the ConvF uncertainty at callration
Iecrsncy and the unortalnly for the ndicated frequancy band

F Al frequencias 8-10GHz, the vaildlly of tissue parameters (¢ and i) can bo ralxed 10 + 10% |1 3quld compensation Sormula s appled to measured SAR
values. The unceriainty is Ma RSS of he Comd uncartintty for Indicaiad 1argat 1S5 paramaters,
“Ahnn'DWuwdmamimddunngﬁdhmim.m“nmmmmm dation due 1o the t y oifect after I Mways loss
Ihan +3% ko Iragsrcias balow 1 GHz; batow 1 2% 101 reguancing Detwean 3-8 GHe: and bolow +4% for fmquancies batween 6-10GHr at any dstance
largee than hal the probe fip dameter from the boundary,

Cartificato No: EX-7751_Oct22 Page 6 of 22

Page 96 of 131



L
CUSTOMER SECRET

-
h’a Report No. HCT-SR-2301-FC004

EX30V4 - SN:7T751 October 07, 2022

Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Waveguide:A22)
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« TEM + R22

Unceriainty of Frequency Respanse of E-field: +6.3% (k«2)
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Receiving Pattern (¢), 7 =0°

=600 MHz, TEM, 0° 1=1800 MHz, R22, 0°
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=100 MMz - 800 MHz 1800 MHz - 2500 MHz
Unceriainty of Axial Isotrapy Assessment: +0.5% (k=2)
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Dynamic Range f(SARyqad)
(TEM cell, {4y = 1900 MHz)

Cotober 07, 2022
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Uncertainty of Linearity Assessmant: =0.6% (x=2)
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Conversion Factor Assessment

f«1800 MHz, WGLS R22 (H_convF)
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« - analytical « measwred

Deviation from Isotropy in Liquid

Error (¢.0), T = 900 MHz
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Report No. HCT-SR-2301-FC004

Octoder 07, 2022

08 -06 -D4 -02 O 02 04 DE
Uncertainty of Spherical Isotropy Assessment: +2.6% (ke2)
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Appendix: Modulation Calibration Parameters

UID | Rev | Communicatian System Name Group PAR (3B | UneE k=2

9 (7] W 0.00 %)
10010 | GAA | SAR Valdation (Scuare, 100ms, 10ms) Yest 1000 <44
10011 | CAB | UMTS-FDD [WCDIA) WCOMA 291 [Ty
10012 | CAB | [EEE 802.11b WiF 2.4 GHz |0SSS, 1 WLAN 187 06
10013 | GAB | iﬁﬁmnq\m'ﬁz.JEIEMEB.gam WO EXG <54
10021 | DAG | BSW-FOD (TOMA, GMSK) GSH 930 08
10023 | DAC | GPAS-FOD [TDMA, GMSK, TN 0) GSM 957 98
10024 | DAG | GPAS FOD (TOMA, GNESK, TN O1) S 658 )
10025 | DAG | EDGE-FOD (TOMA, BPSK, TN 1) Gam V283 0.6
10026 | DAC | EDGE-FOD (1DMA, PSS, TN 0-1) GEM 355 =06
1 (TOMA, GNESK_ TN 0-1-3) GSM 3.00 =06
10026 | DAG | GPAS-FOD (TOMA, GMSK, T8 0-12.3) GEM IEE <98
10028 | DAC | EDGE-FDD (TOMA, BPSK. TN 0-12) GEM 778 206
004D | CAA | IEEE BU2.15.1 Blastooth (G- SR DH 1) Blosooth 5.0 08
10031 | GAA | EEE RO2.15.1 Biustooth (GF K. DH3) Blaoaatn 1T <56
10032 | GAA | TEEE B02 15.1 Blaskooth (GF SK. DHS] Sivatoath 116 =66
10033 | GAA | IEEE B02 15.1 Blstocth (PL&-DAPSK, DH1| Showiooth 7% 96
10084 | GAA | IEEE 802.16.1 Blussoot (PI& DOPSK, DH3| Biusooth i3 188
10035 | GAA | IEEE B02.15 1 Blueoah (PU4.OGPSK, OHE) Bl 38s <85
10036 | GAA | IEEE B02.15.1 Blkaoo (5-DPSK, DHT) Bluetooth 201 196
TOUGT | CAA | IEEE B02 151 Blusaoat {B-DPSK, DHY) Elusiooth (%74 288
"10035 | CAA | IEEE BO2.15.1 Blowoot [B-DPEK, DFHS) Bivuioait 110 188
10023 | GAB GOMAZ000 457 06
10042 | CAR AVPS 7.78 186
10044 | GAA | I AWES G0 156
10045 | GAA OEGT [EES 196
10049 | CAA DECT 10.72 388
10085 | CAA TO-SCOMA 11.01 FeTs
10058 | DAL . GEM 652 188
10059 | GAB | IEEE BOE 11b Wik 2.4 GHz (0555, 2WBps) WLAN 292 86
10060 | GAB | IEEE A0Z 11D VAT 2.4 GHE (D555, 5.5 Mbps) WLAN 25 196
10061 | CAB | IEEE BO.110 VIFi 2.4 GHE (DSSS, 11 Mops) WLAN 380 P
10082 | CAD mun»msmgnumw WLAN &68 +86
10083 | GAD BO2 11 i Mbga) WUAN- 363 196
10094 | GAD | IEEE BDZ.\ 14D Vi1 5 GHY (OFDM, 12 Mbys! WLAN w00 a8
10065 | CAD | IEEE 802118 WF1 5 GHz (OF DM, 18MEga WLAN 400 a6
10068 | GAD | IEEE BOZ 11ah VA 5 GHz {OF DM, 24 Mbps) WUAN 438 148
V0067 | GAD | IEEE B2 11an WIF & GHZ (OFDM, 36 Mbps, WLAN 1012 e
710068 | GAD | IEEE B2 11a% WIF 5 GHZ (OFOM. 46 bps WLAN 102¢ 266
10008 | CAD | |EEE BO2 11a% WIF § GHz (OFOM, 54 Mbps) WCAN 1055 495
10071 | CAB | IEEE BG2 11g WiFI 2.4 GHz @ Mbps) WLAN w83 a8
Tﬁ?wmm WOAN 962 a8
10073 | GAB | IEEE Bi@ 11g WiFi 2.4 GHE (DSSSGFOM, 18 Mbps) WLAN a5¢ 188
10074 | GAB | IEEE 802 110 Wit 2,4 OHz (DSSSIOFDM, 24 Mbpe: WLAN 1830 145
10075 | CAB | [EEE 802 11g WIF 2.4 iz [DSSS/OFDM, 36 Mbgsl WLAN 1077 G5
5078 | CAS | EEE R T W AT (0RO Mogs Wi R T
10077 | GAB | IEEE 802110 WiF 2,4 GHi (DSSSOFDM, 54 Mbps WLAN 1100 68
10081 | GAB | COMAZU00 (181 T, RCAI COMAZG00 357 196
10082 | CAB | 15-54 1 1S-138 FDD , PIEDGPSK, Fuflmto) WS 477 [0
"100@0 | GAC mnmf%%w G50 656 296
10067 | GAG | UMTS-FDO [HSOFA! WCDMA 388 148
10088 | DAG | UMTS-FDO (HSUPA, Subiiset 2) WEDMA 388 a5
10083 | CAC | EDGE-FDO [TOMA. 8PSK, TN G-4] GEM 935 196
10100 | CAG | LTE-FDO {SC-EDMA, 100% Hi5, 20 Wilz, GPSK) TEF00 567 188
10101 | CAS | LTE-FDO {SC-FUMA, 100% RS, 20 MHz, 16-QAM) OE+FDD 642 186
10102 | GAB | LTE-FDO {SC-FOMA, 100% R, 20 Mz, B4-GAM) EFOG GG =)
10103 | DAG | LTE-TDO {BC-EDMA, 100% B8, 20 Wiz, GPSI) LTE-T00 a2 388
f010e crmm%:ﬁr. 100% BS, 200z, 16-0AM] E- 100 ag7 66
710105 | GAE | ITE-TDO {BC-F0MA, 100°% RS, 20 Mz, 64-GAM} TE-T0D 1801 155
10108 | CAE | LTE-FDO {SC-FDMA, 100% RD, 10 Mitr, PSRy LTEFDE S50 195
10108 | CAG | LTE-FLO {SC-EDMA, 100% B, 100z, 16-0AM) TEF0D (X5 e
10110 | GAG | , 100% 8, 5WHz, QPS%) TEFDO 575 48
10111 | GAG | (TE-FOO (SC-F0MA, 100% RS, 5 Mz, 16-GAM) OEFOG a4 196
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UID | Rev | Communication System Name Group PAR (@B | Unct k =2
10112 | CAG | LTE-FOD [SC-FOMA, 100% AB, 10MHE 64-0AM) LEFOO 555 ~a8
10719 | CAG | LTE-FOD (SC-FOMA, 100% AB, 5MHz G4-0AM) CLTEFoO 662 =00
10114 | CAG | [EEE 802.11n [HT Greantild, 13,5 Mbps, BPEK) WLAN 8.0 ]
10115 | G¥a | IEEE 802.11n (HT Gresnield, 51 Mbps, 18-GAM) WLAN 846 a4
10116 | CAG | IEEE 202.11n [T Groantield, 135 MEbps, 54-0AM] “WLAN 815 i
0117 | CAG | Misad, 13.5 Mbps, 8P5K) WLAN 807 =06
10118 | CAD | IEEE 802 110 {HT Mexod, 61 MEps, 15-GAM) WLAN a5a =58
10119 | CAD | IEEE 802 110 {HT Meead, 135 Mbgs, 63-0AM) WLAN 813 a4
10140 | CAD i T00% A8, 1 16-0AM) GEFOO a.an “an
10141 | CAD | LIE-FDE |SC-FOMA, 100% Ra, 15MH2, BA-GAM) TE-FDD 653 a6
10142 | GAD | LTE-FDO [SG-FOMA, 100% A5, SMHE, TEFD0 573 a8
10143 | CAD mmmomA'mK‘sﬁE% TEfoo 535 00
10184 | CAC | 1 3MHz, B4-0AM,) 7E-FOO 665 =46
70145 | GAG | LTE-FOD [SG-FOMA, 100% AB, 1.4 MHE DEFDO 578 =i
10148 | CAC | LTE-FOD (SC-FDMA, 100% AB. 14 MHz, 18 TEFDE a4l 258
10147 | CAC | LTE-FOD (36 100% A8, | TE-FO0 572 ~90
V0145 | CAE | LTE S0% AB, 20 MHz, 16-QAM) TEFO0 6.42 =00
10150 | CAE | LTE-FDD [SC-FOMA, 50% AB, 20 MHz. S4-0AM) UEFOD 3 236
10151 | CAE | LTE-TDD (SC-FOMA, 80% AB, 20 MHz, GPSK] LYETO0 9,28 56
10182 | CAE | LTEYBD 20MHz, 16-0AN) OE-T00 562 I
"iD1E3 | CAE | LTE-TDD (S0-FOMA, S0% B, 20 MHE, 63-GAM) OETO0 10.08 <88
0154 | CAF | LTE-FDD (SC-FOMA 60% RB. 10 MHz, CPSK UTEFDD 575 8
10166 | CAF memm TE-FOD (X5 )
10186 | GAF | LTE-FDD (5G-FOMA, 50% RE, 5 MAz, GPSK) TEFDD B7E <88
10157 | CAE meommmsum.negg UEFDE E48 29
10156 | CAE | LTE#DD (S0 1 FEFOO 662 256
16188 | CAG | LTEFOD (56 FOMA, S0% R, 5MFZ, 64-0AM) E-FDD (3 =96
0160 | CAG | LTEFDD (90-FOMA, 0% RB, 15 MHz, GPSK) E-FOD 582 +6E
10167 | CAD | LTE-FUD (SO-FOMA. 507 A, 15 MHz, 16-GAM) LEFDD €43 256
70162 | CAB | LTE-FDD (SC FOMA. 50% RB, 15 MHz. 54 GAM) TEFO0 (S 280
TIG1EE | CAG | LTEFDD (SCFOMA 50% AB, 1.4 MHa, OPBK) TEFOD 5.48 e
10167 | GAG | LTE-FOD (SG-FOMA, S0% AB, 1.4 Mz, 16-GAM) TE-FDD (333 286
0168 | CAQ | LIEFDD (SC-FOMA, 50% AB. 1.8 MHz, 52-GAM) LTEFSO 679 206
TI0188 | CAG us"“”m'rm TE-FO0 5.73 206
10170 wms%msm TE-CAM) ITEFO0 652 <88
Bl Wmtm'mmm UTE-FOD 6.4 256
10172 | GAE %xiamm LTETD0 9.21 0.6
70173 | CAE TET00 548 <56
10174 cﬂ““ﬁmmm OETDD T0.25 296
10175 | GAF | LTEFDD (SC-FOMA 1 B, S0NHZ, OPSK) LEFOD 572 | 488
10170 | GAF | LTE-FDD (SC-FOMA 1 B8, 10MIz. T60AM) TEFo0 8,52 5.6
0177 | GAE | LTE-FDD (SC-FOMA. 1 B8, 40z, GPSR) ITE-FOD 574 Py
10178 | CAE | LTEFDD (56 FOMA, 1 B8 SMH, 16-0AM) E-FOD [ ]
10179 | AAE | LTE-FDD (SG-FOMA, 1 75, 10MYz, G4-OAM) YEFSD 850 205
10180 | GAG | LTE-FDD (SG-FDMA, 1 A5, 50Nz, EFDD €50 2496
10167 | GAD | LTEFDD 188, 1Mz, QPSK) LTE-FOD 5.72 5.6
10182 | CAG | LIE+DD i TECAM) TE-ro0 B.52 <65
10183 | CAG | LIE 1 AB, 15MH2, 64-0AM) EFO0 &40 <08
10184 | GAG | LTEFOD (SG-FDMA, 1 A8, 3MHe. GPSK) TEFSE 573 298
10165 | CAl | LTESDD m&am:. ) TE-Fo0 851 =88
10188 | CAG | U . GA-GRIA, OEFOD 640 B
10187 | CAG Lﬁﬁmum OEFSD 573 306
10188 | GAG | LTE-FOD (SC-FDMA. 1 8, 4 WMz, 1600 LTE-FOD 652 <46
70189 | CAE | LTEFOD (SC-FOMA. 1 HE. 1.4 Mz, BA-GAM) EFOD .50 <48
10183 | CAE | [ZEE B02.11n [HT Gownniwid, 6.5Mbps, BPSK) WLAN 606 208
10154 | AAD | IEEE B02.11n [HT Graenlield, 38 Mbps, 16-QAM) 812 06
10195 | GAE | IZEE BO2.11n (14T Grueniield, 65 Mbps, 63 -GAM) WLAN [Fa] =98
10198 | CAE | IEEE 802.11n (MT Moeed, 6.6 Mbpa, SPSK| WLAN 010 -5E
10187 | AAE | [EEE 892.11n (MY Muwnd, 39 Mbps, 16-0AN) WLAN 843 L]
10198 | CAF | TEEE 832.11n (HT Mixed, 65 Mbpa. 64-QAM) 827 <46
10215 | GAF | IEEE 802110 {HT Mbxed, 7.2 Mopa, WLAN 8,03
10220 | AAF | IEEE 502.11n (M1 Mowd, £3.3 Mbpa, 16-0AM) WLAN [RES +38
10221 | CAC B0211n {HT Mawad, 72.2 Miips, G4-GAI) WLAN 827 138
10222 | GAG | 1EEE 602 117 (HT Misd, 15 Mtns, BPSK) 208 80
10223 | CAD | IEEE B0 117 (HT Mived, 90 Mbps, 1 WLAN [T 196
10234 | CAD | IEEE BO2 117 (HT Moed. 150 Mnps. B4-0AM) WOAN 208 195
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"UID | Rev | Communication System Name Group PAR (08) | Une® k=2
10535 | GAD | UMTS-ED0 (HBPA) WOOMA 97 L
10226 | CAD | LTE-TDO {SC-FDMA, | RB, 1.4 MHE. 1 UE-10D 243 186
10227 | CAD | LTE. x 1. EY6HE 1025 a8
10778 | GAD | LTE-TD0 (SG-FOMA, 1 AB, 1.4 MH3, GFSK) \TE-TDD 922 ED
10220 | DAG | LTE-TD0 (SC-FOMA, 1 7B, 3 MHz, 16-GAM TE-T00 a4 196
1023 | GAC ; TE-TD0 1025 @l
10231 | GAG | LTE-TDO (SC.EOMA, 1 AE, 3 MHz, GPSK) EfGE | ais 145
10237 | CAD | LTE-TDO {SC-EUMA, 1 AB, 5 MHz, 15-0AM) JE-100 348 48
10233 | CAD | LTE-TDO {SC-FDMA, 1 AR, 5 MHz, 66-0AM)| OE-100 1625 98
10234 | CAD | LTE-TDO (50-EOMA, 1 AB, 5 MHz, CPSK| (TE-T00 azi 46
10235 | GAD | LTE-T00 {SC-FOMA, 1 BB, 10 MHZ, 16-QAM) \TE-T00 943 e
10235 | CAD | LTE-TDO {SC-FOMA, 1 RB, 10 MHz, 52-0AM) LTE-TD0 1025 a8
10257 | CAD m:ﬁb'ﬁm‘rmmmm; LTE-TO0 a1 <48
10238 | GAB | LTE-T00 {5G-FOMA, 1 AB, 15MHZ, 19-0AM] TE-T00 ] a6
10238 | OAB | TE-TDO {SCFDMA, | RB, 15 MHz, 6-0AM) e 700 1a.25 58
10240 | GAB | LYE-TO | 1 LFETO6 521 A
10241 | CAB | LTE-TDO (SC-FOMA, 50% 8, 1.4 Mz, 16-0AM) 7E-100 a6z 08
10242 | CAD | TE-TDO {SC-FOMA, 50% R, 5.4 Wiz, CA-OAM) TET00 986 56
10243 | CAD | LTE-TDO {SCFOMA, 50% P18, 1.4 Nelz, OPSA) OET00 X a4
| 10284 | CAD | LYETDO (SCFDMA, 50% A8, 3MHz, 16-GAM) TE 100 006 B
10245 | CAG | LTE-TO0 (B0-FOMA, 50% RB, IMHE, 64-0AM) TET00 1008 a6
10245 | CAG | LTE-TDD (GC-FDIA, 50% 98, 3MHZ bET00 830 FET
o GG T TETED B FORI B Ak SV (AR FETHS — s
10248 | CAG | LTETDD [S0-FOMA, 50% AB, SMHz, 6-0AM) e 00 10,00 06
10249 | CAG | LTE-TDD (SC-FDMA, 50% AB, SMHZ GPSK) DET00 5.28 P
10250 | CAG | LTE-TDD (SC-FOMA, S0% AB. 10 MHz. 16-GAM) OETOD (X PEY ]
0281 | CAF | LTE YOD (3C FOMA, 50% AE, 10MHz, 54-GAM) ETo0 10,17 S8
1052 | GAF | LTE 0D (SC-FOMA, 50% AB_ 10 MHz, QPBK) TETD0 9.4 <86
10253 | CAF | LTE-T0D (SC-FDMA, 50% AB, 15 MHE, 16-GAM) TET0D 580 <58
10254 | CAB | LTE-TOD (G S0, AB, 15 MHz, 5¢-0AM) LTEYOD 10.14 +56
“V0a%s | CAl Lﬁ-ﬁ%mm 15 ] TETo0 W20 206
10256 | GAB | LTE-TDD (SC-FUMA. T00% B, 1.4 MHz, 16-0AM) ET00 486 P
10257 | CAD | LTE-TDD (SC-FONA, 100% B, 1.4 MHZ, 54-0AM) ETO0 .08 <86
10258 | CAD m%%ﬁ__ﬁw [TETo0 734 206
“i0268 | GAD | LTE. 100% AE. IMHZ. 16-0AM TE-TO0 950 =66
10760 | GAG | LTE-TDD (SC-FOMA, 100% . 3MHE, E4-0AM TET00 497 =40
10201 | CAG | LTE-TDD [SC-FOMA, 100% AB. 3 MHz. GPSK) FETo0 9.24 L]
10262 | CAG | JE-TDD T00% i TET00 0,83 06
10263 | CAG 100% AB, 5MH2, B4-QAM) FET00 10,18 T
710254 | CAQG | LTE-TOD | 100% A8, 5WMHE OPSK) 0100 §23 48
10265 | CAG | LTE-TDD (SCFOMA, 100% BB, 10MHZ 16-0AM) DETS6 | asz 06
10266 | CAF | LTE-TDD (SC-FOMA, 100% HB, 10 Mz, B4-0AM) FE-T00 1007 08
10267 | GAF | LTE-TEO (SCFDMA, 100% AE, 10MHz, OPSK) TET00 .30 a4
| 10268 | GAF | TETOD (BG-FDMA, 100% 7, 15MHE 16-0AM) OE100 16.06 L
10760 | GAB | LTE-TDO (SC-FDMA, 100% HB, 15MHz. G1-0AM) FETD6 1013 L]
10270 | CAB us-mmsc-mm.‘maumx.m TE-T00 2,58 06
10274 | CAB 9 WCOMA 287 I=T
10278 | CAD | UMTSFOD (FSUPA Sublam 5, Wﬁmn WCDMA 396 B
10277 | GAD | PHS [QPSK) PHS 1181 08
10278 | CAD | PHS (QPSK_ BY/ 884 MHz, Roliof 0.5). PHS 1181 46
10278 | CAG B84 Mz, Rolior 0.38) PHS 1218 ~E 6
10260 | CAG | GOMAZO00, AGT, 5055, Ful ile COMAZECO 38 B
10201 | CAG | COMAZO00, RCd, 5088, Ful Rale COMAZO00 3.48 =88
10202 | CAG | COMAS000, AGY, S0a2, Ful Ratn COMAZO00 308 =48
770283 | CAS X Ful Rale CONAZLCO 80 ~34
10255 | CAG | COMAZ000, AG1, 504, 178D Raw 25 I COMAZ000 248 06
(10287 | GAF | LTE-FDOD [SG-FDMA, 50% AB, 20MHE, OPSK) YEFEE B a6
10298 | CAF | LTE-FDO ISCFDMA, 50% RB. SMHz OPSK) = F00 572 06
10298 | CAF | LTE-FDOD (SC-FDMA, B0% N8, 3MHz, 16-0AM) FE-ro0 6,33 =1
10300 | CAG | LYEFDO (SG-20MA, 50% S5, 3R, BA-0AM) TE-FD0 680 148
(10301 | GAG | |EEE 602 160 WIMAX (29,18, 51, 10 MHz, GPSI, PUSG) WA 1203 X
10302 | CAB | IEEE B02 16 WIMAX (28:10, & s, 10 MHz, WINAX 1257 Por]
10333 | CAB BCC. 160 {31715, 5ma, 10MBg, ecom.ruac WIAX 1282 | +a8
10304 | CAR | TEEE £02 160 YIMAKX (20,18, 5w, 10 MHz, BAOAM, PUSC) WiIAX LS a8
10305 | CAA | IEEE BD2 16a WIMAX {31:15, 10 ma, 10 MHz, 580AM, C) 1524 486
10308 | CAA | IEEE 02 16 WIMAX (2318, 10ms, 10 MHz, S80AM, PUSG) WIMAK A&7 186
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"I0307 | AN | EEE B02,166 WINAAX [22.18. 10ms, mum.m% WNAX 14.45 <58
10308 | AAB | EEE BU2 160 WMMAX (2518, 10ms. 10z, 1 : i WNAX 14.46 258
10308 | AMB 802,166 (7216, 108, 1OMHE. § ARG VIIMAX 1458 <50
70310 | AAD | IEEE BO2.166 WMAX (29.18_ 10 ms, 10MHz GPSK. ANG 2¢4 WNMAK 48T 8 E
10311 | AAB | LTE y 100% A8, 15 MRz, LTE.FOO 3 35
10313 | AAD | IDEN 13 TDEN 10,51 366
0814 | AAD | IDENTH TDEN 1048 296
10315 | AAD | IEEE 501 1D WiFl 2.4 Gh (DBSS, 1 Mbps, 965 0c) VILAN [Ki] 56
037 | AAD | EEE 02115 Wi 2 4 Geli (ERP-OFDM, 6 Mbpe, 9090 55 WLAN S 306
10317 | AAA | TEEE BO2.114 Wi 5 GHa (OF DM, 0 Mbps, 8605 cc| WLAN ) SED
10352 | AAA | Puize Wavyelorm (200 Hz, 10%) Ganenc 10.00 +66
10353 | AAR | Pulse Wavedorm (200 e, 20% Gonerc 33 266
10054 | AAA | Puies Wanetorm (200 He, Ganenic 358 350
0055 | AAA | Puls Waveform (200 Fz, 60%] “Ganenc 722 +66
10355 | AAA | Pulse Wavetorm {200 Hz, 80%. Genenc 0.97 0.6
10337 | AAR | GPBK Waweform, 1 Mz Ganec S0 206
10988 | AAA | GPSK Wavelorm, 10 WMz G 2 156
10356 | AAA | 64-0AM Waveturm, 100 oz Gananc 627 406
10396 | AAA | 64-0AM , &0 Mz Generc 827 BB
10400 | AAD | IEEE B02.11ac WiFi (20 MHE, G4-GAM, B5pc 00 WLAN (%3] 166
104071 | AAA | IEEE BUZ.1 1ac WiFs (40 M-z, 54-0AM. S5pc og WLAN 260 +86
10402 | AAA ﬂ"m—ﬂ'&wm&gw WLAN EES )
110403 | AAB | COMAZ000 (1WEV-DO, Rev. 0] COMAZ000 276 86
10404 | AAB | COMAZ000 (1XEV-DO, Py, A) COMAZH0R EXid 185
10405 | AAD | COMARDOD, RCE S032, SCHO. Fal Auin COMAZA00 52 195
10410 | AAA | LTE-TDD {5C-FOMA, 1 AB, 10 MRz, GPSK, UL 50=2,9,4.7,84] | LIE-TOD 782 380
10414 | AAA | WLAN GGOF, BE-QAM, 40 MHz Generc [0 T
10415 | AAA | TEEE BOZ 110 ¥iF1 2.4 Griz {DSSS. 1 Mops, WLAN 15¢ 195
10416 | ARA | IEEE 80213 Mﬁ'ummsmmm WLAN 823 198
10217 | Ana EE!&M%%SG& Wsm.wpcoa WLAN 82 +98
10218 | AAR | TEEE 802 110 Wi 2.8 GHZ (DS55-OF DM, 6 Mbps, 88pc. Long) WLAN CXD) +98
10410 | AAA | IEEE BO2.11g WiFi 2.4 Gtz {DSSS-OF DM, B 38pa, WLAN 219 195
10422 | AAA | IEEE 80C.11n (HT Groariol, 7.2 ) WLAN 832 298
10423 | AAA | TEEE 802 11n {HT Greenteld, 43, MOps, 15-QAM) WLAN 84T 198
10438 | AAE | TEEE 802 110 (HT Gresriwid, 72.2 Mbps, 64-0AM) WLAN 840 146
10425 | AAE | IEEE 02 11n (HT Greeedield, 15Mbps, WLAN a4 96
10426 | AAE | [EEE B0C 11n (HT Groerfiold, 50 Mops, 16-OAM) WLAN 345 06
10427 | AAB | TEEE 802,110 (HT Gresrinid, 150 Muph, 64-GAM) WLAN azi [
10430 | AAB | G SHAFz, ETM 31 LTEF0D 823 95
10431 | AAC | LTE-FDO (OFDMA, 10 MHz, E-TM 31 LTE£0D 538 188
10432 | AAB | LTE-FDO (OFDMA, 15 M, E-TM3 1 CTE-F00 0 206
70433 | AAC | LTEFG0 (OEDMA, 2nidrz, ETM 31 OE+00 B +65
10434 | ARG | W-GDMA (B8 Teal Mogel 1, 66 60 196
10435 | AAA | LTE-TDD (SC-FOMA, | AB. 20MHz, GPSK, UL 58] LTE-S00 788 )
10447 | AAA | LTE-FDD (GFDMA, 5 MHz, £-T 3.1, Clipping 44% TEFDD 758 <56
10448 | AAA | LTES &, 10MH, E-TV 3.1, Oipon 4% UEFDD 763 196
10445 | ABG | LTE-FDD (OFDMA, 15MHz, E-TM 3.1, Giprg 44%) TfEFon 751 <86
10450 | AAA | LIEFDD 200Nz, R %) LTEFDO 7.48 266
T0A57 | AAA | W-COMA (BS Test Madal 1, 54 OPGH, Glpping #4%) WCOMA 748 <86
10453 | AAC | Vakdation {Square, 10ma, 1 ng) Yost 10,00 29,6
10455 | AAG | TEEE BO2.11ac WiFt (150 MHr, 64-GAM, 5500 dc) B63 200
10457 | ARG mmg_mﬁ? VGDMA 662 88
70458 | AAC | COMA2000 (1x RAav. 8, 2 camors) COMAZ000 GAE +9.6
10455 | AAC cm"zvoqu Rav. B, 3 caminrs) COMAZ003 825 +5.6
10480 | ANG | UMTSFDD (WGDMS, AMIA] WEEMA 238 0.6
10467 | ARG | LTE-TDD (S0-FOMA, | AB. 1 AMHz OPSK. UL 8b) | LTETDD 762 366
0462 | AMG Lﬁ-mommu.mnum‘saiiﬁz)ﬂ_ TET00 8,30 <0E
10463 | AAD | LTE-TOD 1 AE 1 4MHz, B4-0AI, LA S00) TET00 856 3
10464 | AAD | TE-TOD 1 AB 3MH2. UL Sub) OETO0 782 306
045 | AAG | CTE-TOD (S0-FOMA, 1 AB, AMHZ 1E-GAM, UL SoB) LE-To0 (¥ 5L
10466 | AAC | LTETOD 1 UL Sub) TE-T0D W57 <88
10487 | AAA | LTE-TDD 1B, 5MHL, GPSX, UL Sub) LTET00 782 06
10488 | AAF | LTE-TOD (50-FOMA, 1 B, SMHz 160AM, UL Subl | LTET00 892 =00
10460 | AAD | LTE-TDD (SC-FDOMA, 1 RB, & MHz, B40AM, UL Sub) ITET00 B.56 ~a
0470 | AAD | LTE-TDD (SC-FOMA. 1 S8 10Mz, PSR, UL S00) CTETOD 782 | 288
10471 [ ARG | LTETDD (SC-FINAA | 8, 10MMe, T6-OAM, UL Sub) | LIETD0 | A3z =84
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10472 | AAC | LTE-TDO {SC-FDMA, 1 AB, 10MHz, 56-0AM. UL Scb) YE-T06 as7 a6
10473 | ARA | LTE-T00 (SCFDMA, 1 AB, 15MHz, OPSK, UL ) TET00 (23 188
10474 | AAG | LTE-TDO (SC-FOMA, 1 RB, 15 MHZ, 16-GAM, UL Sub OE-T00 (%7 65
10475 | AAD | LTE-TDO {SC-EDMA, 1 RB, 18 Mz, 54-QAM, UL 5t YET06 a7 198
10477 | AAG | LTE-TDO {SC-EDMA, 1 AB, 20 M7, 16-QAM, UL Sub (TE-700 i a8
10478 | AAC mmmvmmmm UL Su) E-T00 W57 ad
10478 | AAC 34 O &by “TYETGO 754 =T

V0480 | ARA muw T6-CA0, UL 5ub) FET00 EXE 5
10481 | ARA | LTE-TDD {SCFDMA, 50% 1B, 1 A4 MHz, 64-OAM, UL Subi GET00 B.45 06
10482 | AAA | LTE-TDD (SC-FDIAA, 50% RE, 3MHz QPSK. LL Scb) & 100 71 05
10483 | ARA | LYETED (5C-FDMA, 30 BE 3MHz. 16-0AM, Subj ETES 735 i
| 10484 | ARS | TE-TDD [SC-TDNA, 50% AB, 3 MHE. BA-0AM, UL Sub) GE-100 (X3 06
70485 | AAS | LTE-TOD [SC-FOMA, 50% RE. 5MHz. GPSK. UL Su0) TE-T00 7.58 =44
10408 | AAB | [ SMHz, 15-0AM, (L Sub) ETEO 838 a8
10487 | AAC 50% A8, SMHZ, B4-0AM, UL 50b) TE-To0 8.60 08
10408 | ARG | LTE-TDD (SC-FOMA, 50% AD, 10 MHz GPSK, UL Sub) DET00 .70 )
10408 | AAC | LTE- 10MHz. 16-QA. UL Sub) UETDE 831 ~aE
10480 | AAZ | LIE-TDD A, G0% A8, 10 MHz, S4-QAM. UL 5Lb) \TET00 5,54 206
10467 | AAF | LTE-TDD (SC-FOMA. 50% AB, 15MHE OPSK, UL Sub) ET0D 7.70 =06
10482 | AAF | LTE-TDD (SC-FDMA, 80% RB. 15MHz, 16-QAM. UL Subij LYE-TOD nay 8.8
10493 'W'mgﬁdTﬁW&u@uaﬁ] FET0D 855 206
10484 | AAF | LTE-TDD (SC-FOMA, 50% RB, 20 MHz, CPSK, UL Sb) TET0D 7,74 <88
10485 | AAF | LIE-TDD E0% 1D, 20MHz, 16-0AM. UL 5 GEeT00 war )

WW%W&&& TE¥60 654 e
TI0457 | AAE | LTE-TOD (SC-FOMA, 100% AB. | 4 MHz, GFSK, UL Su) TE-T00 767 0.6
10496 | AAE | LTE-TOD (SC-FOMA, 100% RB, 1.6 MHz, 16-QAM, UL Sua) TET00 8.40 2086
10480 | AMC LTE-ME% 1%%1..»&&, Be-GAM, UL Bud) LTEYB0 b6 <GB
0500 | AAF | LTE 10D (G- i 3 ; ¥ LTETD0 767 196
10501 | AAF | LTETDD (5G-FOMA, 100% AB, 3 Mz, 15-0AM, UL Sull B E44 396
1050 | AAB | LIE-TDD (SG-FOMA, 100% RB, 3 MHz, 64-GAM, UL Suti| LE-100 Bz 266
10500 | AAB | LTE-TDD (SO-FOMA, 100% AB, 5 Miz, OPSK, UL Subl) LE-7D0 7.92 +85
10504 | AAD | LTE-TDD (SC 100% P8, § Wiz, 16-GAM, UL Sub) LTE-T00 231 196
10805 | AAC | LTE-TOD {5C FOMA, 100% F8, & Mz, 63-QAM, UL i) LET00 B5¢ 186
10505 | AAG | LTE-TD0 (SO-FOMA, 100% RS, 10 1AH2, QFSK, UL Sub) LTE-TDD T +50
10507 | AAG | LTE-TCD {SG-FDMA, 100% F3, 10 WHE, 16-GAM, UL Sub) LTETO0 835 85
10508 | AAF | LTE-TDD {SC-EOMA, 100% Bl 100z, 64-0AM. UL Sub e 100 8% 195
"10%08 | AAF | LTETEO (SCEOMA, 100% A8, 15MHz, GPSK, UL S0b) ET00 79 196
10510 | AAF | LTE-TDD {S0-FOMA, 100% RS, 15 Wz, 10-GAM, UL Sub) ET00 543 188
10511 | AAF uemo;scmvmm.tsw 64.0AM, UL Sub) YE-TOD 851 495
10512 | AAF , 100% 20 UL Sub) LTETDD 774 196
memm 16-QAM, UL Subj E-T00 (X 160
10518 | AAE | LTE-TDD (SGFDMA, 100% RS, 2014HE, 64-GAM, UL Sub) L(TE-T0D 845 +886
10515 | AAE | IEEE B2 116 WiiF1 2.4 Griz (D555, 2Mbps, 98pc o) WLAN 158 196
10516 | AAE | IEEE 802 115 VIlF] 2.4 Gz (DS54, & 5 Mbps, 999C 09) WLAN 157 386
10517 | AAF | TEEE 802190 WiFi 2.4 GHE (D555, 11 Mbgs, 999 05) WLAN 158 166
10515 | AAF | IEEE 802,714/ VAFi 5 GHz (OF DM, 9 Mbps, 98pc ooy WLAN 823 186
10519 | AAT | IEEE 002 11ah Wirl 5 GHz (OF DM, 12 Mops, 9305 de. WLAR a3 96
10420 | AAB | IEEE BO2.11a WIF 5 Gz (OF DM, 18 Mbps, 997 o WLAN &12 250
10521 | AAB | IEEE 8021 1am WiF1 5 Griz (OFDM, 24 Mbps, 9906 oo WLAR 787 P
10522 | AAB | IEEE BOZ 1 1AM Wi 5 Gz (OFDM, 96 98pc e WLAN 845 256
10523 | AAC nssmnmmwﬁiﬁ%ﬁuw WLAN aca )
10624 | AAC | TEEE 802 1 tah WiFI 5 Gz ( , 54 lbps, 99T 00) WLAN 827 186
10535 | AAC | IEEE 802 11ac Wiri (20 MF2, MGS0, 1006 60 WLAN B35 <86
10528 | AAF | IEEE 802 178 Wi (20 MHz, MCS1, Bpc o WLAN a4z 156
| 10527 | AAF | TEEE 802 11 ac WiFi (20 MHe, MCS2, Stp: WLAN 821 96
10528 | AAF | IEEE 8021 1ac , 900 oo WLAN ] 186
10523 | AAF i&'m"'i"‘m‘@—"ﬁﬁ“ (20MHz, , e o WUAN [R5 186
10531 | AAF | EES BOZ 1A Wi (20 MH2, MGSH, 900 o WLAN 543 158
10532 | AAF | IEEE BO2.118c Wi (20 MHz, MCS7, 99pc o WLAN 829 195
10533 | AAE | IEEE 802 11ac WE (20 Mz, MGS8, Bapo o) 338 186
%34 | AAE | TEEE 802 115 W (40 MFE MES, Fape o WOAN 345 198
10535 | AAE | IEEE 802 318c WiFl (40 MHz, MCS 1, 889G o WOAN 845 196
10538 | AAF | IEEE 802 11ac Wi 140 Wiz, MGS2, 98pc oc; 8% 196
10537 | AAF | IEEE 802 11ac , A6p0 O WLAN B 386
10538 | AAF | IEEE B0C 11ac Wi (40 MiH2, MGS4, #p0 05 WLAN [ 158

AAA | TEEE 502 17ac Wi (40 MRz, MCSB, 98n¢ o) WLAN a3 165
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11541 | AAA | EEE 802 1180 Wiri (40 Mz, MCS?, E8pa da) 84 B
10562 | AAA | IEEE 802 118c VIF| (40 Mz, MCS8, B8pc da WLAN 0.65 -k
105&3 | ARG 119¢ WIET (40 Nz, . 98pe 00 WLAN (3 <98
10568 | AAC | IEEE 802 1180 Wiri (80 Mz, MCSE, S8pc o WLAN aa7 =00
10545 | AAC | IEEE B02.1 1o WIFI (B0 Wz, MCST, Bapc de) WLAN 8,55 =X
10588 | AAL 1120 WiF| (86 Wiz, MCS2, 99pc 0% WLAN [EE 34
VG847 | AAL | 11ac VAiF1 {60 Iz, MCS3, DOpa 06, WLAN [ +46
10548 | AAG | IEEE BO2 118¢ W) (60 Mz, 1ACS4, B6pe da Aar <08
10550 | AAC | IEEE 502.118c VIlF| (B0 Mz, MCSE, 58pc a0 WLAN 8.8 0.6
10881 | AR | TEEE 802,11 ac VIF| (BD Mz, 1ACS7, Bape 0 WLAN 050 -96
105582 | AAG | TEEE 50211 w0 WiF (60 MEE, AGSE, 08pc 9 WLAN (X7 8
10559 | AAC | IEEE 832,11 a% VIIFI (B0 M, 1GSE, B8pc d WLAN .45 )
10554 | AAC !EEEmHuV?l_m_ﬁ'm%m WLAN (X3 FET)
10655 | AAG | BO2.11 8¢ WiF [1E0 M2, MCST, 89pc d6) WLAN war ~a.E
10556 | AAG | IEEE B02.118c WiFl (160 Mz, MGS2. 6pc da) WiaN .50 508
TT0557 | AAC | IEEE 502.110c VIIF| (JE0MHz, MGS3, 600 00 WLAN 652 <66
0 AAC | TEEE 502.110¢ WIF (160 MHZ, MGSH, S9pc dt WLAN uEt 08
70580 | AAC &Emnumuwmpﬁg.ﬁw AN 873 306
10 AAC | IEEE 532 1100 WiF| (460 MHz, . %5pe do| WAN B.56 <40
V0862 | ANC | IEEE 502118 WAF [JEONSLL, MCSE. S9pe d6) VILAN HES <86
10563 | AAG | IEEE BO2.1186 WiF1 (180 MMz, MCSS, Sepe da) WiAN 8.37 06
10 AAD | IEEE 802,119 WiF 2.4 GHz @ﬁ'ﬁ*ﬁm WLAN 025 =66
10585 | AAC i—“lw&""aireemng DESS-OFDM, 12 Meis. 99pc 00 WLAN .45 P
10586 | AAC | TEEE 802 11g WIFs ZAGHE (DS55-0FDM. 18 Mips, 86pc ac WLAN 613 B
10567 | AAG | IEEE 902,110 WiFs 2.4 GHx (DESS-OF DB, 24 Mooz, G8pc dc| WLAN 8.00 B
10568 | AAD | IEEE B2 11g WIFT 2.4 GHz (DG5S OFDM, 36 Mops, 89pc 4¢) WLAN 097 =00
10568 | AAC | |EEE 832.11g WF 2.4 GHZ (D955 OF 0, 48 Migs. 9990 05 WLAN (3] a4
0570 | AAL EEE‘&_,‘W_‘"; 2AGHz [USSS-OFOM, 54 Mbps, S6pc do) WLAN .30 0.8
V1571 | AAG | TEEE 802110 WiFi 2.4 GHz [DSSS, 1 Mbos, 80pc doj WLAN 189 =38
10572 | AAC | IEEE 802116 WiFi 2.4 GHz (DGSS, 2 Mbpa. S0pe da) WLAN .08 P
10673 | AAC | IEEE 802 110 WIFI 2.4 GHz (D855, 5.5 MOps, 80pe 0] WLAN 1.48 a8
10574 | AAG | IEEE 802110 WiFi 2,4 GHz [DSSS, 11 Mbps. 20pc do WLAN 198 08
10575 | AAC | IEEE BO2.11g Wi 2.0 GHz (OESS-OFDM, 6 Meps, S0pc a2 WA (=] 0.6
10576 | AAC | IEEE 802119 WiFI 2.4 GHz [DSSS.0FDM_ 9 Mg, 90p% 0¢) WIAN [T =)
70577 | AAC iEEF‘m'T!W"‘aq 2.4 GHy (DSS5-0F0OM, 12 Mops, 80pe 98 WLAN 8.70 0.6
10578 | AAD | 50211 WiFi 2.4 GHZ (DS9S-OFDWL 18 Mas. 80pc o WO a4 00
10579 | AAD | IEEE 802 11g Wi 2.4 GHz (DSSS-OF DM, 24 Mops, S0pc da) WLAM 7.6 0.8
105680 | AAD | IEEE B02.11g WiF) 2.4 GHz | £ 900G 9% WLAN 076 46
105681 | AAD | ﬁﬁmﬁ%mwm—w 90pc 00 WLAN aas .6
70883 | AAD | TEEE 802119 Wi 2.4 GHz (DS95-OF DM, 54 Mops, S0pc d= WLAN BET X
10583 | AAD | IEEE 8021149 WIFi 5GHz [OF DM, 6 Moos, 80pc do) WLAN 850 a0
10584 | AAD | IEEE 802 1180 Wil 6 GHx [OFDM, & Mops, S0pc 93) WLAN 8,60 +48
10585 | AAD | IEEE 802.11am WIF 5 G [OFCM, 12 MBps, B0pe 00 WLAN 870 155
10556 | AAD | TEEE 802 11at WIFi 5 GHE (OF DM, 18Mips, 8050 dc) 540 98
10587 | AAK | TEEE BOZ. 1180 WIFi 5GHz [OF DN, 24 Mbps, S0pe do WLAN 8.5 a6
10588 | ARA | TEEE 803 11ah VFI & GHz {OF DA, 36 Mibps, 0096 05) WLAN a7 196
10560 | AAA | IEEE 802 4 1ah WFI 5 GiHz (OEDM, 48 Mbps, B0pC 0) WoAN a5 195
10580 | RAA | IEEE B2 31 VAFI 5 GHE (OF DM, 54 Mbps, 805 de) B [T
10 AAA | TEEE B02 110 (HT Mixed. 20 MHz, MCSD, S0pc dal WLAN =) 156
10562 | AAA | IEEE BOZ 1 1n (HT Mved, 20 MHz, MIGET, S0pe 96 WLAN 878 196
10543 | AAA | IEEEBOZ 11n (HT Missd, 20MHZ, MCS2. 80pe 0t WLAN a6t )
10554 | ARA | TEEE B02.110 (HT Mixo. 20 MHz, MCS3, 80pc do WLAN B74 186
10585 | AAA | TEEE BO2.11n (M1 Mixed, 20MHz, MGS4, S0pc 0o WLAN 874 196
10568 | AAA | IEEE 802-11n (H1 Mima, 20MHz, MGSS, 90 96 WLAN 87¢ 396
10BE7 | AAA | IEEEBOZ.11n (HT Mised, 20MHZ, MGS6, B0pG 90 WLAN 572 180
10588 | AAA | TEEE 802,111 (HT Miand, 20 Miriz, MCS7, 80pc do WLAN B.50 <66
10556 | AAR | TEEE B02.11n (HT Missd, 40 MHz, MCSD, E0pc dc VLA 278 S6E
0600 | AAR | TEEE D02 110 (HT Misnd, 40 Wbz, MCS1, B0pc 9 WLAN aEE 156
10607 | AAA | TEEE DOR.11r (M1 Mixeg, 40 Mz, MCS2, S0p0 03 WLAN BE2 H6
10002 | AAA | IEEE BOZ.11n (1 Mixad, A0WHz, MCS3, B0pe dc WiAN B 86
10 AAR[TEEEE B2 110 (HT Mized, 40 Wz, MCE4, S0pc oz VAN 5.08 <88
10604 | AAA | TEEE BO2.11n (HT Mbmd, 40 Wz, MCSS, S0pc o VAN 8.76 1556
10605 | AAA | IEEE B02.11n (HT Misad. 40 MiHz, MGS6, B0 O WLAN 857 <66
10806 | ANG | EEEE 802 110 (HT Misad, 40 Mz, MGS7, B0pc o7 VILAN 882 5.6
10607 | AMS ssaaoznummmmwg:m WLAN 0.64 <85
10606 | AAG | IEEE B02.1185 WIF| (20MHz. ST, S0pc WLAN 877 =00
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10603 | AAC | IEEE 802.11ac VA (20 MHz, MCS2, 60pc o2 WLAN B.57 206
10610 | AAG | IEEE 902 11ac WIF| [20 Mz, MGS3, B0pC o¢ WLAN 078 Y
10611 | AAC | TEEE 8021186 Wirl [20 Mz, MCS4, 60pc o0) Wian 870 =06
10612 | AAD | IEEE 5G2.11ac WIIF (20 Mz, MCS5, G0pc o) WLAN 877 08
T0H13 | AAD | IEEE G2 '.i'm'mllmﬁliﬁs."ﬁa WLAN 8.4 Y]
10714 | AAG | IEEE BU2 1146 VAT (20N, CST. 90pC ¢ WLAN 854 Bk
| TOBT5 | AAC | IEEE 802118 WIF (20MF, MACSS, B0pe oc WILAN 862 =06
TOB1E | ANG | 32 1120 WAFI (40 S6pc do VILAN [ 56
10617 | ANG | IEEE 0021190 WIFI (40MHZ, MGS1, 90pc 06 WLAN gat <08
TOOIE | AAG | IEEE 802 110¢ WIFI (40 MHE, MGS2. 90pe 06) VILAN 856 =06
0615 | AMG | EEE 802,110 WiFi (40 MHz. MCS3. S0pc daj WLAN .60 08
10620 | ARG | TEEE BO0Z.11 86 WiF (A0 MH2. MGS4, 909 dc) VAN 887 I6E
10621 | AMG | TEEE B02.1166 WiF1 (40 MHZ, MOSS, B0p% 06] WLAN 77 +3.E
10622 | AAG | 1EEE 802 11ac WY (20 MHz, MCSH, 9000 oot WLAN [ 306
10623 | AAC 1iac &0 MHz, , B0 oc) WLAN ase 56
10624 | AAG | IEEE BOZ 1 1ac Wi 140 MHZ, MGS3, 9090 o0, WLAN 895 188
10825 | AAL | IELE BOZ211ac WE| (60 MHz, MOS8, B0ps oo WLAN 590 196
V0826 | AAL | IEEZ B02 11ac WIEI (80 MHz, MGS0, 80pc o, WLAN u83 FoT)
10827 | ARG WWWTW%& WLAN 2.88 38
10620 | AAL | IELE 202 11ac Wiri (00 1Hz, MC32, 90pc o5 WLAN a7t a6
10823 | AAG | IEEE 502 11ac WiF) (10 MMz, MCS3, 80pc oo WLAN H85 98
10630 | AAG 8321180 Wit) (8D , B0pc do WLARN 872 44
10631 | AAG | IEEE B2.118c ViF) (B0 MH7, MGSS, G0pC a0 WA [E]] 8.8
10632 | AAC | IEEE 802 118 WiFi (B0 MMz, MCSE, B0pc o WLAN 574 =06
10833 | AAC Taa VAF | " Bpo da WLOAH [X5) =04
770834 | AAC | IEEE 8021160 WIFI (80MHz, ML-SB, 90pC 98 WO 8.0 +a4
10635 | AAC | IEEE 52,1186 VT (80 MHE MGS8, 80p¢ Ot) WIAN 681 =06
10636 | AAC | IEEE B02.110 WiT1 (160 MHz, MCSD, 60pe de) WLAN 883 BT
10837 | ARG 302,115 YAF (JEOMMz, MCS1, SOpc do) WLAN 878 <88
10038 | ANG | IEEE 902,110 WiFi 160 MHZ, MGS2, 90p: 40) WLAN (X3 9.8
70038 | ARG | IEEE B02 118 WIFT (160 Mz, IACSS, S0pe oc) WLAN .85 200
10640 | ANG | IEEE 802,11 aa WAF) (160 MHz. MCS4. 80po ol WLAN 888 -a.8
V084 | ARG | B02.1100 WiFi [1E0MHz, ACES, 90pG aC| WAN 806 | 288
TI0642 | AN | FEEE BU2.11 06 WIFi (160 MHZ, MGSA. 90pe 00 WLAN .06 206
70843 | AAC | IEEE B02 1106 WiFi (160MHz, MICS7, S0pe oc! VLAN .68 206
10644 | AAG | IEEE BOZ 1180 Wil (150 MHE. MGSS, 9000 g ViLAN 805 =06
10848 | ANG | TEEE B02.11nc WIF (160 Miiz. MC59, 9005 oct VAN (X1 PeY)
“Toaas | ARG Lm.mmmwrﬁu. 7 TE¥60 e 308
10BAT | AAC | LTE-TDD (S0-FOMA, 1 AB, 20MHZ, QPSK, UL Subeg, 7] LTED0 7166 306
10648 | AAC | COMAZ000 (1% Advanced] 345 =8e
10BAZ | AAC | LTE-TOD (OFDMA, 5 MMz, £ TM 3.1, Clippng 44%) CTE-TDD 651 168
10853 | AAG | LTE- TDD (OEDMA, 10MHz, E-TM 3.1, Clpping 44% L7000 742 166
10654 | AAC | LTE-TOD (OFUMA, 15MH2, E-TM 3.1 Cipping 44%) e 00 6556 106
10855 | AAC | LTE-TDD (OFDMA, 20 MHz, E-TM 3.1, Cipping 44% LTE-T00 72 156
0658 | AAL | Pulsa Wavesorm (200 Hz. 10% Tasi 1000 1656
10658 | AAG | Puies Wavedorm (200 Hz, 20% Thet [ 386
10680 | AAC | Puase Waveortn (200 He. 40% Tout ice 156
10661 | AAC | Puiss Wavelorm (200 Hr. 60% Test 22 156
10862 | AAC | Puisa Wavelorm (200 Haz, B0%) Tost 697 G
10670 | AAC | Blmiooth Low Energy Blusool! z19 366
10671 | AAD | IEEE B02.178x [20MHE. MCS), B0pe dc) WLAN E1) Y
10672 | AAD | IEEE BOZ11ax (S0MHz, INCS1, S0pc do) WIAN Ba7 196
fae73 | AAD BOZ t1ax (20 GOpe O] WLAN &8 195
10674 | AAD | TEEE BOZ 11a% [R0MHE, 1G53, B0pC 06 WLAR 874 iBE
10675 | AAD | IEEE 602 118 (20 MHz. G4, B0pc 00, WLAN 850 66
10676 | AAD | IEEE BOZ11ax (20 Mz, MOSS, S0pc oc WLAN BT 196
10677 | AAD g:m;;;u:n]m:mmﬁmw WLAN 873 196
"10678 | AAD | Tiax {20 . B0pe 06 WLAN &5 06
10679 | AAD | IEEE BOZ 118 (20 MHZ, MGSS. S0pe 081 WLAN [ I
10680 | AAD | IEEE BOZ 1 ax (20MHz, MCSS, S0pe do) WLAN (Y- 166
10687 | AAG Yinx 1 ac) “WLAR ECS 198
10682 | AAF | IEEE B0Z 11ax (20MHz. MGST1. G0p: 0l WLAN (=) 266
10683 | AAA | TEEE 802 118x (20 MHE, MICSD. Sopc 0c) WLAN 842 185
10688 | AAC | IEEE BO2 11ax 2OMHE, MCS1, 980 dc WLAN 825 156
106885 | AAC m%mzma WLAN EES 106
10885 | AAC | TEEE BGZ 118X (20 MHZ, MOSa. 99pe at) WLAN 3] 265
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10687 | AAE | IEEE BO2.11ax (20MHE, WG4, 99pc 00) TUBAS 198
10888 | AAE | IEEE B0Z 11ax (20MHz, MCSS, 95p: ) WLAN 829 198
10699 | AAD | IEEE 80@.1 1 (20 , #9pc o) WLAN 555 195
10630 | AAE ce&wauumm;mw WLAN 829 495
10691 | AAB B02 11ax (20 MHz., MCSS, 9905 d| WLAN 825 198
10882 | ARA | TEEE 602 11a (20MHZ, MGS3, 990 o) WIAN iz b
0633 | AAA | IEEE B2 1 Tax (20 MHE, MOS0, 9ips o) WLAN 825 +485
10694 | ALA E’EE!'mngsn.mm WLAN B.57 498
10695 | AAA | IEEE 802.118x (40 MHZ, , 30pe o) WLAN 8,70 +98
TH685 | AAA | IEEE B02 11as (40 MHz, MGS1, DODC 60| “WLAN CE]] a6
10687 | AAA | IEEE 832.11ax (0 MHz. MCSZ, 90pc oc| WIAN BE! =338
70600 | ABA | IEEE 802 11a¢ (40 MHZ, , $0pc WLAN [ =08
10608 | AAA | IEEE 507 110x (40 MHz, MGS4, §0pc 05, WILAN 082 =80
TID700 | AAA | IEEE 802.118x {40 Mz, MGS5, 8060 0%) WLAN [XE] <88
10708 | AAA 802.11ax CDM mmdo WLAN G856 19.8
TOT06 | AAA | TEEE B0Z.1 Tax (40N, MCST. S0pc dt WLAR 870 188
10703 | AAA | TEEE B02.1 12x (40 MHE, NMGSS, 90pc 98 WLAN Ba2 166
i AN B02.1 1ax (40 Wz, WCSS, S0pc 9o WLAN 555 156
10705 | ARA | IEEE 6021 1ax (40MHz. MGS10, 20pe oc) WLAN 309 1)
10700 | AAG | IEEE 802 1 1a% (#0MHz, MG 11, B0ps oo) WOAN 17 =40
10707 | AAC | IEEE 802 11as 40 MHz, MCS0, 990 col WUAN a3z a8
10708 | AAC 502 112 (43MHz, MCS1, 93pc &) WLAN 855 [
10700 | AAG | IEEE 502114 (40 MHz, MCS2, 34pc oc) WLAN 8.33 <956
10710 | AAG | IEEE 902 11ax (40 MHz, MGS3, D0pa o, WLW 828 a6
10711 | AAG | Tiax (20 Miz, MCSA, 880c o:) WLAN 8,38 =06
0712 | AAG | IEEE 502117 (60 Mz, , 58pc WLAN 8.67 =06
10710 | AAG | IEEE 802 1105 (40 MHz, MGS6, 99pC 0 WIAN B33 )
30714 | ANC | IEEE B02,11ax (40 MHz, MCST, 09pc 05, VLAN B.26 “0E
TI0718 | AN TVax (0l Miz, MCSB, 88pc ool WLAN 6.45 =06
V0716 | AND | EEE 02,1 1ax {80 Mz, MCSB, 580 o2 WLAN 6.30 =00
10717 | AMG | IEEE B0 11ax {40 MHz, MGS 10, G9p¢ ViLAN (X7 -8E
10718 | ANG | EEE B0Z.118x (401AHz, MGS11, 98p¢ 00) WIAN B24 <HE
V076 | AAC | TEEE B0Z.11ax (80 MMz, MCSD, E0pe 9¢) WLAN (3 106
10720 | AAG | IEEE BO2.11ax (B0 Mz, MCS1, 50pc dg WLAN BA7 00
10721 | AAG | IEEE B02.1 187 (B0 M2, MGS2, B0pe 90 VILAN B76 O
10722 | ANG | IEEE B0 112X (B0 M2, GSS, B0pE: 00) WLAN 855 196
10723 | AAG | IEEE BOZ.11ax (BOMMZ MCSA, S0pc do| WLAN a0 1596
WW‘%« WA T
10725 | AAG | IEEE 602 118% S0pe do) WLAN 274 FeT)
10725 | AAG | IEEE BO2.118x [BOMHE MCS7, 9000 00 WLAN a7z 458
10727 | ARG | IEEE BO2 11y (80 MHz MCSS, 80pc o WLAN 66 D)
10728 | ARG mﬁmm WLAN (X 95
10720 | RAG | IEEE B02 114 (30 MHZ, MGS10, 9000 6] WLAN A58 <38
10730 | AAC mmnnmum ucsn mm WLAN 867 A
10731 | AAC | IEE] B3 MH; 48 WLAN [XH =00
10732 | AAC : WLAN a.46 =94
10733 | AAC | IEEE B2 "“n‘u"“mmu o Wi 8.40 a8
10744 | ARG | IEEE 5021102 (80 MHz, MGS3, 9090 0 WLAN 895 BE
10738 | AAC | IEEE 80211 ax (00 MMz, MCSA, 98po o) WLAN 5.33 =00
10738 | AAG EEEMHI!(GGW.M o) WLAN 827 =9.6
737 A 55T (. Wi e WO TR
10738 | ARG t&mvm@mm.mw WLAN B.a7 268
_’iofa'é AAC | EEE 802,11 ax (80 Mz, MCSE, 88pc da VILAN 0.28 <06
10740 | AAC 802.11ax {80 hy o WILAN §.48 =98
TI0747 | AMG | FEEE B02.110x (80 MHZ, IMCS10, 99pc 00 WLAN 8.0 +5.6
TI07A2 | AMC | EEE DO2.110% (80 MF, 7, §9pc 90) WAN (X5 6
10742 | AAC | EEE 802 11ax {160 MHz, MCS0, 80pc o2 VLAN 8,84 356
10744 | AMC | EEEB802.11ax {160 1, Bopc oo, WLAN (303 )
10745 | ANG | EEE B02.110x 1160 MHz, MCSZ, 90pc da, VAN 8.93 <55
70746 | AMG | EEE BOZ.110x {160 MMz, MCS3, 80pc 95) ViLAN (X1 398
1074 | AMG | 21 1a% . e VILAN B4 FTYs
10748 | ARG | TEEE BOR,11ax | 160 Mz, MCS5, 50pc o, AN 653 156
TI0740 | AAG | TEEE B02.110% {160 M-, IMCSS, G0 96) VAN 890 306
10750 | AAG | IEEE D02 11ax (160 Mz, MICST, B0pc 9 VILAN 879 306
10751 | AAC Mm.mem WLAN a8 88
a AAC | TEEE 80,1 1ax {3 S0pc da) WLAN BET 56
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10753 | AAC | IEEE 802 118x %&ﬁ&‘rmw WLAN 900 08
10754 | AAC | IEEE E02 114 (190 MHz, MGS11, 9000 de WLAN [ 08
10755 | AAC | TEEE 802 118 mmuﬁﬁu_gym WLAN 854 e
10788 | ARG | | BO2.11an (190 MMz, 1, 98p2 o WLAN 877 06
10757 | ARG | IEEE 802 1180 (190 MHZ, MCS2, 98pc o) WLAN BT o0
10758 | AAC | IEEE 802 112x (160 MHz, MCS3, 9900 o “WLAN (] E1
10758 | ARG | IEEE 802 11ax (150 MHz, MGB4, 9900 o0) WLAN 858 00
10780 | AAC | IEEE B0G 118x (150 MHz, MGSa, 98p% o WA [XT] [T
10761 | AAC | IEEE 802 11x (160 MHz, MC58, 9895 oc, WLAN ) Y]
V0762 | AAL | IEEE 802 1 1ax (183 MHz, MGS7, d3pe ol WLAN 3 Bk
10763 | AAG | IEEE 802 1143 (150 MHZ, MGSE, 3992 00 WIAN 8,59 95
10764 | AAG | IEEE B0211ax (180 MHz, MCS8, 93p0 oc WLAN 858 “aE
10765 | AAC | IEEE 3021 1ax (180 MHz, MCS10, 8300 de) WLAN B854 =56
10766 | AAG | IEEE 832 11ax (150 MH2, MGB11, 900 02) WLAN 851 =08
10767 | AMC | 50 N (CP-OFDIA, | 3, 5MbL, OPSK, 15 kHz) SGNAFAI TDO | 7.88 a8
10768 | AAC | 8G NA | i 6 KHz) BGNAFR] 10O | 801 <08
i07a8 | AAG 1SMHz, OPSK, 15 kHZ) 5G NA FA1 TDO 8.01 <06
30770 | AAG | somecr-ormmammopsmsw; EGNRFAI TOO | 002 =05
10777 | AN 5 <56
10772 | AAC | ® Ha 823 355
TI0778 | AMG sam«:rom.mawwu OPSK.iGII&) SGNAFAI TD0 | 803 296
TI0774 | ANG | 50 R (CP-OFDM, 1 RB. SOMHE, OPSK, 15 Whz) &G NRFAITOD | B.02 <EE
10775 | ANC R |CP-OFOM, BMHz, OFSK, 15 hiz) i E31 156
"NGT76 | ARG | 10z, OPSK, 15 kHa) SGNAFAI 100 | 630 06
10777 | ARG | 50 NR [CP-CFDM, 50% R, 15MHz, OPSK, 16 kHz) SGNAFATTOD | 830 FeT3
10778 | AAC ssmiromn §0% A8, 20 Mz, GPSK. 15 kHz) 7 334 166
10778 | ARC 15 hHz 5G NA FAT 100 B4z 156
10780 | ARG som(F—_—omu 5 A, 30 MH2, GPSK, 15 KHT) SGNAFAI 00 | 839 FrT)
10781 | AAG | 50 NA [CP-GFDM, 50% RS, 40 MMz, OPSK. 15 RHz) SGNAFATTOD | a8 Fery
10782 | AAC | 55 NA [CP-OF DM, 50% Rl B0 Wiz, GPSX_ 18 KHz, 1 843 186
10783 | AAC | 53 NA [GP-OFDM, 100% RS, 50Hz, OPSK. 15 kHI) | SANAFAI 100 | 841 06
10784 | AAG | 50 A (CP-OFDM, 100% RE, 10MHz, OPSK, 15 RHZ| SGNAFAT 0D | 829 386
10785 | AAC | 50 NA [CP-OFDM, 100% 8, 15MHz, OPSK. 15 KHE A AT 840 185
10785 | AAC | %G NA (CP-OFDM, 100% A8, S0z, OPSR. 15 &35 156
10787 | AAC | BENA | , 100% A8, 26 Mz, 15 kHa) SGNAFATTO0 | 844 185
10788 | AAG | A NA | , 100% RS, 90 Wz, OPSK, 15 kHE) 53 NA £ T0D [ FrY3
10789 | ARG | 53 NA [GP-CFDM, 100% R, A0 MMz, OPSK, 15 SATAFAI TOD | 837 155
TT07E0 | AAC | 5G A (GP-DFDM, 100% RS, 50 Mz, OPSK, 15 kHz 5GNAFATT00 | 849 196
10781 | AMC | %5 NR (CA.GFDM, | RE, 5MH3, OPSK, 30 12) SANAFAITOD | 788 356
(10752 | AAD | 56 NR [CP-OFDM, 1 AB, 10MHz, OPSK, 30 WHz) SGNAFRT 0D | Jee 56
10766 | ARG | 50 A (CP-OFDM, 1 RB, 15MHz, CPSK, 30 WA YO0 | 7. 156
(10784 | AAC | SGNA £ : SaNAFAITO0 | 782 195
10766 | AAL | 55 NA (CEOFDM, | AR, 25 MH3, GFSK, 30 WAz G NAFAT TD0 | 784 388
10798 | AAG | 56 NA [OP-GFDM, 1 AB, 30 MHz, GPSK, 90 W) SGNA TG TDD | 782 8%
10797 | AAC | 50 NR (CP-OFDM, 1 RB, 80 MHz, 30 Wz) GENAFAT 100 | am 196
10798 | AAC | 5GNR 1AH, 40 ¥rz) SGNAFAI D0 | 789 196
10793 | AAC | 5G NA (CP-OFDM, | AB, 60 MH2, DFSK, 30 kHz) G NAFRI DD || 790 196
“jGe01 | 5G NA 1A, } 3055 SGNAFAITOD | 788 [T
10802 | AAG | 50 NA [GP-OFDM, 1 1B, 80 MHZ, QPSK, 30 W1z) SGNAFAI 0D | 787 195
10800 | AAE | 5G NA [CP-OFDM, | RB, 100 MHz, QPSK, 30 1Hz) %G NA FRT 100 79 188
10805 | AAD | 55 NA (CP-OFDM, 50% B8, 10, 30 WHZ) SANAFRI TOD | 634 198
10808 | AAD | G NA (CR-OFDM, 50% RB. 15MHe. GPSK, 30 kHz| SGNAFRI TOD | 8a7 185
10800 | AAD | 50 N , 50% FB. 30 Mz QPSX_ 30 hHz, SENAFAITOD | &34 196
10810 | AAD | 56 MR (GP-GEDM, 50% 'ﬁw“mao“ﬂfr T | SGNAFRITOD | 836 08
16812 | AAD | 56 AR (GP-CEDM, 50% 98, B0MHZ, OPSK. S0RHI] | SONAFRI 0D | 835 a8
10817 | AAD | 50 NA [CP-OFDM, 100% RB, 5MHz GPSK, 30 kHz) SGNAFRI 10D | 838 +95
10818 | AAD mnamrmm.wmoﬁcaomn SENAFRITO0 | 8% 195
10813 | AAD | 5G NA (CP-OF| ] 5GNAFR1 100 | 893 298
1ga20 ""'ﬂb"mwmmn SGNAFR1 0D | 830 186
10821 | AAC | 50 NR [CP-OFDM, 100% A8, 25 MHZ, QPSK_ 30 kHz) 556 A FAT YO0 841 186
10622 | AAD | 50 NA [GP-CEDM, 100% A&, 30 MHz, ] YA NAFART YO0 B4l 196
10823 | AAC | 5GNA [CP 100% RE, 40 30 KHz) 53 NA FRT 100 535 80
10824 | AAD | 58 NA [CPOFDM, 100% Rg, 50z, QPSK, 30 KH2) 5G A FRT 10D 839 s
10825 | AAD | 50 NH [CP-OFDM, 100% RS, 60 iz, OPSK, 30 KHz) SGNAFAI YO0 | 841 156
10827 | AAD | 53 NR [CP-CFDM, 100% P8, 80 Mz, OPSK. 30 kHz) 1 a42 156
0822 | AAE | 5G VA [CP-OFDM, 100% A8, B0z, OFER, 30 SaNAFRTT00 | 643 86
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10823 | AAD i , 100% 30 kHz) %ﬁﬂﬁ: 240 156

10830 | ‘Wmﬁﬁﬂﬁ‘ﬁiwm QFSK, 60 W) SaNAFRITOD | 769 196
10831 | AAD | 5G N [CP-OF DM, 1 RB, 15 MHz, GRS, 60 56 NA P TD0 | 773 208 ‘
10832 | AAD | 9G ,1 > 0 ) EENATRIYO0D | T7e (L)
10833 | AAD | .am.ciWw 3 NA PR 700 7.70 198
70834 | AAD | 50 NR [CP-OFDM, msmmm. SGNAFRI 00 | 775 [
T0B35 | AAD | 5C NP (CP-OFDM, 1 B, 40 Mir, GPSK, umh: EENATRITOD | 770 )
10835 | AAE | X 50 Mz, 60 ) SGNAFAI 0D | 768 [
10837 | AAD | 50 MR [CF-OFDOM, 1 AB, B0 MHZ, GFSK, 60 WZ) SGNAFRT 0D | 768 (L1
10833 | AAD | 5G NA (CP-OFDM, 1 AB, 50 MMz, OPSK, 60 SGNAFM TDD | 7.7 168
10820 | AAD mngmam,m TENAFRL YO0 | 767 158
10841 | AAD | 50 Nl (CP-CFDM, 1 B, 100 MHz, OPSK, 80 k2 SGNAFRITOD | 7.71 a8
10843 | AAD | 50 NH (CP-OF DM, 50% A8, 15MHz, GPSK, &0 kHz) SGNA Fr1 10D | 649 a0
10842 | AAD , 0% S8 20 B0 KHz) BENAFRITOD | a3k 166
10845 | AAD | 50 NA (F- 0% B, S0 MHz. OPSK. 60 kHz) SONAFAI 100 | 841 w66
1085¢ | AAD | 56 MR (CP-OF DM, 100% AB. 10MHz, QPSK. 80 kHz SGNAFAT T00 | A3 Py
108855 | AAD 100% 58, 15MHz, 80 KHa| SGNA FAT 100 | a3 2a5
10856 | AAD | 50 N (GP-OFDIA, 100% AB, 20MHZ, QPSK, 60 kHz} SGNA FR1T00 | 847 98
10857 | AAD | 6 MR (GP-OF DM, 100% HB. 25MHz, GPSK, 60 ki SGNAFR TDD | 8.45 a5
10858 | AAD | B WA (EP-OFOR. 100% AB, 30 MHz, GPSK, 80 ke N 838 “aA
70855 | AAD | 5G NA (GP.OFDR, 100% AB, & MHz, GPSK, 60 4 GG NA FA1T00 | 6.34 08
10860 | AAD | 5G NR (GP-OFOR, 100% AB, 50 MHz, GPSK, 80 WHiz) SGNAFATTOD | 841 =06
70061 | AAD wmmm1mmwmmmm 5G NA Fr1 100 B.40 =88
|5m AAD | 8 5 100 X)) =58
“VonB4 | AAE | i % anmz) CEGNAFAI TOO | 837 ~08
TICAES | AAD | S NR (GP-OFDM, 100% RB, 100 MRz, OPSK, 50 MA2) 5GNAFRITDO | Bat =86
10666 | AAD %mmmomm 1wm0Psx.3wm EG NA FR1 TOD 568 =58
T0BEE | AAD . 100 AB, 100 "EG NAFAI TOO || 588 0.6
"TORES | AAD m‘m wunm.m»m EGNAFR2TOD | 575 06
10870 | AAD | rm(umom—'—vmmmm GPSK, 120 kHE) SGNAFA2TO0 | 608 206
10877 | AAD | 5G A (DF T-a-OFOM, 1 AEL 100MHz. 18GAM, 120 %3 NA FR2 TOD A7 <88
10872 | AAD | '5G N (DFT2-OFDW, 100% A8, 100 'WE{m\!zn! 'EIE') "EGNAFRITOD | 6s2 156
10872 | AAD | 56 N (DF T5.OFDM, | AR, 100 MHZ, G90AM, 120 %47 5G NAFR2TOD | 661 306
10674 | AAD | 50 1 [DF T5-OFDM, 100% B, 100 MHz, GAGAM, 120 NHz) SGNAFR2TOD | 6,65 356
075 | AAD | 5G R {CP-OFOM, 1 AR, 100MHz, GPSK, 120 kHz) SENRFRITOL | TR 86
TO0B76 | AAD | %G 100% mmﬁ( 120 WKHz) G NA FR2 100 B39 0.6
10877 | AAD | 5G IR 1B, 1 120 %) EG NA FR2 100 7.05 306
"I6875 | AAD | 50 14 (GP-OFOM, smmmum. TGQAM, 120 kHz} EGNAFRZTOD | 41 <58
| 10879 | AAD G Nt {CP-OFDM, 1 AB, 100 MHz, GS0AM, 120 KHz) 812 +0.6
10880 | AAD | 5G 1 100 120 WHz) &G NA FR2 100 8,38 0.6
"T0B8% | AAD | SOMHz. 120 kHz) SGNAFR2T00 | 575 =00
TDBEZ | AAD | sam_m 1mﬁsom: OPSK, 120 kHry EGNRFR2 TDD | 896 <86
0663 | AAD | 5G NR {DF T-0-OFDW, 1 AB. SOMHz, 1 L 120 CBG WA FR2 100 B.57 S0E
10883 | AAD | 10 RB, 500, 100N, TR0 Wl | SO NRFROTO0 | 860 =08
"IDEES | AAD | 5G NR (DFT4-OFOM, 1 RE. SOMHZ. GAQAM, 120 NHZ) SGNAFR2T00 | 6.61 <58
0885 | AAD | 5G N (DF T-8-OF DM, 100% FB, 50 MHz, G40AM, 120 kiz) .66 <06
I0BB7 | AAD | 5O N {OP-OFOM, | AB, BOMHz, GPSK, 120 kHs) 5G YOO | 7.8 =06
“T008E | AAD | 5G ; s , 120 (SGNAFR2TOO | 645 =00
T088E | ARD | 5G 1 (CP-OFL, 1 AR, S0MHZ, 190AM, 120 3HE) 50 NI FR2 TD0 | B.09 =06
10890 | AAD | 50 R {GP-QFDOM, 1005% AB, 50 MFez, mwu 120 KHz) S5 NR FR2 TDO | 8.40 <0E
TI0681 | AAD | 50 N ornuu SOMIE, | SGNAFRaTOO 813 206
10852 | AAD 5012, mw; 5G N FR2 100, (YT )
10887 | AAD | [ ,me.mm.or WHZ) GG NAFAT TDD | B.66 “OE
10898 | AAD | 50 NA (DFTa-OFOM, 1 A8, 10MHz GPSK, 33 W T 567 =06
10826 | AAD | 5 WA (DF 7-5-0FOM, 1 AB, 15 MHz, QPSK, 30 kHz SGNAERITO0 | 567 286
10800 | AND 5 G 20MHz, QPSK, 30 hrz EG NAFR1TOD | 5.68 5.6
10501 | AAD ] 1 AR, 25MHz. QPSK, 30 WHz) EGNRFAI TDD | 6.68 —HE
70002 | AAD | 50 163 (DF T-5-OFOM, 1 REL 30MHz, OPSK, 30 Whz EGNAFAI TDD | 668 6.6
70603 | AAD | 5G Nt (DF T-5-OFDM, 1 AB. 40 MHz, GPGK. 30 hHz 56 TOO | 568 =06
10804 | AAD | 5 Nt (OF T-2-OFCM, 1 HE, 50 MHz, OPSK, 30 Kz 5G NAFAI 100 | 5.68 =06
(0806 | AAD | &G A (DF T4 OFDM, 1 RE, 60MHz, OPSK. 50 W) 5G NA FAT TDO 560 -98
0906 | AAD | 50 NR (DF 1-6-OF DM, 1 AB. 80MHE, GPSK_ 30 KHz) %G NA PAT 100 | 668 0.6
0807 | AAD | 5G NR { "omﬁmsm@if("‘ 30 W) 56 NA FA1 T00 578 =06
"T080E | AAD T0MHz, OPSK, 30 W2 50 NA FA1 DO | 5,83 -8E
10808 | AAD | 5G NF (OF T-5-OFOM, 50% 1B, 15 MPz, GPSK, 90 RHz! §G NA FAT 100 88 298
10610 | AAD | 50 NR (DF 7-8-OF DML 50% B, 20 MHz, CPSK, 30 Rz, o | 589 A6

F-TP22-03 (Rev. 04)
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EX30V4 - SN:7751 Cclober 07, 2022
UID | Rev | Communication Name Group PAR (dB) | Unct k=3
10811 | AAD | 56 NR D4, 50% RB. 25 MHz. 30hH) SGNAFATTOD | 583 =08
0812 £G NA (OF 7-6-0F DM, 50% AB, 30 MHZ, GPSK. 30 hHZ 5G NA Fa1 100 558 PT
10913 | AAD | 50 NR (DF -8-OFDM, 50% RB. 40 MHz. GPSK, 30 ki EGNAFAI TOO | 588 B
10814 | AAD | 5G NP (OF -5-OF DM, 50% RE, 50 MHz, GPSK, 30 ki EGNAFAITOD | 585 a8
10815 | AAD | 5G NA (OF T-5-OF DM, 50% AB, 80 MH3, GPSK, 30 KAI) 5GNA FA1 100 | 583 08
1016 | AAD | 5 N (OF -5-OF DI, 50% RB, 80 MHz, GPSK. 30 kHe, BGNAFAT 10D | 547 58
T0017 | ARD | 50 NI (OF 7-5-OF DI, 50% RB, 100 MHz, GPSK, 30 kidz) EGNAFR TOO | 594 B
10818 | AAD | G NA (OF L5 OFDRA, 100% AB. 5 MHZ, GPSK, 30 M} 5G NA FA1T0D | 5600 =86
10819 | AAD | 56 NA (OF -6-OF DI, 100% FIB, 10 MHz, GPSK, 30 ke, 5GNAFATT00 | 5.08 T
| 70820 | AAD | 50 NR (DF -4-OF DA, 100% AB, 13 MHz, GPSK, 30 KHe, EENAPHI YOO | 587 B
10821 | AAD | 5G NA 1007 AR, 23 MHz, GPSK, 30 ke, G NA FAT T00 | 564 a8
10022 | AAD | 50 NA (OF -5-OF DM, 100% NR, 25 MHz, CPSK, 30 Wz SGNAFAI TDO | 682 =54
70079 | AAD | 50 NR (OF -5-OF DM, 100% NB, 30 MHZ, OPSK, 30 A 5G NALFA1 100 584 <56
10824 | AAD | 56 NA (DF T-5-OF DA, 100% A, 60 MHz, GPSK, 30 ki 5GNAFAY 100 | 5,64 =i
10025 | AAD | 50 NR (DF -5-OF DM, 100% AB, 50 MHZ, GPSK, 30 Wz 56 NAFATT00 | 565 -a6
| 70926 | AAD | 50 N (DF 3-5-0F DI, 100% AB, 50 MHz, GPSK, 30 kHz, 1100 | 584 256
10827 | AAD | 5G N (OFT. 100% AB, 30MHz, GPSK, 30 A2 5G NA FA1 TDD 504 a0
10926 | ARD | 50 NA (DF-5-OFDM, 1 58, SMHE QPSK, 15 hHz) 5GNAFAI FCD | 552 a8
10020 | AAD | 50 NP (OF -5-OFDI, 1 A8, 10MHz, GPSA_ 18 kHz) EGNRFRTFBD| 582 258
10930 | AAD | 5G NA ( VEE Y 15 ERllEs 552 =00
10831 | AAD | GG N (DF T5-OF DR, 1 R& 20MHZ, OPSR, 15 kHZ) 5G NA FA1 FDD | 551 =00
10832 | ARE | 5G NA (DF1-6-OFDIA, | A8, 25 Mz, QPSK, 15 KHz) 5G NA PA1 FOD (3] <46
10933 | AAA | 5G N (DF -6-OF DML, 1 A8, S0MHE, OPSK. 15 kHz) EGNAFATFOD | 581 58
10834 | AAA | 5G NR (DF 1-5-OFDM, | BB, d0MHz. PSR 18 kHz] | SGNAFAT FOO | 561 06
0638 | ARA T BG N (DFYSOFDM, | RE S0MHz, OPSK, 15KH2] | SANAFAT FOD | 651 08
10836 | ANG | 5G NB (DF T-5-OF0M. 5% RB, 5 MHz, GPSK, 15 kHz) SGNRFR1 FOO | 6.60 <88
10937 | AAB | 50 NR (DF 7-8-0 mﬁmuoqu 1 577 <06
10038 | AAB | 5G NA (OF T4-OF DM 5% 15 W) EGNAFAI FOO | 590 <06
10038 | AAB | &G NA mmm oK, T SQNRFAIFDD | 582 <56
10040 | AAB | 56 N {DFT-5-OFDM, 50% N8, 25 Mz, GFSK, 15 Wz BGNAFAT FOD | 586 256
10947 | AAB | SO NR {DF T-8-OFOM. 5% R, 90 Miz, GPSK, 15 Hz) EGNAFRI FOO | 683 305
T084Z | AAB | 53 NS {OF T-6-OFDM. 50% HB, 40 Mz, OFSK, 15 %11 SG NAFA FOD | 565 206
10843 | AAS | DF T-5-0FOM, 50% A8, 50 Mz, OFSK, 15 W2 EGNRFA1FOD | &68 <5 €
10844 | AAB | 50 N3 (OF T-9-OFOM, 100% A8, 5 MiHz, OFSK, 15 Wiz) &5 1 (53] 356
0045 | AAD | 50 NS DF T-5-OF DM, 100% D, 10 Mz, GPSK, 16 ks G NAFAIFOO | 585 356
10846 | AAC | 5G N (DF T-0-OFDM, 100% AB, 15MHz, GPSK, 15%42) | SANAFAT FOD | 569 =06
10847 | AMS | DFTR-OFOM, 100% AB, 20 MHz, OFSK, 15 #12) EGNAFAT FOD | S.87 <56
10948 | AAB | 5G NA (OF 7-5-OFOM, 100% 7B, 25 Mz, GPSK, 15 ¥4z) G WA FHT FOD 554 <06
004D | AAG | 5@ IR (OF T-6-OFDM. 100% AB, 30 Mz, OPSK, 14 k) EG NRFAI FOO | 567 <08
0050 | AMS | 50 N EG NA FATFDD | 584 208
10061 | AAB | 5G 100% Wi, GPEK. T3 50 NAFAT FOD | 5,02 <58
108 ‘Wm TH T S, BA-0AM, 15 KHz) NAFAT 8.8 <06
10953 | AAS | 50 NF DL (CP-OFOM, TM 3.1, 10 MHz, E4-GAM, 15 1Hiz) 815 =06
10954 | AAB | 56 NR LR 15 W) 5G NA FA1 FDD | 8.2 -a8
10955 | AAB | TI 3.1, 20MFZ, B4-GAM, 15 5G NA PR FOO | 8.2 B
10856 | AAS | 50 NA DL (GP-OFOM, TM 3.1, 5 Mz, B4-GAM, 30 KHz) EGNRFRI FOD | 8.4 =06
10957 | AAG | 5G NR DL (CP-OFOM, TM 3.1, 10 | 30 ¥Hz) [ EGNAFAI FOD | 841 =90
10850 | AAE | BG NA DL (CP-OFDM, TM 3.1, 15 Mz, 64-GAM, 305H2) | 50 NAFA1 FOD | .61 ST
10968 | AAS |GG NA OL (CP-OFDOM, TM 3.1, 20 MHz, 64-GAM, 30 &Hz) MR FR1 833 =08
10960 | AAS | 50 NR DL (CP-OFOM, TM 3.1, 5MHz, ) G NAFR TOD | 0,32 =06
70061 | AAB | 50 NA DL (CP-OFDM, TM 3.1, 10 W | 15 WHa) 5G NA FA1 100 438 =
70862 | AAE 31,15 15 Wz 5G NFUFR1TCO | 8.40 <34
10863 | AAB | 5G NA DL (GP-OFOM, TH 3.1, auum B4-GAM, 15 W) G MR PRI 955 K]
10864 | AAS | 50 NA DL (CP-OFOM. TM 3.1, 5 MRz, 84-GAM, 30 CEGNAFE DD | 020 =98
10965 | AAS | 50 N DL (CP-OFOM, TM 3.1, 10 Midz, , 30 SGNAFA1 100 | 0,497 Y]
10066 | AAS | 5@ NR DL (CP-OFDM, TM 3.1, 14 Mz, 64.GAM, 30 W2) | SONATFRT TOD | 9.55 06
10967 | AAB Wm,m.ww §GNA FA1 T00 | g.42 aa
T0868 | AAD | [ TM3.1, 100 M4Hiz, 64-0AM, 30 #Hz) EGNA FRY TO6 | 949 04
10972 | ‘W_Wseua na.' zn' Wz, b"v’immn 5GNA FR1 T00 | 1150 Y]
70079 | AAB Hi 300 +46
10874 | AAB 1028 25
10978 | ABA 22 =Y
10974 | AAA 702 96
10980 | ARA [E) 95
10881 | AAA 150 105
10982 | ABA 142 T3

Certificate No: EX-7751_Qa122
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Ul | Rev | Communication System Name Group PAR(0B) | Unc® k=2
10583 | AAA | 50 NA DL (CP-OFDM, TM 3.1, 40 MHz, 56 OAM, 15 ki) 5G NA FRI1 70D .31 88
10884 | AAA | 5G NA DL (GP-OFDM, TM 3.1, 50 MHz, 54-0AM. 15 ki) 50 NA FRY 100 a4 495
10685 | AAA | 56 NA DL (GP-OF DM, TM 3.1, 40 MHz, G4-0AM. 30 kiHz) 5G NA FAY 10D a5d 165
10685 | AAA | SG NR DL (CP-OFDM, TM 3.1, 50 MHz, 5¢-0AM. 30 ki) 1100 950 +9.6
10287 | AAM | 5G NA DL (CP-OFDM, TMA.1, 50MHz, 54-CAM, 30 ki) 5G NA R 100 EES 196
10588 | AAA | BENA DL (CP-OFOM, TM 3.1, TOMHZ, 64-GIAM, 30 Kz} 5G NA PRI T0D a3 FeT
10563 | AAA | 5 NA DL (GP-OFDM, TV 3.1, 80 MHz, 65-0AM. 30 kHz) BENNTRITOD | o= a8
10850 | AAA | 5G NA DL (CP-OFDM, TM 3.1, 50 MHz, 53-QAM. 30 ki3] SANAFRI T0D | G52 388

E Uncertainty is determined using the max. deviation from linear response applying rectangular distribution and is expressed
for the square of the field value.

Cartificate No: EX-7751_Oct22 Page 22 of 22
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Report No. HCT-SR-2301-FC004

Acoredted by the Swiss Acoreditation Service (SAS)
The Swiss Accragitation Sarvice is ore of the signatories to the EA
Multiataral Agreement for the recognition of calibration certificates

crem  NCETRIIRSREN < C 5 T

Obient

Calinration peoceduie(s)

Catoraton st R R T T

Thiz catrstion certdcate documents e traceabiity 1o national standanss. wivch realize he units of (8i)
The measuraments anc e uncartsneas with confdance probabiiity are given an the following pegas and ane part of the certificale.

All callratons have Daen concucssd in he cosed 1ab y facilty: {22 £ 3)'C and humicity < T0%.

Catbraton Equpment used (METE cniical for cal@raton)

Primary Standards o Cal Dante (Certilicsie Na, | 5 Calbeation

Power meter NRP SN: 104778 O&Apr-22 (NO. 297-03525003524) Apr23

Power sensor NRP-291 EN: 103244 O-Ape-22 (No. 217-03824) Apr-23

Pownr sunsor NRP-Z91 SN: 103245 O&oApr22 (No. 297-03525) Apr-23

Ratarance 20 08 Attsrusior EN: BHE304 (200} M-Apr-22 (No. 297-03527) Apr23

Type-N mismatch cambination SN: 310882/ 06327  DA-Ape-22 (No. 217-03828) Apr-23

Refurence Proba EX3DV4 SN 7346 IDac21 (No. EX3-7349_Dec21) Dec-22

DAES SN: e01 02-May-22 (No, DAE4-801_May22) May-23

Secondary Standancs D# Check Data (In house) Schaduled Chack

Pawer meter E34158 SN: GB3Ia512475 30-0ct-14 (In house check Out-20) In hease check; Dct-22

Fawer sansor HF 83814, SN: Us37292783 U7-0u1-15 [in house chack Oct-20) In nouse check: Oct-22

Power sensor HP 82014 SN: MY41083316 07-0ct-15 (In hause chedk Ot-20) Ins howse check: Oct22

RF genarator RAS SMT-08 SN. 100872 15-n-15 (in houss check Oct-20) In hotse check. Oct-22

Natwork Anslyzer Agierrt ESISBA | SN: US41080477 Jt-Mar-14 (in houae chack Oct-20) In house chack: Och-22
Hama Function

Caltrated by

Appiroved by

Issued: July 25, 2022

This calitration certificate shall not e rproCucsd excect n full without weitton approval 4f the kabe
<

g 2} | S Q1 2
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Report No. HCT-SR-2301-FC004

Servizio svizzero di taratura
Swiss Calibration Service
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Accraditation No.; SCS 0108

Glossary:

TSL tissue simulating liquid

ConvF sansitivity in TSL / NORM x,y,z
NIA not applicable or not measured

Calibration is Performed According to the Following Standards:
a) |EC/IEEE 62209-1528, "Measurement Procedure For The Assessment Of Specific

Absorption Rate Of Human Exposure To Radio Frequency Fields From Hand-Held And
Body-Wom Wireless Communication Devices - Part 1528: Human Models, instrumentation
And Procedures (Frequency Range of 4 MHz to 10 GHz)", October 2020.

b) KDB 865664, "SAR Measurement Requirements for 100 MHz to 8 GHz"

Additional Documentation:
c) DASY System Handbook

Methods Applied and interpretation of Parameters:

Measurement Conditions: Further details are available from the Validation Report at the end
of the certificate. All figures stated in the certificate are valid at the frequency indicated.
Antenna Parameters vath TSL: The source is mounted in a touch configuration below the
center marking of the flat phantom.

Return Loss: This parameter is measured with the source positioned under the liquid filied
phantom (as described in the measurement condition clause), The Return Loss ensures low
refiected power. No uncertainty reguired.

SAR measured! SAR measured at the stated antenna input powsr,

SAR normalized: SAR as measured, normalized to an input power of 1 W at the antenna
connector.

SAR for nominal TSL parameters: The measured TSL parameters are used 1o calculate the
nominal SAR result,

The reported uncertainty of measurement is stated as the standard uncerainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%.

Cortificate No: G836V2-441_Jul22

F-TP22-03 (Rev. 04)
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Measurement Conditions
DASY system configuration, as far as not given on page 1
DASY Version DASYS52 V5210.4
Extrapolation Advanced Extrapolation
Phantom Modular Fiat Phantom
Distance Dipole Center - TSL 15 mm with Spacer
Zoom Scan Resolution dx, dy, a2 =5mm
Frequency 835 MHz = 1 MHz
Head TSL parameters
The following parameters and calculations were applied
Temperature Permittivity Conductivity
Nominal Head TSL parameters 220°'C 415 0.90 mho/m
Measured Head TSL parameters (220:20.2)°C 403x6% 0.93 mhaoim 2 6 %
Head TSL temperature change during test <05°C —_ —_
SAR result with Head TSL
SAR averaged over 1 cn’ (1 g) of Head TSL Conditions
SAR mensured 250 mW Input power 251 Whka
SAR for nominal Head TSL parameters normalized to 1W 9.73 Wikg £17.0 % (k=2)
SAR averaged over 10 cm’ (10 g) of Head TSL condition
SAR measured 250 mW input powar 1.62 Wik
SAR for nominal Head TSL parameters normalized (o 1W 6.33 Wikg £ 16.5 % (k=2)
Certificate No; DBISV2-441_Jutz2 Page 3ar6
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Appendix (Additional assessments outside the scope of SCS 0108)
Antenna Parameters with Head TSL

Impecance, ransformed to feed point 5240+5502
Retum Loss -247d8

General Antenna Parameters and Design

| Electrical Deiay (one girection) | 1.372 08 |

After lang term use with 100W radeated power, only & sight wamming of the dipole naar the feedpoint can be measured.

The dipole |s made of standard semingid coaxcal cable. The center conducter of the feeding line is directly connectad to the
sacond arm of the dipole, The antenna is therefore short-circuited for DC-signaia, On some of the Gipoles, small end caps
are added to the dipole arms in order to improvae matching when loaded according to the position as axpiained in the
"Measurement Conditions” paragraph. The SAR data are not affected by this change. The overall dipole length s atil
accoading to the Standard

No excessive force must be applied to the dipole arms, becausa they might bend or the soldered connections naar the
feedpoint may be damaged.

Additional EUT Data

Manufactured by | SPEAG |

Coriificate No: DBISV2-441_Jut22 Page 4 of 8
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DASYS5 Validation Report for Head TSL

Date: 15.07,2022
l'est Laboratory: SPEAG, Zurich, Switzerland
DUT: Dipole 835 MHz; Type: DB35V2; Serial: DB3ISV2 - SN:441

Communication System: UID 0 - CW;, Frequency: 835 MHz

Medium parameters used: £~ 835 MHz; o = 0.93 S/m; & = 40.3; p = 1000 kg/m’
Phantom section: Flat Section

Messurement Standard: DASY S (IEEE/TEC/ANSI C63.19-2011)

DASY52 Configuration:
« Probe: EX3DV4 - SN7349; ConvF(9.69, 9.69, 9.69) (@ 835 MHz; Calibrated: 31.12.2021
« Sensor-Surface: | . 4mm (Mechanical Surface Detection)
« Electronics: DAE4 Sn601; Calibrated: 02.05,2022
« Phantom: Flat Phantom 4.9 (front); Type: QD 00L P49 AA; Serial: 1001

« DASYS52 52.10.4(1535); SEMCAD X 14.6.14(7501)

Dipole Calibration for Head Tissue/Pin=250 mW, d=15mm/Zoom Scan (7x7x7)/Cube 0:
Measurement gnd: dx=5mm, dy=5mm, dz=5mm

Reference Value = 64.34 Vim; Power Drift =-0.01 dB

Peak SAR (extrapoluted) = 3.83 Wikg

SAR(] g) = 2.51 W/kg: SAR(10 p) = 1.62 Wikg

Smallest distance from peaks to all points 3 dB below = 16 mm

Ratio of SAR at M2 to SAR at M1 = 65,4%

Maximum value of SAR (measured) = 3.39 Wikg

d8
0
-2.00
-4.00
-6.00
-8.00

-10.00

0 dB=3.39 W/ke = 530 dBW/kg

Cartificate No: DE3SV2-441_Jul2
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fie View - Channsl Sweep Calbraton Irace Seals Marker  System Wirdow  Heip
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2 APEN 4
R B 3 7 AR
Calibration Laboratory of S, 7 1 s, ; :uhmluvhc{nt R
Schmid & Partner S ¢ Service suisse Ttaionnage
ineering AG 2 3 Servizio svizzero di taratura
M;mw. Switzerland ?m’“}. S/ S swiss Caiibration Service

Accredited by the Swiss Accreditation Seevice (SAS)
The Swiss Accreditation Service is one of the signataries 1o the EA
Multilataral Agreement for the recognition of callbration certificstes

L

Objact

Accraditation No.. SCS 0108

Calibration procedure(s)

meummmﬂ:mdumhwwwmm:mmmmmuwsdmmmu (34).
Thsmmmummummmmmmmmmymonmhm;mmanmﬂmmb.

Calbration Equipment used (MATE critcal for calitenson)

Aluabranonlhavobnncnmwinmwmlmmfmlmmmumm(nzamudmw< TO%.

Primary Stardards Dy Cai Date (Cartificate No.) Scheduted Calbration

Power metar NRP SN 104778 Of-Apr-21 (No. 217-03291/03262) Apr-22

Power sensoe NRP-Z91 SN: 103244 08-Apr-21 (No. 217-03291) Apt-22

Power sensor NRP-291 SN 103245 08-Apr21 (No. 217-03292) Apr-22

Reference 20 dB Attenustor Sh: BHO94 (20K) 0B-Ape-21 (Ko, 217-03343) Apr-22

Type-N mismatch combination SN Q10962 /06327 08-Ape-21 (No, 217-03344) Ape22

Referanca Probe EX30V4 BN 7349 31-Dec21 (Na, EX3-7340_Dec21) Dac-22

DAE4 BN 601 01-Nov-21 (No. DAE4-601_Nav21) Noy-22

Sacondary Stantards 10 # Chock Date (b house) Schecuied Check

Power mater £44198 EN: GB3B512475 30-0¢1-14 {in haesa chock Oct-20) In house chack: Oc1-22

Power sarsor HP 84814 SN US3T292783 07-Oct-15 [in house chack Oct-20) In house cheak: Oct-22

Pawaer sensor HP 84814 BN MY41093315 07-0ct-16 (in house chack 0x-20) In house check: O-22

RF genarator R&S SMT-08 SN 100672 18-Jun-15 (In house cheok Ocl-20) In house check: Oct-22

Natwark Ansfyzer Aghent EBISEA | SN, US41080477 31 -Mar-14 (In house check Oct-20) I house check: 022
Name Function

Calibyated by:

Approved by:

mwmmmmuwmmmu«mmwotmmm.

Issuad: January 28, 2022

Certificate No; D900V2-130_Jan22
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Calibration Laboratory of S, S Schweizerischer Kalibriardienst

Schmid & Partner S Service suinsa d'étalonnage
Engineering AG % € serviiomiizero & taratura

Zuughausstrasse 43, 004 Zurich, Switzorland AN S swiss Catibration Service

Accradited by the Swiss Accreditation Service (SAS) Acceeditation No.: SCS 0108

The Swiss Accreditation Service s one of the signatories to the EA

Multilstersl Ag for tha recognition of calibration certificates

Glossary:

TSL tissue simulating liquid

ConvF sensitivity in TSL / NORM x,y,z

N/A not applicable or not measured

Calibration is Performed According to the Following Standards:

a) |EC/IEEE 62200-1528, "Measurement Procedure For The Assessment Of Specific
Absorption Rate Of Human Exposure To Radio Frequency Fields From Hand-Held And
Body-Worn Wireless Communication Devices - Part 1528: Human Models, Instrumentation
And Procedures (Frequency Range of 4 MHz to 10 GHz)", October 2020.

b) KDB 865664, "SAR Measurement Requirements for 100 MHz to 6 GHz"

Additional Documentation:
c) DASY System Handbook

Methods Applied and Interpretation of Parameters:

» Measurement Conditions: Further details are available from the Validation Report at the end
of the certificate. All figures stated In the certificate are valid at the frequency indicated.

* Antenna Parameters with TSL: The source is mounted in a touch configuration below the
center marking of the flat phantom.

* Return Loss: This parameter Is measured with the source positioned under the liquid filled
phantom (as described in the measurement condition clause). The Retum Loss ensures low
reflected power, No uncertainty required.

SAR measured: SAR measured at the stated antenna input power.
SAR normalized: SAR as measured, normalized to an input power of 1 W at the antenna
connector.

+ SAR for nominai TSL parameters: The measured TSL parameters are used to calculate the
nominal SAR result,

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a covarage
probability of approximately 95%,
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Measurement Conditions
DASY systemn configuration, as far as not given on page 1.
DASY Version DASYS2 V52.10.4
Extrapolation Advanced Extrapolation
Phantom Modular Flat Phantom
Distance Dipole Center - TSL 15 mm with Spacer
Zoom Scan Resolution ox, dy, dz =5 mm
Frequency 900 MHz £ 1 MHz
Head TSL parameters
The following parameters and calculations were applied.
Temperature Parmittivity Conductivity
Nominal Head TSL parameters 2z0°C 415 0,97 mho/m
Measured Head TSL parametors (220:02)°C 418+6% 0.84 mho/m + 6 %
Head TSL temperature change during test <05°C - -
SAR result with Head TSL
SAR averaged over 1 cm® (1 g) of Head TSL Condition
SAR measurad 250 mW input power 263 Whe
SAR for nominal Head TSL parameters normalized to 1W 10.8 Wrkg £ 17.0 % (k=2)
SAR averaged over 10 cm® (10 g) of Head TSL condition
SAR measured 250 mW Inpul power 1.69 Wikg
SAR far nominal Head TSL parameters normalized 10 1W 6.89 Wikg % 16.5 % (k=2)
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Appendix (Additional assessments outside the scope of SCS 0108)

Antenna Parameters with Head TSL

Impedance, Iransformed to feed point 51.50-04)0
Return Loss -36.3dB
General Antenna Parameters and Design
lﬂeclﬁcal Delay (ane direction) I 1414 ns _]

After long term use with 100W radiated pawer, only a slight warming of the dipole near the feedpoint can be measured,

The dipoée 18 made of standard semirigid coaxial cable. The center conductor of the feeding line Is directly connected to the
second anm of the dipole. The antenna is therefore shart-circulted for DC-signals. On some of the dipoles, small end caps
are added to the dipole arms in order to Improve matching when loaded acoording to the position as expiained in the
"Measurement Conditions” paragraph. The SAR data are not affected by this change. The overall dipoke length is still

according to the Standard,
No excessive force must be applied to the dipole arms, because they might bend or the soldered connections near the
feadpoint may be damaged.
Additional EUT Data
Manufactured by [ SPEAG |

Cerlificate No: DO00V2-130_Jan22

F-TP22-03 (Rev. 04)

Page 40l B

Page 123 of 131




o B Hi =
CUSTOMER SECRET

DASYS5 Validation Report for Head TSL
Date: 21,01.2022
Test Laboratory: SPEAG, Zurich, Switzerland
DUT: Dipole 900 MHz; Type: D900V2; Serial: D900V2 - SN:130
Communication System: UID 0 - CW; Frequency: 900 MHz
Medium parameters used: £= 900 MHz o = 0.94 S/m; &= 41.8: p = 1000 kg/m’

Phantom section: Flat Section
Measurement Standard: DASYS (IEEE/TEC/ANSI C63.19-2011)

DASY52 Configuration:
« Probe: EX3DV4 - SN7349; ConvF(9.62, 9,62, 9.62) (@ 900 MHz; Calibrated: 31,12.2021
« Sensor-Surface: |.4mm (Mechanical Surface Detection)
« Electronics: DAE4 Sn601; Calibrated: 01.11.2021
« Phantom: Flat Phantom 4.9 (front); Type: QD 00L P49 AA: Serial: 1001

« DASYS52 52.10.4(1535); SEMCAD X 14.6.14(7501)

Dipole Calibration for Head Tissue/Pin=250 mW, d=15mm/Zoom Scan (7x7x7)/Cube 0:
Mecasurement grid: dx=5mm, dy=Smm, dz=5mm

Reference Value = 64.35 V/m; Power Drift =-0.00 dB

Peak SAR (extrapolated) = 4,03 Wrkg

SAR(I g) = 2.63 Wikg; SAR(10 g) = 1.69 W/kg

Smallest distance from peaks to all points 3 dB below = 16 mm

Ratio of SAR at M2 to SAR at M1 = 65.2%

Maximum value of SAR (measured) = 3.55 Wikg

1.80
-3.60
-5.40
-1.20

-9.00

0dB =3.55 W/kg = 550 dBW/kg
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Impedance Measurement Plot for Head TSL
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hmngnmgammm "4@,\? L8/ S swiss Calibeation Service

Accreditod by the Swiss Accreditation Sarvce (S45) Accrediation No.. SCS 0108
The Swiss Accreditation Service is one of the signatories to the EA

Multilateral Agreement for the recognition of calibration certificates

Client

Caibration date:

Calbration Equipment used (MATE critical for calibration)

This catbration cantficate documants the racsability to natonat standards, which realize the physical units of measurements (Si).
The messurements and the uncertainties wih canfidence probablity are given on the following pages and are part of the certficate,

All calibrations have been conducted in the ciosed laboratory faciity: environment temperature (22 1 3)°C and humicty < 70%

This calibration certificate shall not ba reproducead except in full without written approval of the laboratory,

Prmary Standards g Cal Date {Corvicste No ) Schaduead Caliraton

Powear matar NRP SN 14778 D4-Apr-22 (No. 217-03525/03524) Agr-23

Power sensor NRP-Z91 SN: 103244 04-Apr-22 (No, 217-03524) Apr-23

Powear sensor NRP-Z81 SN 105245 D4-Apr-22 (No. 217-03525) Apr-23

Referance 20 dB Atteruator SN BHO394 (20K) D4-Ape-22 (No. 217-03527) Agr-23

Type-N mismatoh combination SN: 310982 | 06327 DE-Ape-22 (No, 217-03528) Apr-22

Raferanca Probe EX30v4 SN: 7349 31-Dec-21 (No. EX3-7348_DecZt) Dec-22

DAE4 SN: 601 D2-May-22 (No, DAE4.B01_May22) May-23

Secondsry Standards os Check Date (in ) Scheduled Check

Power mater £44198 SN GB39512475 30-Oct-14 (in house check Oci-20) In house check: Oct-22

Power sensor HP 84814 SN US37292783 07-0ct-15 (1 house chedk Oct-20) In house check: Oct-22

Power sensar HP 84814 SN MY41083315 07-0c1-15 (i house check Oct-20) In house check: Oct-22

RF generator R&S SMT-D6 SN 100972 15-Jun-15 (in house check Oct-20) In house chack: Oct-22

Network Analyzer Agilent EB358A | SN. US41080477 I1-Mar-14 (in house check Oct-20) In housa check: Oct-22
Name Funcsan Signagure

Callbrated by:

Agproved by:

Certificate No: D2450V2-743_May22
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Calibration Laboratory of

PR Schweizerischer Kalibrierdienst

Schmid & Partner P E cs: Service sulsse Cétalonnage

Engineering AG % Servizio svizzero ol taratura
Zeughsussirasse 43, 8004 Zurich, Switzerland TN S suiss Calibration Service
Accredited by the Swiss Accreditabon Senvics (SAS) Accreditation No.: SCS 0108
The Swiss Accreditation Service is one of the signatories to the EA
Muttilateral Agr for the recognition of calibration certificates
Glossary:
TSL tissue simulating liquid
ConvF sensitivity in TSL / NORM x.y,z
N/A not applicable or not measured

Calibration is Performed According to the Following Standards:
a) |EC/IEEE 62209-1528, "Measurement Procedure For The Assessment Of Specific

Absorption Rate Of Human Exposure To Radio Frequency Fields From Hand-Held And
Body-Worn Wireless Communication Devices - Part 1528: Human Models, Instrumentation
And Procedures (Frequency Range of 4 MHz to 10 GHz)", October 2020.

b) KDB 865664, "SAR Measurement Requirements for 100 MHz to 6 GHZ"

Additional Documentation:
c) DASY System Handbook

Methods Applied and Interpretation of Parameters:

Measurement Conditions: Further details are available from the Validation Report at the end
of the certificate. All figures stated in the certificate are valid at the frequency indicated.
Antenna Parameters with TSL: The source is mounted in a touch configuration below the
center marking of the fiat phantom.

Return Loss: This parameter is measured with the source positioned under the liquid filled
phantom (as described in the measurement condition clause). The Return Loss ensures low
reflected power. No uncertainty required.

SAR measured; SAR measured at the stated antenna input power.

SAR normalized: SAR as measured, normalized to an input power of 1 W at the antenna
connector.

SAR for nominal TSL parameters: The measured TSL parameters are used to calculate the
nominal SAR result.

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%.
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Measurement Conditions
DASY system canfiguration, as far as not given on page 1.
DASY Version DASYS2 V52.10.4
Extrapolation Advanced Extrapolation
Phantom Modutar Flat Phantom
Distance Dipole Center - TSL 10 mm with Spacar
Zoom Scan Resolution dx, dy.dz =5mm
Frequency 2450 MHz £ 1 MHz
Head TSL parameters
The following parameters and calculations were applied.
Temperature Permittivity Conductivity
Nominal Head TSL parametors 220°'C 39.2 1.80 mhaoim
Measured Head TSL parameters (220202)'C 383£6% 1.84 mho/m £ 6 %
Head TSL temperature change during test <05°C _ —
SAR result with Head TSL
SAR averaged over 1 cm® (1 g) of Head TSL Candition
SAR measured 250 mW input power 13.5 Wkg
SAR for nominal Head TSL parameters normalized to 1W 53.2 Wikg £ 17,0 % (k=2)
SAR averaged over 10 cm® (10 g) of Head TSL condition
SAR measured 250 mW input power 6.26 Wikg
SAR for nominal Head TSL parameters normalized to 1W 24.8 Wikg £ 16.5 % (k=2)
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Appendix (Additional assessments outside the scope of SCS 0108)

Antenna Parameters with Head TSL

Impedance, transformed to feed point 5470+ 5810
Retum Loss -228dB
General Antenna Parameters and Design
I Electrical Delsy {one direction) | 1.160 ns

After long term use with 100W radiated power, only a slight warming of the dipole near the feedpoint can be measured

The dipale is made of standard semirigid coaxial cable, The center conductor of the feeding line is directly connected 1o the
second arm of the dipole. The antenna is therefore short-circuited for DC-signals. On some of the dipoles, small end caps
are added to the dipole arms in order to improve matching when loadad according to the position as explained in the
*Measurement Conditions"” paragraph. The SAR dats ara not affected by this change. The overall dipole length is still

according to the Standard

No excessive force must be applied to the dipole arms, because they might bend or the soldered connections near the

feedpoint may be damaged.

Additional EUT Data

| Manufactured by

SPEAG
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DASYS5 Validation Report for Head TSL
Date: 31.05.2022
Test Laboratory: SPEAG, Zurich, Switzerland
DUT: Dipole 2450 MHz; Type: D2450V2: Serial: D2450V2 - SN:743
Communication System: UID 0 - CW: Frequency: 2450 MHz
Medium parameters used: = 2450 MHz; o = 1.84 S/m; & = 38.3; p = 1000 kg/m’
Phantom section: Flat Section
Measurement Standard: DASYS (IEEE/IEC/ANSI €C63.19-2011)
DASYS52 Configuration;
» Probe: EX3DV4 - SN7349; Conv¥(7.96, 7.96, 7.96) (@ 2450 MHz; Calibrated: 31.12.2021
o Sensor-Surface: |.4mm (Mechanical Surface Detection)
o Electronics: DAE4 Sn601; Calibrated: 02.05.2022
» Phantom: Flat Phantom 5.0 (front); Type: QD 000 P50 AA; Senal: 1001

» DASYS52 52.10.4(1535); SEMCAD X 14.6.14(7501)

Dipole Calibration for Head Tissue/Pin=250 mW, d=10mm/Zoom Scan (7x7x7)/Cube 0:
Measurement grid: dx=3mm, dy=>5mm, dz=5mm

Reference Value = 116.2 V/m; Power Drift = 0.08 dB

Peak SAR (extrapolated) = 27.0 Wikg

SAR(1 g) = 13.5 W/kg: SAR(10 g) = 6.26 W/kg

Smallest distance from peaks to all points 3 dB below =9 mm

Ratio of SAR at M2 to SAR at M1 = 50%

Maximum value of SAR (measured) = 22.1 Wikg

d8
0
{-4.00
-8.00
12.00

-16.00

-20.00

0dB=22.1 Wkg=13.44 dBW/kg
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Impedance Measurement Plot for Head TSL
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